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APPLICANT . Amazon.com Services LLC

EQUIPMENT . Electronic Display Device
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FCCID . 2A4DH-3426

STANDARD . FCC Part 15 Subpart E 815.407
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We, Sporton International Inc. (ShenzZhen), would like to declare that the tested sample has
been evaluated in accordance with the test procedures and has been in compliance with the

applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. (ShenzZhen), the test report shall not be reproduced

except in full.
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REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE

FR211916-01D Rev. 01 Initial issue of report Jul. 04, 2022

1. Update 26dB Bandwidth test data for 40M BW
FR211916-01D Rev. 02 Aug. 05, 2022
2. Add duty factor in Appendix. E

Add Automatically Discontinue Transmission test
FR211916-01D Rev. 03 i ) Aug. 12, 2022
data in section 3.6
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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result
Section
2.1049 &
. ) 9 i - Report onl
3.1 15.403() 26dB & 99% Bandwidth p y

6dB Bandwidth for
. . i > Pass
31 15.403() straddle channels 500kHz

Maximum Conducted Output

3.2 15.407(a) <24 dBm Pass
Power
3.3 15.407(a) Power Spectral Density <11 dBm Pass
34 15.407(b) Unwanted Emissions 15.407(b) & 15.209(a) Pass
35 15.207 AC Conducted Emission 15.207(a) Pass
3.6 15.407(c) Automatically .Dls.contlnue Discontinue Transmission Pass
Transmission
15.203 &

. i . . Pass

3.7 15.407(a) Antenna Requirement 15.203 & 15.407(a)

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with
the regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.
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1 General Description
1.1 Applicant

Amazon.com Services LLC
410 Terry Avenue N, Seattle, WA 98109-5210, United States

1.2 Product Feature of Equipment Under Test

Product Feature

Equipment Electronic Display Device
Model Name C4A6T4
FCC ID 2A4DH-3426

1.3 Product Specification of EQuipment Under Test

Standards-related Product Specification

5180 MHz ~ 5240 MHz

Tx/Rx Freguency Range 5260 MHz ~ 5320 MHz

5500 MHz ~ 5720 MHz

<Ant 1>

<5180 MHz ~ 5240 MHz>

802.11a: 14.05 dBm / 0.0254 W

802.11n HT20 : 13.97 dBm / 0.0249 W
802.11n HT40 : 13.18 dBm / 0.0208 W
802.11ac VHT20 : 13.92 dBm / 0.0247 W
802.11ac VHT40 : 13.09 dBm / 0.0204 W
802.11ac VHT80: 11.91 dBm / 0.0155 W
<5260 MHz ~ 5320 MHz>

802.11a: 14.31 dBm / 0.0270 W

802.11n HT20 : 14.03 dBm / 0.0253 W
802.11n HT40 : 13.24 dBm / 0.0211 W
802.11ac VHT20 : 13.96 dBm / 0.0249 W
802.11ac VHT40 : 13.14 dBm / 0.0206 W
802.11ac VHT80: 12.12 dBm / 0.0163 W
Maximum Output Power to Antenna <5500 MHz ~ 5720 MHz >

802.11a: 14.21 dBm / 0.0264 W

802.11n HT20 : 13.98 dBm / 0.0250 W
802.11n HT40 : 13.18 dBm / 0.0208 W
802.11ac VHT20 : 13.90 dBm / 0.0245 W
802.11ac VHT40 : 13.02 dBm / 0.0200 W
802.11ac VHT80 : 11.90 dBm / 0.0155 W
<Ant 2>

<5180 MHz ~ 5240 MHz>

802.11a: 14.18 dBm / 0.0262 W

802.11n HT20 : 13.98 dBm / 0.0250 W
802.11n HT40: 12.96 dBm / 0.0198 W
802.11ac VHT20: 13.91 dBm / 0.0246 W
802.11ac VHT40: 12.82 dBm / 0.0191 W
802.11ac VHT80: 11.91 dBm / 0.0155 W
<5260 MHz ~ 5320 MHz>
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802.11a : 14.25 dBm / 0.0266 W

802.11n HT20 : 14.10 dBm / 0.0257 W
802.11n HT40: 13.19 dBm / 0.0208 W
802.11ac VHT20 : 14.00 dBm / 0.0251 W
802.11ac VHT40 : 13.07 dBm / 0.0203 W
802.11ac VHT80:12.12 dBm / 0.0163 W
<5500 MHz ~ 5720 MHz >

802.11a: 14.17 dBm / 0.0261 W

802.11n HT20 : 14.03 dBm / 0.0253 W
802.11n HT40: 13.16 dBm / 0.0207 W
802.11ac VHT20: 13.96 dBm / 0.0249 W
802.11ac VHT40 : 13.04 dBm / 0.0201 W
802.11ac VHT80:12.08 dBm / 0.0161 W

99% Occupied Bandwidth

<Ant 1>:

<5180 MHz ~ 5240 MHz>
802.11a: 16.78 MHz

802.11n HT20 : 17.78 MHz
802.11n HT40 : 36.46 MHz
802.11ac VHTS80 : 75.04 MHz
<5260 MHz ~ 5320 MHz >
802.11a: 16.78 MHz

802.11n HT20 : 17.73 MHz
802.11n HT40 : 36.46 MHz
802.11ac VHTS80 : 75.04 MHz
<5500 MHz ~ 5720 MHz >
802.11a: 16.78 MHz

802.11n HT20: 17.78 MHz
802.11n HT40 : 36.56 MHz
802.11ac VHTS80 : 75.04 MHz
< Ant 2>:

<5180 MHz ~ 5240 MHz>
802.11a: 16.73 MHz

802.11n HT20 : 17.83 MHz
802.11n HT40 : 36.46 MHz
802.11ac VHTS80 : 75.04 MHz
<5260 MHz ~ 5320 MHz >
802.11a: 16.73 MHz

802.11n HT20 : 17.78 MHz
802.11n HT40 : 36.56 MHz
802.11ac VHTS80 : 75.04 MHz
<5500 MHz ~ 5720 MHz >
802.11a: 16.73 MHz

802.11n HT20 : 17.78 MHz
802.11n HT40 : 36.36 MHz
802.11ac VHT80 : 75.04 MHz

Antenna Type / Gain

<5180 MHz ~ 5240 MHz>
<Ant. 1> : PIFA Antenna with gain -0.06 dBi
<Ant. 2> : PIFA Antenna with gain 0.83 dBi
<5260 MHz ~ 5320 MHz>
<Ant. 1> : PIFA Antenna with gain 1.44 dBi
<Ant. 2> : PIFA Antenna with gain 2.09 dBi
<5500 MHz ~ 5720 MHz>
<Ant. 1> : PIFA Antenna with gain 1.62 dBi
<Ant. 2> : PIFA Antenna with gain 2.88 dBi
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Antenna Function Description

Ant. 1

Ant. 2

802.11 a/n/ac
SISO

\Y,

\Y,

Type of Modulation

802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM)

Note:

1. The device does not support Ant 1+2 MIMO.

2. For 802.11n HT20 / 11ac VHT20 and 802.11n HT40 / 11ac VHT40 mode, the whole testing have
assessed only 802.11n HT20 & HT40 by referring to their higher output power.

1.4 Modification of EUT

No modifications are made to the EUT during all test items.

1.5 Testing Location

Sporton International Inc. (Shenzhen) is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.01.

Test Firm

Sporton International Inc. (Shenzhen)

Test Site Location

1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan,

Shenzhen, 518055 People’s Republic of China

TEL: +86-755-86379589
FAX: +86-755-86379595

Test Site No.

Sporton Site No.

FCC Designation No.

FCC Test Firm
Registration No.

THO1-SZ

CN1256

421272

Test Firm

Sporton International Inc. (Shenzhen)

Test Site Location

101, 1st Floor, Block B, Building 1, No. 2, Tengfeng 4th Road, Fenghuang
Community, Fuyong Street, Baoan District, Shenzhen City Guangdong Province

China 518103
TEL: +86-755-33202398

Sporton Site No.

FCC Designation No.

FCC Test Firm
Registration No.

Test Site No. C002-sz
03CH02-Sz CN1256 421272
DFS01-SZ
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1.6 Test Software

Iltem Site Manufacturer Name Version
1. 03CHO02-SZ AUDIX E3 6.2009-8-24a
2. C002-SZ Rohde&Schwarz EMC32 10.60.0.0
DFS & Adaptivity
3. DFS01-SZ7 Sporton 1.0
Test Tools

1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

‘ 47 CFR Part 15 Subpart E

¢ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
¢ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation

during the test.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID: 2A4DH-3426

Page Number
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Z plane) were recorded in this

report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (II:\;quz) Channel I(:II/Iel—?z.)
36 5180 44 5220
5180-5240 MHz 38* 5190 46* 5230
U-NII-1 40 5200 48 5240
42" 5210
Frequency Band Channel (T\;eHcl) Channel I(:II/Ie:z.)
52 5260 60 5300
5260-5320 MHz 54* 5270 62* 5310
U-NII-2A 56 5280 64 5320
58" 5290
Frequency Band Channel (IIZ\;quZ) Channel I(ZII/Ie:z.)
100 5500 112 5560
102* 5510 116 5580
5500- 5700 MHz 104 5520 132 5660
U-NII-2C 106" 5530 134* 5670
108 5540 136 5680
110* 5550 140 5700
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.
2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20
MCSO0
(cover 1lac VHT20)
802.11n HT40
MCSO0
(cover 11ac VHT40)
802.11ac VHT80 MCSO
Test Cases
AC ) ) ) -
Mode 1 : Turn backlight to max brightness + BT Link + 5G Wif Link + Battery + USB
Conducted
- cable ( Adapter AP16-US)
Emission

Remark: For Radiated Test Cases, The tests were performance with Adapter and USB Cable.

Co-location

802.11a CH64 5320MHz Tx_ANT 1 + BLE CH19 Tx_Ant 1

802.11n HT20CH116 5580MHz Tx_ANT 2 + BLE CH19 Tx_Ant 1

Note: The RSE Co-location mode is from the worst combination of WLAN 5G and BLE TX mode.
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U-NII-1 : 5180-5240 MHz | U-NII-2A:5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
cn# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
U-NII-1 : 5180-5240 MHz | U-NII-2A:5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch-# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
U-NII-1 : 5180-5240 MHz | U-NII-2A:5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch-# 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
U-NII-1 : 5180-5240 MHz | U-NII-2A:5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch-# 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHTS80
L Low - - 106
M | Middle 42 58 -
H High - - 122
Straddle - - 138
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2.3 Connection Diagram of Test System

For AC Conducted Emission:

WLAN AP

Notebook

BT Earphone

Power

Source

This example is connection diagram of EUT test configurations.

EUT

For detall, please refer to test mode configuration and setup photographs for each test item.

For Radiated Emission:

Power

Source

BT Base

station

This example is connection diagram of EUT test configurations.

EUT

For detall, please refer to test mode configuration and setup photographs for each test item.

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
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FCC ID: 2A4DH-3426
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2.4 Support Unit used in test configuration and system
Item |Equipment Model Name|FCC ID Data Cable Power Cord
1. WLAN AP RT-AC66U |[MSQ-RTAC66U N/A Unshielded,1.8m
2 WLAN AP AX88U MSQ-RTAXHPOO |N/A Unshielded
3. BT Base station |CBT N/A N/A Unshielded,1.8m
4 Adapter FANA7R N/A N/A N/A
2.5 EUT Operation Test Setup
For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuous transmit.
For AC power line conducted emissions, the EUT was set to connect with the router under large
package sizes transmission.
2.6 Measurement Results Explanation Example
For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the
spectrum analyzer reading level is exactly the EUT RF output level.
Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.
Following shows an offset computation example with cable loss 2.80 dB and 10dB attenuator.
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=2.80 + 10 =12.80 (dB)
Sporton International Inc. (ShenZhen) Page Number 1 13 of 36
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3 Test Result
3.1 6dB & 26dB & 99% Occupied Bandwidth Measurement
3.1.1Description of 26dB & 99% Occupied Bandwidth

The minimum 6 dB bandwidth for straddle channels located in UNII-3 shall be at least 500 kHz.

26dB and 99% Occupied bandwidth are reporting only.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3Test Procedures

1.

N o &

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85GHz

For 6dB BW, Set RBW = 100kHz.

For 26dB BW, Set RBW = approximately 1% of the emission bandwidth.

For 99% OBW, Set RBW = 1% to 5% of the OBW.

For 26dB BW, Set the VBW > RBW.

For 6dB BW & 99% OBW, Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

Measure and record the results in the test report.

3.1.4Test Setup

ale O
Spectrum Analyzer EUT
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3.1.5Test Result of 26dB & 99% Occupied Bandwidth

Please refer to Appendix A.

Maximum 26dB Bandwidth for 20M BW

Spectrum

(=)

Ref Level 22.80 dBm Offset 12.30 dB & RBW 300 kHz

l& ALt 20de SWT 1ms @ YVBW 1MHz Mode Sweep
@ 1Pk View
20 dBm M1[1] -19.49 dBm
5.2298000 GHz
D2[1] 0.58 dB
10 dBm 21.0000 MHz
D1 6.250 dBém e o F‘m""%'
WW'U" H i
0dem ;’““ [
-10 dBm r{fl \]x
M 02
-19.750 .:lan-j T
A l{'ﬂ'\ﬂf‘n oy
30 dpm ke [ AN I
R ] “JM
Wf ' M‘\,’ﬂm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 50.0 MHz
:‘[ J Measuring... QERCCECND iR p |
Date: 2ZB.MAY.Z2022 21:01:21

Maximum 26dB Bandwidth for 40M BW

Spectrum

(=)

Ref Level 22.80 dBém
Att 20 db

Offset 12.20 dé & RBW 500 kHz
SWT

1ms @ VBW 2 MHz Mode Sweep
@ 1Pk View
20 dey M1[1] 21.32 dBm
5.6894800 GHz
p2[1] 0.27 dB
10 dém 41.3100 MHz
D1 4.650 dBnr
ode I AT | ey, ]
-10 dBm | "
/ \
20 dem——— o i
D2 -21.350 dent V;Iq;
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Maximum 26dB Bandwidth for 80M BW
Spectrum [@

Ref Level 22.80 dém Offset 12,80 dB @ RBW 1 MHz

lo att 20 de SWT 1ms @ VBW 3 MHz Mode Sweep
@ 1Pk View
20 dBm M1[1] -21.42 dBm
5.249520 GHz
D2[1] 0.24 dB
10 dBm 81.440 MHz
D1 4.570 dBm
o dom P e ¥ N O

D2 T1_4:‘ﬂlkjﬂn' |\I._‘
b {/“[J MIHML]WJM ”‘""«M

-60 dBm

-70 dBm

CF 5.29 GHz

)

Date: ZB.MAY.Z022 21:20:41

1001 pts

Span 160.0 MHz
—
] Measuring... QENRRRND gl

|

Maximum 99% Occupied Bandwidth for 20M BW
Spectrum @]

Ref Level 20.00 dém Offset 12,80 dB & RBW 300 kHz

= Att 20de  SWT 1ms & VBW 1 MHz Mode Sweep
@153 Max
M1[1] 6.11 dBm
" 5.2385510 GHz
10 d&m M"‘ﬁ\ Occ Bw 17.832167832 MHz
0 dem e = [
-10 dBm l" \‘\L
-20 dBm
L ‘ww N
g g iy,
lm% et "\”'"‘q‘f"l""}.%,,\w
I—4EI dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.238551 GHz 6,11 dBm
T1 1 5.2311089 GHz -3.11 dBm Occ Bw 17.832167832 MHz
T2 1 5.2489411 GHz -3.26 dBm
Il ) T W
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Maximum 99% Occupied Bandwidth for 40M BW

Spectrum l%’

Ref Level 20.00 dém Offset 12,80 dB @ RBW 1 MHz
o Att 20 d& SWT 1ms & VBW 2 MHz Mode Sweep

@153 Max
M1[1] 7.95 dBm
10de M1 5.6731000 GHz
-
IS— g, ST+ : T 36.563436563 MHz
B T b P T2
-20 dBm f'

-10 dBm

0dem f i
30 o 'W\hﬂ"'wmhr] HMI"‘ PP
- t 1"4 T A

-40 dBrF

-50 dBm

-60 dBm

-70 dBm

CF 5.67 GHz 1001 pts Span 100.0 MHz
Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.6731 GHz 7.95 dBm
T1 1 5.6517183 GHz ~0.54 dBm Oce Bw 36,563436563 MHz
T2 1 5.6882817 GHz 1.08 dBm

I ] T

Date: ZB.MAY.Z02Z2 21:17:57

Maximum 99% Occupied Bandwidth for 80M BW

Spectrum l%’

Ref Level 20.00 dém Offset 12,80 dB @ RBW 1 MHz
j= ALt 20 de  SWT 1ms & VBW 2 MHz Mode Sweep
@153 Max

M1[1] 3.82 dBm
5.203290 GHz
10 dem 7! Oce Bw 75.044955045 MHz
odam T)a — WW'M"W-X”M' iieans e S S N :\
-10 dBm J/ \L
20 dBm IJ

I ‘
. el

-50 dbm

-60 dBm
-70 dBm
CF 5.21 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5,20329 GHz 3,82 dBm
T1 1 5.172597 GHz ~1.65 dém Oce Bw 75.044955045 MHz
T2 1 5.247642 GHz -1.46 dBm
J{ ) G e
Date: 28.MAY.2022 21:20:12

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.1.6 Test Result of 6dB Bandwidth for Straddle Channels
6 dB 6 dB
Data Freq. Bandwidth _Bandwidth :
Mod. Rate NTX CH. (MHZ) (MHz) Min. Limit (MHZ) Pass/Fail
Ant 1 Ant 2 Ant 1 Ant 2
1lla 6Mbps 1 144 5720 2.60 2.80 0.5 0.5 Pass
HT20 MCSO0 1 144 5720 2.60 2.60 0.5 0.5 Pass
HT40 MCSO0 1 142 5710 2.55 2.55 0.5 0.5 Pass
VHT80 MCSO0 1 138 5690 2.60 2.60 0.5 0.5 Pass
Minimum 6dB Bandwidth for CH144
Spectrum ' @
Ref Level 20.00 dBm Offset 12.80 dB & RBW 100 kHz
o Att 20dB  SWT 1.1 ms & VBW 300 kHz Mode Sweep
@ 1Pk Max
M1[1] 2.24 dBm|
5.7250000 GHz
10 dBm l?'ﬁl“ -4.28 dB|
2.6000 MHZ|
0 dBm——r —4 o A T " v}’"wl-/w ven
[ N
10 dBm
20 dBm ,,}( \H'l
30 dBm
] ]m
40 ﬁm LA'.I} of .«Aha W ﬁw‘/ Ju\% mﬂnﬁy\ 'k%}lﬂllr‘wn['{h"hw A W}ﬂ
-50 dBm
-60 dBm
-70 dBm
CF 5.72 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.725 GHz 2.24 dBm
D2 M1 i 2.6 MHz -4.28 dB
L )i ] CRRRR D W
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Minimum 6dB Bandwidth for CH142

Spectrum u%r’

Ref Level 22.80 dém Offset 12,80 d& & RBW 100 kHz

f= ALt 20 de  SWT 1.1ms & VBW 200 kHz Mode Sweep

M1[1] 3.23 dBm
5,7250000 GHz
D2[1] 0.58 dB
2.5500 MHz

D1 0,330 dém M'D

Lo 111 b bgababin | b AL LD T 5

Dz 5.670 dBm = IIf AN

/ |

/ |

o JJ/ \\'\;Lll .
L A Al

-50 dBm

-60 dBm

-70 dem

CF 5.71 GHz 1001 pts Span 90.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.725 GHz -3,23 dBm
pzl M1 1 2,55 MHz -0.58 d8

]-[ | measuring... nllllliﬂ %I

Minimum 6dB Bandwidth for CH138

Spectrum u%:

Ref Level 22.80 dBm  Offset 12.30 dé & RBW 100 kHz
| Att 20 dB  SWT 1.6 ms & YBW 300 kHz Mode Sweep
@ 1Pk Max
20 dem M1[1] -7.82 dBm
9.725000 GHz
10 dBm D2[1] 0.18 dB
2.600 MHz

0 dém

(D1 -3.220 dBm

S O TN (TIYMI VAT L YOI Y7
-20 dBm (
” ] M

-30 dBm 'H |
}
-40 dem i ‘\J
s ‘wl'*\hlfw’“«r'} » v R an U T MO
-60 dBm
-70 dBm
CF 5.69 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result |
M1 1 5,725 GHz -7.82 dBm
D2 M1 1 2.6 MHz -0.18 dB
H ] Measuring... EUARERAND G ///I
Sporton International Inc. (ShenZhen) Page Number : 19 of 36
TEL : +86-755-8637-9589 Report Issued Date : Aug. 12, 2022
FAX : +86-755-8637-9595 Report Version . Rev. 03

FCC ID: 2A4DH-3426 Report Template No.: BU5-FR15EWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR211916-01D

3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output

power over the frequency band of operation shall not exceed 250 mW.

For the 5.25-5.725 GHz bands, the maximum conducted output power over the frequency bands of
operation shall not exceed the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission

bandwidth in megahertz.

For the 5.47-5.725 GHz band, the maximum conducted output power shall not exceed 250 mW or 11
+ 10 log10 B, dBm, whichever power is less. The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10

log10B, dBm, whichever is less. B is the 99% emission bandwidth in megahertz.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.2.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2.  The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty
factor, 10 log(1/x), where x is the duty cycle.

4.  For MIMO mode, the measure-and-sum technique should be used for measuring the in-band

transmit power of a device.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4Test Setup

CE [ e

Attenuator
Power Meter i EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
Sporton International Inc. (ShenZhen) Page Number 1 21 of 36
TEL : +86-755-8637-9589 Report Issued Date : Aug. 12, 2022
FAX : +86-755-8637-9595 Report Version . Rev. 03

FCC ID: 2A4DH-3426 Report Template No.: BU5-FR15EWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR211916-01D

3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

<ECC 14-30 CFR 15.407>

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral

density shall not exceed 11dBm in any 1 megahertz band.

For the 5.25-5.725 GHz bands, the maximum power spectral density shall not exceed 11 dBm in any

1 megahertz band.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.3.3Test Procedures

The testing

follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method

SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

Measure the duty cycle.

Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW =1 MHz.

Set VBW 2 3 MHz.

Number of points in sweep = 2 Span / RBW.

Sweep time = auto.

Detector = RMS

Trace average at least 100 traces in power averaging mode.

Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each

plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.

3.3.4Test Setup

3.3.5Test Resul

Spectrum Analyzer EUT

t of Power Spectral Density

Please refer to Appendix A.
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Worst Case Power Density (dBm/MHz) for 20M BW

Spectrum u%r’

Ref Level 20.00 dBm Offset 12.80 dB & RBW 1 MHz

= Att 20 dB & SWT 20ms @ VBW 3 MHz
SGL Count 100/100

@ 1Rm AvgPwr

Mode Sweep

mM1i[1] 3.99 dBm
5.2990010 GHz
10 dBm

M1

O e e |
0 dém o F=

/ 1
-10 dBm f 4

-20 dBm I) \

-30 dBm s

L
-40 dBm : -

s,
S e
-50 dBm

-60 dBm

-70 dBm

CF 5.3 GHz 1001 pts Span 50.0 MHz

I ) (IRNENAD W

Note: Average Power Density (dB) = Measured value+ Duty Factor

Worst Case Power Density (dBm/MHz) for 40M BW

Spectrum u%:

Ref Level 20.00 dBm Offset 12.80 dB & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz
SGL Count 100/100

@ 1Rm AvgPwr

Mode Sweep

mM1[1] -0.17 dBm
5.5482000 GHz
10 dBm

0 dém X

-10 dBm { h\

| |

-30 dBm

-40 dB / \

-

P .
anpra o T Wi
ST

-60 dBm

-70 dBm

CF 5.55 GHz 1001 pts

Span 100.0 MHz

]I ) (RRNRNAD W

Note: Average Power Density (dB) = Measured value+ Duty Factor
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Worst Case Power Density (dBm/MHz) for 80M BW

Spectrum

=]

= Att 20 dB & SWT

SGL Count 100/100

Ref Level 20.00 dBm Offset

12,80 dB @ RBW 1 MHz
20ms @ VBW 3 MHz

Mode Sweep

@ 1Rm AvgPwr

M1[1]

-4.91 dBm
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10 dBm
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fal=

-10 dBm /

-20 dBm f

-30 dBm T
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Note: Average Power Density (dB) = Measured value+ Duty Factor
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5725 MHz band: all emissions outside of the 5470-5725
MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
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EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.3

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20l0g (dmeas) —104.7
where
EIRP is the equivalent isotropically radiated power, in dBm
Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dwmeas is the measurement distance, in m

(3) ANSI C63.10-2013 clause 12.7.3 note 97
As specified by regulatory requirements, emissions above 1000 MHz that are outside of the
restricted bands are subject to a peak emission limit. However, an out-of-band emission that
complies with both the average and peak general regulatory limits is not required to satisfy the

peak emission limit.

3.4.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

. RBW = 120 kHz

. VBW =300 kHz

. Detector = Peak

. Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

. VBW 2 3 MHz

. Detector = Peak

. Sweep time = auto

. Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz

. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than peak
limit (that means the emission level in average mode also complies with the limit in average
mode), then peak values of EUT will be reported, otherwise, the emissions will be measured in
average mode again and reported.
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3.4.4Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

00

Sp-ec'lruFl A.naly;er ! Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

|
P Jm
EUT
§cm
1
Metal Full Soldered Ground Plane
oo
L] L]
Spectrum Analyzer ; Receiver
For radiated emissions above 1GHz
RX Antenna
-‘( .
D{ — 1-4m
3m ——

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C&D.

3.4.7Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C&D.
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3.5 AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.
2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both sides of AC line were checked for maximum conducted interference.
7. The frequency range from 150 kHz to 30 MHz was searched.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

e B A Tl B e g e T G A DD ET R e S e I
| |
l |
I Rear of EUT to be flushed |
I with rear of table top I
| 1
l |
' |
LI —— |
l A EUT l
| | I l 80 cm to
| Receiver | ground
I 500 RF Cable #0cm : plane
| |
| |
| ] 2 |
| 2
: "3b) :
|
| AC :
I AMH I
| (LISH) |
| I
| ” 73 B | -
' e | -~
I f -~ Bonded to horizontal l - s
oy ground plane ~
L et e R e e e B e el B e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Automatically Discontinue Transmission

3.6.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.6.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3Test Result of Automatically Discontinue Transmission

EUT is verified this characteristic during the function check of normal sample associated with an
access point:

A. Information start: make EUT supply information to the access point.

B. Information stop: stop supplying information to the access point.

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving.

C. Information start: make EUT supply information to the access point again.

The EUT can detect the controlling signal of ACK message transmitting from remote device and verify

whether it shall resend or discontinue transmission.

5180MHz
Spectrum m_y
Ref Level 0.00 dém @ RBW 10 MHz
jo Att 20dB @ SWT 12 s @ VBW 28 MHz

SGL
@ 1Pk Clrw

M2[1] -18.03 dBm|
8.085870 s

-10 dBm M1[1] 18.88 dBm
M2 1.201340 s|

-60 dBm

70d8 m C

-80 dBrr

-90 dBr

CF 5.18 GHz 30000 pts 1.2s/
i Ready UNRNEREND B8 y
3

Date: 11.AUG.2022 21:46:39

Note : The control / signalling information during the period B is precluded.
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saronas. FCC RF Test Report

3.7 Antenna Requirements

3.7.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.7.3Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument Manufacturer [ Model No. | Serial No. [ Characteristics Cal:)b;?etion Test Date Due Date Remark
SAF:]‘;;;“QT R&S FSV40 101078 | 10Hz~40GHz | Apr. 07, 2022 nﬁﬁé.zg‘,l,zzogzz; Apr. 06, 2023 ?To'?gi‘cst;‘;
Pulse Power Anritsu MA2411B | 1339473 | 30MHz~40GHz | Dec. 28, 2021 '\ﬁﬁélzgglyzggzzg Dec. 27, 2022 ?Tol_'l‘gi‘_cé;‘;
Power Meter Anritsu ML2495A | 1542004 | VM2 | pec. 28, 2021 “ﬁ%?gfggz Dec. 27, 2022 (CTol_’I‘gfcst‘;‘)j
EMI Test Receiver|  R&S ESR7 | 101404 | okHz-7GHz | Oct 22,2021 |V 29 20707 oct. 21,2022 (ogg‘::ggf’gz)
A ;’I’;;gr“m KEYSIGHT | Nootoa  |MYSPI902) sonz-aachz | gul. 13,2020 |M2 25 20227 gl 12, 2022 (Og‘gﬂggf’gz)
Loop Antenna R&S HFH2-Z2 | 100354 | OkHz-30MHz |Jun. 22,2020 |V 2% Z9557 | gun. 21, 2022 (oggﬂgtzi?ga
Bilog Antenna TeseQ CBL6112D | 35407 | 30MHz-2GHz | Jul. 15,2021 “g’:‘}l’ %fi*’ 22%222; Jul. 14, 2022 (oggﬂgtzi?gz)
Bgfnbfn?;ﬂgz ETS-Lindgren | 3117 | 00119436 | 1GHz~18GHz | Jul. 25, 2021 Mﬁ %fi 22%222; Jul. 24, 2022 (oggﬂgtzi?gz)
SHF-EHF Hom | com-power | AH-840 | 101071 | 18Ghz-40GHz | Apr. 102022 |M %i: 22%2222* Apr. 09, 2023 (Oggﬂgg?gz)
LF Amplifier Burgeon BPA530 | 102211 | 0.01-3000Mhz | Oct. 22, 2021 V&Y %ﬁ" 2022 | oct. 21, 2022 (o?gﬂgtzi?ga
HF Amplifier MITEQ /i\gﬁo%-%:ggé? 1043528 | 1GHz-18GHz | Oct 22, 2021 |\ %ﬁ" 22%2222* Oct. 21, 2022 (o?gﬂgtzi?ga
HF Amplfier | KEYSIGHT | 83017  [MYS5270%0 56Hz-26.56hz| Oct. 22, 2021 V7Y 25 20227 oct. 21, 2022 (o?gﬂgtzi?ga
HF Amplifier MITEQ TTAlﬁéo'%' 1871923 | 18GHz~40GHz | Jul. 13, 2021 “g’:‘}l’ %fi*’ 22%222; Jul. 12, 2022 (oggﬂgtzi?gz)
AC Power Source Chroma 61601 6162%8002 N/A NCR ’\/J]?J)l/ 2061 22%222; NCR (oggﬁ:gtzi?gz)
Turn Table Chaintek T-200 N/A | 0-360 degree NCR '\’5‘3’ %61’7 2%222‘ NCR (oggﬂgtzi?sna
AntennaMast | Chaintek | MBS-400 | N/A 1m-4m s R L I (o?g(::gtzi?sna
EMI Receiver RE&S ESR7 102297 | 9kHz~7GHz; | Jul 14,2021 | Jun. 03,2022 | Jul 13, 2022 %gg%‘;cg%‘
AC LISN R&S ENV216 | 101499 | 9kHz~30MHz | Jul 14,2021 |Jun.03,2022 | Jul 13, 2022 %é’g%‘;‘_’g%‘
AC Power Source| CHROMA s1601  |*10020092) 100vac-250vac | NCR | Jun. 03,2022  NCR %gg%‘;cg%‘
SAF:]z‘f;rZ“eT zgmzr‘i‘ FSV 7 101473 | 10Hz~7GHz |Dec. 28, 2021 | Aug. 11, 2022 | Dec. 27, 2022 (gi”;:)“lc_tse;)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Power +1.34 dB
Conducted Emissions +1.34 dB
Occupied Channel Bandwidth +0.13 %
Conducted Power Spectral Density +1.32 dB

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 2 2dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 5 0dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.1dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 51dB
of 95% (U = 2Uc(y)) '
----------- THE END -----------
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Appendix A. Conducted Test Results
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Appendix A. Test Result of Conducted Test Items

Report Number : FR211916-01D

Test Engineer:

Ma Jie

Temperature:

21~-25

°C

Test Date:

2022/5/28~2022/8/4

Relative Humidity:

51~-54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR211916-01D

U-NII-1
99% 26 dB IC 99% IC 99%
Data Freq. Bandwidth Bandwidth Bandwn_jth_ Bande_dth
Mod. Rate NTY CH. (MHz) (MH2) (MHz) Power Limit EIRP Limit Note

(dBm) (dBm)
Antl | Ant2 | Antl | Ant2 | Antl | Ant2 | Antl | Ant2
1la |6Mbps| 1 36 5180 | 16.63 | 16.68 | 20.10 | 20.15 - 22.21 | 22.22
1la |6Mbps| 1 44 5220 | 16.78 | 16.73 | 20.20 | 20.05 - 22.25 | 22.24
1la |6Mbps| 1 48 5240 | 16.73 | 16.73 | 20.15 | 20.15 - 22.24 | 22.24
HT20 [ MCSO| 1 36 5180 | 17.73 | 17.73 | 20.40 | 20.35 - 22.49 | 22.49
HT20 | MCSO | 1 44 5220 | 17.78 | 17.73 | 20.40 | 20.50 - 22.50 | 22.49
HT20 [ MCSO| 1 48 5240 | 17.73 | 17.83 | 21.00 | 20.50 - 22.49 | 22.51
HT40 | MCSO | 1 38 5190 | 36.46 | 36.46 | 40.50 | 40.95 - 23.01 | 23.01
HT40 [ MCSO| 1 46 5230 | 36.46 | 36.46 | 40.86 | 40.95 - 23.01 | 23.01
VHT80( MCSO | 1 42 5210 | 75.04 | 75.04 | 81.12 | 81.12 - 23.01 | 23.01
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TEST RESULTS DATA
Average Power Table

U-NII-1
Duty Average FCC

Data Eree) ST Conducted Conduc?ec_j DG_ .

Mod. Rate NTXq CH. (MHZ) (dB) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Antl | Ant2 | Antl | Ant2 | SUM | Antl | Ant2 | Antl | Ant2

1la | 6Mbps| 1 36 5180 | 0.16 0.14 | 14.05 | 13.98 24.00 | 24.00 | -0.06 | 0.83 Pass
1la |6Mbps| 1 44 5220 0.16 0.14 14.01 13.91 24.00 | 24.00 | -0.06 0.83 Pass
1la | 6Mbps| 1 48 5240 | 0.16 0.14 | 14.02 | 14.18 24.00 | 24.00 | -0.06 | 0.83 Pass
HT20 [ MCSO| 1 36 5180 | 0.14 0.15 | 13.92 | 13.89 24.00 | 24.00 | -0.06 | 0.83 Pass
HT20 [ MCSO| 1 44 5220 | 0.14 0.15 | 13.86 | 13.67 24.00 | 24.00 | -0.06 | 0.83 Pass
HT20 [ MCSO| 1 48 5240 | 0.14 0.15 | 13.97 | 13.98 24.00 | 24.00 | -0.06 | 0.83 Pass
HT40 [ MCSO| 1 38 5190 | 0.30 0.29 | 12.88 | 12.92 24.00 | 24.00 | -0.06 | 0.83 Pass
HT40 [ MCSO| 1 46 5230 | 0.30 0.29 | 13.18 | 12.96 24.00 | 24.00 | -0.06 | 0.83 Pass
VHT20| MCSO | 1 36 5180 | 0.14 0.15 | 13.83 | 13.80 24.00 | 24.00 | -0.06 | 0.83 Pass
VHT20| MCSO | 1 44 5220 | 0.14 0.15 | 13.79 | 13.62 24.00 | 24.00 | -0.06 | 0.83 Pass
VHT20| MCSO | 1 48 5240 | 0.14 0.15 | 13.92 | 13.91 24.00 | 24.00 | -0.06 | 0.83 Pass
VHT40| MCSO | 1 38 5190 | 0.29 0.28 | 12.80 | 12.80 24.00 | 24.00 | -0.06 | 0.83 Pass
VHT40| MCSO | 1 46 5230 | 0.29 0.28 | 13.09 | 12.82 24.00 | 24.00 | -0.06 | 0.83 Pass
VHT80| MCSO | 1 42 5210 | 0.57 0.56 | 11.91 | 11.91 24.00 | 24.00 | -0.06 | 0.83 Pass
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TEST RESULTS DATA
Power Spectral Density

U-NII-1
Average Average
Data Freq. nggr Powgr PSD DG, Pass
Mod. Rate NTY CH. (MH2) (dB) Density Limit (dBi) JFail
(dBm/MHz) (dBm/MHz)
Antl [ Ant2 |Antl| Ant2 | SUM | Antl [ Ant2 | Antl | Ant2
1la |6Mbps| 1 36 5180 | 0.16 0.14 | 3.36 | 3.78 11.00 | 11.00 | -0.06 | 0.83 Pass
1la |6Mbps| 1 44 5220 | 0.16 0.14 | 358 | 3.91 11.00 | 11.00 | -0.06 | 0.83 Pass
1la |6Mbps| 1 48 5240 | 0.16 0.14 | 3.75 | 3.86 11.00 | 11.00 | -0.06 | 0.83 Pass
HT20 | MCSO | 1 36 5180 | 0.14 0.15 | 3.01 | 3.41 11.00 | 11.00 | -0.06 | 0.83 Pass
HT20 | MCSO | 1 44 5220 | 0.14 0.15 | 3.43 | 351 11.00 | 11.00 | -0.06 | 0.83 Pass
HT20 | MCSO | 1 48 5240 | 0.14 0.15 | 3.42 | 3.62 11.00 | 11.00 | -0.06 | 0.83 Pass
HT40 | MCSO | 1 38 5190 | 0.30 0.29 |-0.43 | -0.23 11.00 | 11.00 | -0.06 | 0.83 Pass
HT40 | MCSO | 1 46 5230 | 0.30 0.29 |-0.44 [ -0.22 11.00 | 11.00 | -0.06 | 0.83 Pass
VHT80| MCSO | 1 42 5210 | 0.57 0.56 |-4.47 | -4.44 11.00 | 11.00 | -0.06 | 0.83 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR211916-01D

U-NII-2A
o IC 99% IC 99% FCC 26dB
pata Freq. | Bandwidih | Eanwidn | BanWh | Banduth | Banduidty
Mod. Rate NT CH. (MH2) (MH2) (MHz) Power Limit EIRP Limit Power Limit Note
(dBm) (dBm) (dBm)

Antl | Ant2 | Antl | Ant2 | Antl | Ant2 | Antl | Ant2 | Antl | Ant2
1la |6Mbps| 1 52 5260 | 16.78 | 16.73 | 20.10 | 20.10 | 23.25 | 23.24 | 29.25 | 29.24 | 23.98 | 23.98
1la |6Mbps| 1 60 5300 | 16.68 | 16.68 | 20.15 | 20.30 | 23.22 | 23.22 | 29.22 | 29.22 | 23.98 | 23.98
1la |6Mbps| 1 64 5320 | 16.73 | 16.68 | 20.30 | 20.10 | 23.24 [ 23.22 | 29.24 | 29.22 | 23.98 | 23.98
HT20 | MCSO | 1 52 5260 | 17.73 | 17.78 | 20.60 | 20.75 | 23.49 | 23.50 | 29.49 | 29.50 | 23.98 | 23.98
HT20 | MCSO | 1 60 5300 | 17.73 | 17.73 | 20.65 | 20.45 | 23.49 [ 23.49 | 29.49 | 29.49 | 23.98 | 23.98
HT20 | MCSO | 1 64 5320 | 17.73 | 17.73 | 20.35 | 20.45 | 23.49 | 23.49 | 29.49 | 29.49 | 23.98 | 23.98
HT40 | MCSO | 1 54 5270 | 36.36 | 36.26 | 41.13 | 40.68 [ 23.98 [ 23.98 | 30.00 | 30.00 | 23.98 | 23.98
HT40 | MCSO | 1 62 5310 | 36.46 | 36.56 | 40.77 | 40.50 | 23.98 | 23.98 | 30.00 | 30.00 | 23.98 | 23.98
VHT80( MCSO | 1 58 5290 | 75.04 | 75.04 | 81.44 | 80.96 | 23.98 [ 23.98 [ 30.00 | 30.00 | 23.98 | 23.98
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TEST RESULTS DATA
Average Power Table

U-NII-2A
Average FCC
Data Eree) Fzz?c:r Conducgted Conduc?ec_j DG_ PEc!\I/?vEr .
Mod. Nt CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) (dB) (dBm) (dBm) Limit
(dBm)
Antl | Ant2 | Antl | Ant2 | SUM | Antl | Ant2 | Antl | Ant2

1la |6Mbps| 1 52 5260 | 0.16 0.14 14.24 | 14.21 23.98 | 23.98 | 1.44 2.09 | 26.99 Pass
1lla |6Mbps| 1 60 5300 | 0.16 0.14 | 14.14 | 1414 23.98 | 23.98 | 1.44 | 2.09 | 26.99 Pass
1la |6Mbps| 1 64 5320 | 0.16 0.14 14.31 | 14.25 23.98 | 23.98 | 1.44 2.09 | 26.99 Pass
HT20 | MCSO | 1 52 5260 | 0.14 0.15 13.90 | 14.01 23.98 [ 2398 | 1.44 2.09 | 26.99 Pass
HT20 | MCSO | 1 60 5300 | 0.14 0.15 14.03 | 14.10 23.98 [ 23.98 | 1.44 2.09 | 26.99 Pass
HT20 | MCSO | 1 64 5320 | 0.14 0.15 14.03 | 14.09 23.98 [ 2398 | 1.44 2.09 | 26.99 Pass
HT40 | MCSO | 1 54 5270 | 0.30 0.29 13.21 | 13.15 23.98 | 23.98 | 1.44 2.09 | 26.99 Pass
HT40 | MCSO | 1 62 5310 | 0.30 0.29 13.24 | 13.19 23.98 [ 2398 | 1.44 2.09 | 26.99 Pass
VHT20( MCSO | 1 52 5260 | 0.14 0.15 13.85 | 13.87 23.98 | 23.98 | 1.44 2.09 | 26.99 Pass
VHT20| MCSO | 1 60 5300 | 0.14 0.15 | 13.96 | 13.99 23.98 | 23.98 | 1.44 | 2.09 | 26.99 Pass
VHT20( MCSO | 1 64 5320 | 0.14 0.15 13.94 | 14.00 23.98 | 23.98 | 1.44 2.09 | 26.99 Pass
VHT40( MCSO | 1 54 5270 | 0.29 0.28 13.11 | 13.01 23.98 [ 2398 | 1.44 2.09 | 26.99 Pass
VHT40( MCSO | 1 62 5310 | 0.29 0.28 13.14 | 13.07 23.98 | 23.98 | 1.44 2.09 | 26.99 Pass
VHT80| MCSO | 1 58 5290 | 0.57 056 | 12.12 | 12.12 23.98 | 23.98 | 1.44 | 2.09 | 26.99 Pass
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Report Number : FR211916-01D

TEST RESULTS DATA
Power Spectral Density

U-NII-2A

Average Average
Data Freq. Fzz?c:r Powgr PSD DG_ Pass
Mod- | Rate (N CH- | uri) (dB) Density Limit (dBi) floe

(dBm/MHz) (dBm/MHz)

Antl | Ant2 | Antl | Ant2 | SUM | Antl | Ant2 | Antl | Ant2

1lla |6Mbps| 1 52 5260 | 0.16 0.14 3.67 3.99 11.00 | 11.00 | 1.44 | 2.09 Pass
1la |6Mbps| 1 60 5300 | 0.16 0.14 3.83 4.13 11.00 | 11.00 | 1.44 | 2.09 Pass
1lla |6Mbps| 1 64 5320 | 0.16 0.14 3.78 4.03 11.00 | 11.00 | 1.44 | 2.09 Pass
HT20 | MCSO | 1 52 5260 | 0.14 0.15 3.33 3.59 11.00 | 11.00 | 1.44 | 2.09 Pass
HT20 | MCSO| 1 60 5300 | 0.14 0.15 3.49 3.74 11.00 | 11.00 | 1.44 | 2.09 Pass
HT20 | MCSO | 1 64 5320 | 0.14 0.15 3.47 3.71 11.00 | 11.00 | 1.44 | 2.09 Pass
HT40 | MCSO| 1 54 5270 | 0.30 0.29 | -041 | -0.13 11.00 | 11.00 | 1.44 | 2.09 Pass
HT40 | MCSO | 1 62 5310 | 0.30 0.29 | -0.16 | 0.10 11.00 | 11.00 | 1.44 | 2.09 Pass
VHT80| MCSO | 1 58 5290 | 0.57 0.56 | -4.39 | -4.35 11.00 | 11.00 | 1.44 | 2.09 Pass

A-7 of 10



TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR211916-01D

U-NII-2C
o IC 99% IC 99% FCC 26dB
pata Freq. | Bandwidih | Eanwidn | BanWh | Banduth | Banduidty
Mod. Rate NT CH. (MH2) (MH2) (MHz) Power Limit EIRP Limit Power Limit Note
(dBm) (dBm) (dBm)

Antl | Ant2 | Antl | Ant2 | Antl | Ant2 | Antl | Ant2 | Antl | Ant2
1la |6Mbps| 1| 100 5500 | 16.73 | 16.73 | 20.20 | 20.30 | 23.24 [ 23.24 | 29.24 | 29.24 | 23.98 | 23.98
1la |6Mbps| 1| 116 5580 | 16.78 | 16.73 | 20.20 | 20.10 | 23.25 | 23.24 | 29.25 | 29.24 | 23.98 | 23.98
1la |6Mbps| 1| 140 5700 | 16.73 | 16.73 | 20.10 | 20.25 | 23.24 | 23.24 | 29.24 | 29.24 | 23.98 | 23.98
1la |6Mbps| 1| 144 5720 | 16.68 | 16.73 | 20.35 | 20.15 | 23.22 | 23.24 | 29.22 | 29.24 | 23.98 | 23.98
HT20 | MCSO| 1| 100 5500 | 17.73 | 17.78 | 20.55 | 20.45 [ 23.49 [ 23.50 | 29.49 | 29.50 | 23.98 | 23.98
HT20 | MCSO| 1| 116 5580 | 17.78 | 17.73 | 20.50 | 20.60 | 23.50 | 23.49 | 29.50 | 29.49 | 23.98 | 23.98
HT20 | MCSO| 1| 140 5700 | 17.78 | 17.73 | 20.50 | 20.50 [ 23.50 | 23.49 | 29.50 | 29.49 | 23.98 | 23.98
HT20 | MCSO| 1| 144 5720 | 17.78 | 17.78 | 20.45 | 20.55 | 23.50 | 23.50 | 29.50 [ 29.50 | 23.98 | 23.98
HT40 | MCSO| 1| 102 5510 | 36.26 | 36.36 | 40.77 | 41.04 [ 23.98 | 23.98 | 30.00 | 30.00 | 23.98 | 23.98
HT40 | MCSO| 1| 110 5550 | 36.46 | 36.36 | 40.86 | 40.77 | 23.98 | 23.98 | 30.00 | 30.00 | 23.98 | 23.98
HT40 | MCSO| 1| 134 5670 | 36.56 | 36.36 | 40.77 | 40.77 | 23.98 [ 23.98 | 30.00 | 30.00 | 23.98 | 23.98
HT40 | MCSO| 1| 142 5710 | 36.36 | 36.36 | 41.31 | 40.95 | 23.98 | 23.98 | 30.00 | 30.00 | 23.98 | 23.98
VHT80( MCSO | 1| 106 5530 | 75.04 | 75.04 | 81.44 | 81.44 [ 23.98 | 23.98 | 30.00 | 30.00 | 23.98 | 23.98
VHT80[ MCSO | 1 [ 122 5610 | 75.04 | 75.04 | 80.96 | 80.96 | 23.98 | 23.98 | 30.00 | 30.00 | 23.98 | 23.98
VHT80( MCSO | 1| 138 5690 | 75.04 | 75.04 | 81.12 | 80.80 [ 23.98 [ 23.98 | 30.00 | 30.00 | 23.98 | 23.98

A-8 of 10
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TEST RESULTS DATA
Average Power Table

U-NII-2C
Average FCC
Data Eree) Fzz?c:r Conducgted Conduc?ec_j DG_ PEc!\I/?vEr .
Mod. Nt CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) (dB) (dBm) (dBm) Limit
(dBm)
Antl | Ant2 | Antl | Ant2 | SUM | Antl | Ant2 | Antl | Ant2
1la |6Mbps| 1 100 5500 | 0.16 0.14 14.21 | 14.09 23.98 | 23.98 | 1.62 2.88 | 26.99 Pass
1la |6Mbps| 1| 116 | 5580 | 0.16 0.14 | 14.12 | 1417 23.98 | 23.98 | 1.62 | 2.88 | 26.99 Pass
1la |6Mbps| 1 140 5700 | 0.16 0.14 14.11 | 13.98 23.98 | 23.98 | 1.62 2.88 | 26.99 Pass
1la |6Mbps| 1| 144 | 5720 | 0.16 0.14 | 14.04 | 1391 23.98 | 23.98 | 1.62 | 2.88 | 26.99 Pass
HT20 | MCSO | 1 100 5500 | 0.14 0.15 13.92 | 14.03 23.98 | 23.98 | 1.62 2.88 | 26.99 Pass
HT20 [ MCSO| 1| 116 | 5580 | 0.14 0.15 | 13.98 | 14.01 23.98 | 23.98 | 1.62 | 2.88 | 26.99 Pass
HT20 | MCSO | 1 140 5700 | 0.14 0.15 13.95 | 13.91 23.98 | 23.98 | 1.62 2.88 | 26.99 Pass
HT20 | MCSO | 1 144 5720 | 0.14 0.15 13.89 | 13.88 23.98 [ 23.98 | 1.62 2.88 | 26.99 Pass
HT40 | MCSO | 1 102 5510 | 0.30 0.29 13.10 | 13.13 23.98 | 23.98 | 1.62 2.88 | 26.99 Pass
HT40 [ MCSO| 1| 110 | 5550 | 0.30 0.29 | 13.18 | 13.16 23.98 | 23.98 | 1.62 | 2.88 | 26.99 Pass
HT40 | MCSO | 1 134 5670 | 0.30 0.29 12.95 | 12.98 23.98 | 23.98 | 1.62 2.88 | 26.99 Pass
HT40 [ MCSO| 1| 142 | 5710 | 0.30 0.29 | 13.08 | 13.04 23.98 | 23.98 | 1.62 | 2.88 | 26.99 Pass
VHT20( MCSO | 1 100 5500 | 0.14 0.15 13.85 | 13.95 23.98 | 23.98 | 1.62 2.88 | 26.99 Pass
VHT20[ MCSO| 1| 116 | 5580 | 0.14 0.15 | 13.90 | 13.96 23.98 | 23.98 | 1.62 | 2.88 | 26.99 Pass
VHT20( MCSO | 1 140 5700 | 0.14 0.15 13.87 | 13.84 23.98 | 23.98 | 1.62 2.88 | 26.99 Pass
VHT20| MCSO| 1 | 144 | 5720 | 0.14 0.15 | 13.84 | 13.80 23.98 | 23.98 | 1.62 | 2.88 | 26.99 Pass
VHT40( MCSO | 1 102 5510 | 0.29 0.28 13.01 | 13.04 23.98 | 23.98 | 1.62 2.88 | 26.99 Pass
VHT40( MCSO | 1| 110 | 5550 | 0.29 0.28 | 13.02 | 13.00 23.98 | 23.98 | 1.62 | 2.88 | 26.99 Pass
VHT40( MCSO | 1 134 5670 | 0.29 0.28 12.83 | 12.87 23.98 | 23.98 | 1.62 2.88 | 26.99 Pass
VHT40( MCSO | 1 142 5710 0.29 0.28 12.96 12.96 23.98 | 23.98 1.62 2.88 26.99 Pass
VHT80( MCSO | 1 106 5530 | 0.57 0.56 11.88 | 12.05 23.98 | 23.98 | 1.62 2.88 | 26.99 Pass
VHT80( MCSO | 1 122 5610 | 0.57 0.56 11.88 | 12.08 23.98 [ 23.98 | 1.62 2.88 | 26.99 Pass
VHT80( MCSO | 1 138 5690 | 0.57 0.56 11.90 | 11.81 23.98 | 23.98 | 1.62 2.88 | 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR211916-01D

U-NII-2C
Average Average

Data Freq. Fzz?c:r Powgr PSD DG_ Pass

Mod- | Rate (N CH- | uri) (dB) Density Limit (dBi) floe
(dBm/MHz) (dBm/MHz)
Antl | Ant2 | Antl | Ant2 | SUM | Antl | Ant2 | Antl | Ant2

1lla |6Mbps| 1| 100 | 5500 | 0.16 0.14 3.59 3.76 11.00 | 11.00 | 1.62 | 2.88 Pass
1la |[6Mbps| 1| 116 | 5580 [ 0.16 0.14 3.90 3.92 11.00 | 11.00 | 1.62 | 2.88 Pass
1lla |6Mbps| 1| 140 | 5700 | 0.16 0.14 3.72 3.74 11.00 | 11.00 | 1.62 | 2.88 Pass
1la |6Mbps| 1| 144 | 5720 | 0.16 0.14 3.68 3.75 11.00 | 11.00 | 1.62 | 2.88 Pass
HT20 | MCSO| 1| 100 | 5500 | 0.14 0.15 3.54 3.44 11.00 | 11.00 | 1.62 | 2.88 Pass
HT20 [ MCSO| 1| 116 | 5580 | 0.14 0.15 351 3.59 11.00 | 11.00 | 1.62 | 2.88 Pass
HT20 | MCSO| 1| 140 | 5700 | 0.14 0.15 3.38 3.39 11.00 | 11.00 | 1.62 | 2.88 Pass
HT20 [ MCSO| 1 | 144 | 5720 [ 0.14 0.15 351 3.68 11.00 | 11.00 | 1.62 | 2.88 Pass
HT40 | MCSO| 1| 102 | 5510 [ 0.30 0.29 | -0.21 | -0.25 11.00 | 11.00 | 1.62 | 2.88 Pass
HT40 | MCSO| 1 | 110 | 5550 | 0.30 029 | -032 | 0.12 11.00 | 11.00 | 1.62 | 2.88 Pass
HT40 | MCSO| 1| 134 | 5670 [ 0.30 0.29 | -054 | -0.42 11.00 | 11.00 | 1.62 | 2.88 Pass
HT40 | MCSO| 1 | 142 | 5710 [ 0.30 029 | -0.25 | -0.22 11.00 | 11.00 | 1.62 | 2.88 Pass
VHT80| MCSO| 1| 106 | 5530 [ 057 0.56 | -4.41 | -4.38 11.00 | 11.00 | 1.62 | 2.88 Pass
VHT80| MCSO| 1 | 122 | 5610 | 057 0.56 | -4.38 | -4.44 11.00 | 11.00 | 1.62 | 2.88 Pass
VHT80| MCSO| 1| 138 | 5690 [ 057 0.56 | -4.79 | -4.63 11.00 | 11.00 | 1.62 | 2.88 Pass
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR211916-01D

Appendix B. AC Conducted Emission Test Results

: Temperature : 22~25°C
Test Engineer : |ZhangTao - —
Relative Humidity : |50~55%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Full Spectrum
1007
a0+
=3 E FPart 15E-GF Limit at Main Ports
% 60T |
c _E Part 15E-Ave Limt at Main Ports
= I
] 2
g 40t 2
1 & & < 0 4
20+
0 t —t— } —— } i
160k 300 400500 B001M M M A EME 8 10M 20m  30M
Freauencv in Hz
Final Result
Frequency QuasiPeak Average Limit Margin Line Filter Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.195630 44.82 63.79 18.98 L1 OFF 19.7
0.195630 32.81 53.79 20.99 L1 OFF 19.7
0.321630 40.26 59.67 19.40 L1 OFF 19.7
0.321630 28.51 49.67 21.15 L1 OFF 19.7
0.534570 32.22 56.00 23.78 L1 OFF 19.7
0.534570 25.88 46.00 20.12 L1 OFF 19.7
1.740750 31.45 56.00 24.55 L1 OFF 19.8
1.740750 24.30 46.00 21.70 L1 OFF 19.8
3.367500 31.06 56.00 24.94 L1 OFF 19.8
3.367500 25.03 46.00 20.97 L1 OFF 19.8
6.873000 31.53 60.00 28.47 L1 OFF 19.9
6.873000 25.44 50.00 24.56 L1 OFF 19.9
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s=aranas. FCC RF Test Report Report No. : FR211916-01D
: Temperature : 22~25°C
Test Engineer : |ZhangTao - —
Relative Humidity : |50~55%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Full Spectrum
1007
B0t
= E Part 15E-GIP Limit at Main Ports
% ED“ |
c LA, Part 15E-Ave Limit ot Main Ports
g 40--“ ¢ .
4 * ¢ L 4
20T
0 t e B t t —t—t— t !
150k 300 400500 g001M 2 M AWM EM B 8 10M 20m 30M
Frequency in Hz
Final Result
Frequency QuasiPeak Average Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBpV) (dBuV) (dB) (dB)
0.168000 43.52 65.06 21.54 N OFF 19.7
0.168000 34.33 55.06 20.73 N OFF 19.7
0.195720 45.08 63.79 18.71 N OFF 19.7
0.195720 33.86 53.79 19.93 N OFF 19.7
0.318750 38.88 59.74 20.86 N OFF 19.7
0.318750 27.64 49.74 22.10 N OFF 19.7
0.516750 33.91 56.00 22.09 N OFF 19.7
0.516750 24.21 46.00 21.79 N OFF 19.7
1.969980 35.09 56.00 20.91 N OFF 19.8
1.969980 26.28 46.00 19.72 N OFF 19.8
24.893250 35.89 60.00 24.11 N OFF 20.4
24.893250 26.01 50.00 23.99 N OFF 20.4
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saronas. FCC RF Test Report

Report No. : FR211916-01D

Appendix C. Radiated Spurious Emission

<Ant.1>
UNII-1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/Im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
5043.68 52.47 |-21.53 74 39.31 33.8 9.99 | 3063 | 100 | 193 | P | H
5149.76 43.78 |-10.22 54 30.37 34 10.06 | 30.65 | 100 | 193 | A | H
* 5180 103.28 - - 89.88 34 10.09 | 30.69 | 100 | 193 | P | H
s0z.1a 5180 95.08 - - 81.68 34 10.09 | 30.69 | 100 | 193 | A | H
5;2';6'_'2 5134.94 52.86 |-21.14 74 39.43 | 3397 | 10.06 | 30.6 | 154 | 177 | P | V
5148.2 43.31 |-10.69 54 29.9 34 10.06 | 30.65 | 154 | 177 | A | V
* 5180 101.59 - - 88.19 34 10.09 | 30.69 | 154 | 177 | P | V
5180 94.64 - - 81.24 34 10.09 | 30.69 | 154 | 177 | A | V
5083.72 53.17 |-20.83 74 39.87 | 33.87 | 10.02 | 3059 | 108 | 193 | P | H
5140.4 43.03 |-10.97 54 29.57 34 10.06 | 30.6 | 108 | 193 | A | H
* 5220 102.95 - - 89.52 | 34.03 | 10.13 | 30.73 | 108 | 193 | P | H
5220 95.67 - - 82.24 | 34.03 | 10.13 | 30.73 | 108 | 193 | A | H
5351.28 51.79 |-22.21 74 37.81 34.2 103 | 3052 | 108 | 193 | P | H
soz-dia 5456.4 41.47 |-12.53 54 27.45 34.2 10.38 | 30.56 | 108 | 193 | A | H
522';,::2 5122.98 52.79 |-21.21 74 39.36 | 33.97 | 10.06 | 30.6 | 196 | 178 | P | V
5093.08 4255 |-11.45 54 29.19 33.9 10.02 | 3056 | 196 | 178 | A | V
* 5220 101.45 - - 88.02 | 34.03 | 10.13 | 30.73 | 196 | 178 | P | V
5220 94.67 - - 81.24 | 34.03 | 10.13 | 30.73 | 196 | 178 | A | V
5415.84 51.64 |-22.36 74 37.63 34.2 10.34 | 3053 | 196 | 178 | P | V
5460 41.45 |-12.55 54 27.43 34.2 10.38 | 3056 | 196 | 178 | A | V
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Report No. : FR211916-01D

5145.86 53.24 |-20.76 74 39.83 34 10.06 | 30.65 | 109 | 190 | P | H
5140.66 4252 |-11.48 54 29.06 34 10.06 | 30.6 109 | 190 | A | H
* 5240 102.66 - - 89.09 34.07 | 10.17 | 30.67 | 109 | 190 P H
5240 95.7 - - 82.13 34.07 | 10.17 | 30.67 | 109 | 190 | A | H
5396.64 50.74 |-23.26 74 36.73 34.2 10.34 | 30.53 | 109 | 190 P H
802.11a
5459.28 41.4 -12.6 54 27.38 34.2 10.38 | 30.56 | 109 | 190 | A | H
CH 48
5123.76 5253 |-21.47 74 39.1 33.97 | 10.06 | 30.6 184 | 177 P |V
5240MHz
5067.6 4254 |-11.46 54 29.31 33.83 999 | 3059 | 184 | 177 | A | V
* 5240 102.12 - - 88.55 34.07 | 10.17 | 30.67 | 184 | 177 P |V
5240 94.77 - - 81.2 34.07 10.17 | 30.67 | 184 177 A V
5445.36 52.14 |-21.86 74 38.11 34.2 10.38 | 30.55 | 184 | 177 P |V
5460 414 -12.6 54 27.38 34.2 10.38 | 30.56 | 184 177 A \%
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR211916-01D

UNII-1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10360 4535 [-22.95 68.3 56.92 37.22 11.56 | 60.35 - - P H
802.11a
15540 4952 |-24.48 74 53.22 40.13 | 14.74 | 58.57 - - P H
CH 36
10360 46.32 |-21.98 68.3 57.89 37.22 11.56 | 60.35 - - P Vv
5180MHz
15540 50.05 |-23.95 74 53.75 40.13 | 14.74 | 58.57 - - P Vv
10440 46.15 |[-22.15 68.3 57.65 37.26 11.61 | 60.37 - - P H
802.11a
15660 50.55 [-23.45 74 54.36 40.22 | 14.78 | 58.81 - - P H
CH 44
10440 49.49 |-18.81 68.3 60.99 37.26 11.61 | 60.37 - - P \%
5220MHz
15660 50.02 |-23.98 74 53.83 40.22 | 14.78 | 58.81 - - P Vv
10480 50.65 |-17.65 68.3 62.14 37.29 11.61 | 60.39 - - P H
802.11a
15720 49.65 |[-24.35 74 53.58 40.28 | 14.74 | 58.95 - - P H
CH 48
10480 5256 |-15.74 68.3 64.05 37.29 11.61 | 60.39 - - P Vv
5240MHz
15720 51.12 |-22.88 74 55.05 40.28 | 14.74 | 58.95 - - P \%
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
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UNII-1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5148.72 55.5 -18.5 74 42.09 34 10.06 | 30.65 | 133 | 189 | P | H
5150 44.08 | -9.92 54 30.67 34 10.06 | 30.65 | 133 | 189 | A | H
802.11n * 5180 103.26 - - 89.86 34 10.09 | 30.69 | 133 | 189 | P | H
HT20 5180 95.55 - - 82.15 34 10.09 | 30.69 | 133 | 189 | A | H
CH 36 5145.34 54.43 |-19.57 74 41.02 34 10.06 | 30.65 | 182 | 162 | P | V
5180MHz 5149.5 4348 |-10.52| 54 30.07 34 10.06 | 30.65 | 182 | 162 | A | V
* 5180 101.59 - - 88.19 34 10.09 | 30.69 | 182 | 162 | P | V
5180 94.64 - - 81.24 34 10.09 | 30.69 | 182 | 162 | A | V
5104 52.89 |-21.11 74 39.53 33.9 10.02 | 3056 | 111 | 172 | P | H
5138.58 4277 |-11.23 54 2934 | 3397 | 1006 | 306 | 111 | 172 | A | H
* 5220 102.11 - - 88.68 | 34.03 | 10.13 | 30.73 | 111 | 172 | P | H
5220 94.73 - - 81.3 3403 | 1013 | 30.73 | 111 | 172 | A | H
802.11n 5387.04 51.07 |-22.93 74 371 34.2 103 | 3053 | 111 | 172 | P | H
HT20 5460 4141 |-12.59 54 27.39 34.2 10.38 | 3056 | 111 | 172 | A | H
CH 44 5050.44 52.88 |-21.12 74 39.72 33.8 9.99 | 3063 | 202 | 191 | P | V
5220MHz 5137.28 4256 |-11.44 54 29.13 | 3397 | 1006 | 30.6 | 202 | 191 | A | V
* 5220 100.66 - - 87.23 | 34.03 | 10.13 | 30.73 | 202 | 191 | P | V
5220 93.67 - - 80.24 | 34.03 | 10.13 | 30.73 | 202 | 191 | A | V
5379.84 50.63 |-23.37 74 36.66 34.2 10.3 | 3053 | 202 | 191 | P | V
5460 41.37 |-12.63 54 27.35 34.2 10.38 | 3056 | 202 | 191 | A | V
Sporton International Inc. (ShenzZhen) Page Number : C4 of C86
TEL : +86-755-8637-9589 Report Issued Date  : Aug. 12, 2022
FAX : +86-755-8637-9595 Report Version . Rev. 03

FCC ID: 2A4DH-3426




saronas. FCC RF Test Report

Report No. : FR211916-01D

5069.16 53.07 |-20.93 74 39.84 | 3383 | 999 | 3059 | 108 | 173 | P | H
5133.38 42.48 |-11.52 54 29.05 33.97 | 10.06 | 30.6 108 | 173 | A | H
5240 102.24 - - 88.67 34.07 | 10.17 | 30.67 | 108 | 173 P H
5240 94.76 - - 81.19 34.07 | 10.17 | 30.67 | 108 | 173 | A | H
802.11n 5380.8 50.87 |-23.13 74 36.9 34.2 103 | 3053 | 108 | 173 | P | H
HT20 5460 41.38 |-12.62 54 27.36 34.2 10.38 | 30.56 | 108 | 173 | A | H
CH 48 5066.3 5259 |-2141 74 394 33.83 9.99 | 30.63 | 203 | 174 P |V
5240MHz 5108.42 425 -11.5 54 29.11 3393 | 1002 | 3056 | 203 | 174 | A | V
5240 101.44 - - 87.87 34.07 | 10.17 | 30.67 | 203 | 174 P |V
5240 93.68 - - 80.11 34.07 | 10.17 | 30.67 | 203 | 174 | A | V
5393.04 51.01 |[-22.99 74 37 34.2 10.34 | 30.53 | 203 | 174 P |V
5460 41.41 |-12.59 54 27.39 34.2 10.38 | 30.56 | 203 | 174 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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UNII-1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) |(dBpuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HIV)
802.11n 10360 4534 |-22.96| 68.3 56.91 | 37.22 | 11.56 | 60.35 - - P | H
HT20 15540 50.54 |-23.46 74 54.24 | 40.13 | 14.74 | 58.57 - - P | H
CH 36 10360 49.21 |-19.09| 68.3 60.78 | 37.22 | 11.56 | 60.35 - - P |V
5180MHz 15540 51.58 |-22.42 74 55.28 | 40.13 | 14.74 | 58.57 - - P |V
802.11n 10440 45.44 |-22.86| 68.3 56.94 | 37.26 | 11.61 | 60.37 - - P | H
HT20 15660 50.76 |-23.24 74 5457 | 40.22 | 14.78 | 58.81 - - P | H
CH 44 10440 49.67 |-18.63| 68.3 61.17 | 37.26 | 11.61 | 60.37 - - P |V
5220MHz 15660 50.59 |-23.41 74 54.4 40.22 | 14.78 | 58.81 - - P |V
802.11n 10480 46.61 |-21.69| 68.3 58.1 37.29 | 11.61 | 60.39 - - P | H
HT20 15720 51.45 |-22.55 74 55.38 | 40.28 | 14.74 | 58.95 - - P | H
CH 48 10480 47.15 |-21.15| 68.3 58.64 | 37.29 | 11.61 | 60.39 - - P |V
5240MHz 15720 50.57 |-23.43 74 54.5 40.28 | 14.74 | 58.95 - - P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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UNII-1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5083.98 52.88 |-21.12 74 39.58 | 33.87 | 10.02 | 3059 | 100 | 178 | P | H
5149.76 4354 |-10.46 54 30.13 34 10.06 | 30.65 | 100 | 178 | A | H
* 5190 98.21 - - 84.81 34 10.09 | 30.69 | 100 | 178 | P | H
5190 90.64 - - 77.24 34 10.09 | 30.69 | 100 | 178 | A | H
802.11n 5355 49.81 |-24.19 74 35.83 34.2 10.3 | 3052 | 100 | 178 | P | H
HT40 5459.72 4151 |-12.49 54 27.49 34.2 10.38 | 30.56 | 100 | 178 | A | H
CH 38 5148.46 53.02 |-20.98 74 39.61 34 10.06 | 30.65 | 219 | 190 | P | V
5190MHz 5150 43.42 |-10.58 54 30.01 34 10.06 | 30.65 | 219 | 190 | A | V
* 5190 97.84 - - 84.44 34 10.09 | 30.69 | 219 | 190 | P | V
5190 89.97 - - 76.57 34 10.09 | 30.69 | 219 | 190 | A | V
5411 50.78 |-23.22 74 36.77 34.2 10.34 | 3053 | 219 | 190 | P | V
5460 415 -12.5 54 27.48 34.2 10.38 | 3056 | 219 | 190 | A | V
5126.62 53.07 |-20.93 74 39.64 | 3397 | 1006 | 30.6 | 114 | 172 | P | H
5138.58 42.7 -11.3 54 29.27 | 33.97 | 10.06 | 306 | 114 | 172 | A | H
* 5230 99.16 - - 85.63 34.07 | 10.13 | 30.67 | 114 | 172 P H
5230 91.78 - - 78.25 34.07 | 10.13 | 30.67 | 114 | 172 A H
802.11n 5433.36 52.78 |-21.22 74 38.75 34.2 10.38 | 3055 | 114 | 172 | P | H
HT40 5459.28 4139 |-12.61 54 27.37 34.2 10.38 | 30.56 | 114 | 172 | A | H
CH 46 5061.1 53.09 |-20.91 74 39.9 33.83 9.99 | 3063 | 198 | 192 | P | V
5230MHz 5135.98 4259 |-11.41 54 29.16 | 33.97 | 1006 | 30.6 | 198 | 192 | A | V
* 5230 98.55 - - 85.02 | 34.07 | 10.13 | 30.67 | 198 | 192 | P | V
5230 91.84 - - 78.31 | 34.07 | 10.13 | 30.67 | 198 | 192 | A | V
5379.84 51.29 |-22.71 74 37.32 34.2 103 | 3053 | 198 | 192 | P | V
5459.28 41.42 |-12.58 54 27.4 34.2 10.38 | 30.56 | 198 | 192 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenZhen) Page Number : C7 of C86
TEL : +86-755-8637-9589 Report Issued Date  : Aug. 12, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 03

FCC ID: 2A4DH-3426




saronas. FCC RF Test Report

Report No. : FR211916-01D

UNII-1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n 10380 46.78 |-21.52 68.3 58.31 37.23 11.59 | 60.35 - - P H
HT40 15570 50.79 |-23.21 74 54.48 40.16 | 14.79 | 58.64 - - P H
CH 38 10380 4544 |-22.86 68.3 56.97 37.23 11.59 | 60.35 - - P Vv
5190MHz 15570 50.78 |-23.22 74 54.47 40.16 | 14.79 | 58.64 - - P Vv
802.11n 10460 4549 |-22.81 68.3 56.99 37.27 11.61 | 60.38 - - P H
HT40 15690 50.23 |-23.77 74 54.12 40.25 | 14.74 | 58.88 - - P H
CH 46 10460 4554 |-22.76 68.3 57.04 37.27 11.61 | 60.38 - - P \%
5230MHz 15690 50.15 |-23.85 74 54.04 40.25 | 14.74 | 58.88 - - P Vv
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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UNII-1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5111.02 53.41 |-20.59 74 40.02 | 3393 | 10.02 | 3056 | 148 | 187 | P | H
5150 43.37 |-10.63 54 29.96 34 10.06 | 30.65 | 148 | 187 | A | H
* 5210 93.13 - - 79.7 34.03 | 10.13 | 30.73 | 148 | 187 | P | H
5210 85.39 - - 7196 | 34.03 | 10.13 | 30.73 | 148 | 187 | A | H
802.11ac 5452.56 52.09 |-21.91 74 38.07 34.2 10.38 | 30.56 | 148 | 187 | P | H
VHTS80 5458.32 41.45 |-12.55 54 27.43 34.2 10.38 | 30.56 | 148 | 187 A H
CH 42 5115.96 53.6 -20.4 74 40.17 | 33.93 | 10.06 | 30.56 | 166 | 176 | P | V
5210MHz 5149.76 43.29 |-10.71 54 290.88 34 10.06 | 30.65 | 166 | 176 | A | V
* 5210 93.33 - - 79.9 34.03 | 10.13 | 30.73 | 166 | 176 | P | V
5210 86.12 - - 72.69 | 34.03 | 10.13 | 30.73 | 166 | 176 | A | V
5430.96 51.72 |-22.28 74 37.69 34.2 10.38 | 30.55 | 166 | 176 | P | V
5459.28 41.48 |-12.52 54 27.46 34.2 10.38 | 30.56 | 166 | 176 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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UNII-1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 45.83 |-22.47 68.3 5734 | 37.25 | 11.61 | 60.37 - - P | H
802.11ac 15630 5295 |-21.05 74 56.72 | 40.21 148 | 58.78 | 105 | 145 | P | H
VHT80 15630 48.12 -5.88 54 51.89 | 40.21 148 | 58.78 | 105 | 145 | A | H
CH 42 10420 4521 |-23.09 68.3 56.72 37.25 | 11.61 | 60.37 - - P |V
5210MHz 15630 52.83 |-21.17 74 56.6 | 40.21 | 148 | 5878 | 122 | 163 | P | V
15630 47.88 -6.12 54 51.65 | 40.21 148 | 58.78 | 122 | 163 | A | V

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2A - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5143.26 50.73 |-23.27 74 37.99 34 9.34 306 | 130 | 186 | P | H
5088.66 41.7 -12.3 54 20.14 33.9 925 | 3059 | 130 | 186 | A | H
* 5260 102.88 - - 89.71 | 34.13 966 | 3062 | 130 | 186 | P | H
5260 94.4 - - 81.23 | 34.13 9.66 | 3062 | 130 | 186 | A | H
5401.92 51.05 |-22.95 74 37.56 34.2 9.82 | 3053 | 130 | 186 | P | H
sozdia 5460 41.02 |-12.98 54 27.48 34.2 9.9 3056 | 130 | 186 | A | H
SZC;EIZZHZ 5079.56 51.62 |-22.38 74 39.12 | 33.87 922 | 3059 | 210 | 192 P | V
5133.38 4169 |-12.31 54 29.01 | 33.97 9.31 306 | 210 | 192 | A | V
* 5260 99.03 - - 85.86 | 34.13 9.66 | 3062 | 210 | 192 P | V
5260 91.82 - - 78.65 | 34.13 9.66 | 30.62 | 210 | 192 A | V
5457.12 49.88 |-24.12 74 36.34 34.2 9.9 3056 | 210 | 192 | P | V
5460 41 -13 54 27.46 34.2 9.9 3056 | 210 | 192 | A | V
5047.6 51.16 |-22.84 74 38.83 33.8 9.16 | 3063 | 115 | 172 | P | H
5132.3 4189 |-12.11 54 29.21 | 33.97 9.31 306 | 115 | 172 | A | H
* 5300 102.54 - - 89.08 34.2 977 | 3051|115 | 172 | P | H
5300 95.8 - - 82.34 34.2 977 | 3051|115 | 172 | A | H
5444.88 51.5 -22.5 74 37.98 34.2 987 | 3055 | 115 | 172 | P | H
soz-dia 5351.52 4141 |-12.59 54 27.93 34.2 9.8 3052 | 115 | 172 | A | H
S;I;;OHZ 5142.45 51.65 |-22.35 74 38.91 34 9.34 306 | 211 | 186 | P | V
5096.25 42.03 |-11.97 54 29.44 33.9 925 | 3056 | 211 | 186 | A | V
* 5300 99.4 - - 85.94 34.2 977 | 3051 | 211 | 186 | P | V
5300 91.8 - - 78.34 34.2 977 | 3051 | 211 | 186 | A | V
5399.28 50.29 |-23.71 74 36.8 34.2 982 | 3053 | 211 | 186 | P | V
5354.88 41.48 |-12.52 54 28 34.2 9.8 3052 | 211 | 186 | A | V
Sporton International Inc. (ShenzZhen) Page Number : C11 of C86
TEL : +86-755-8637-9589 Report Issued Date : Aug. 12, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 03

FCC ID: 2A4DH-3426




saronas. FCC RF Test Report

Report No. : FR211916-01D

* 5320 100.41 - - 86.46 34.2 10.26 | 30.51 | 146 | 188 P H
5320 93.25 - - 79.3 34.2 10.26 | 3051 | 146 | 188 | A | H
5389.92 52.54 |-21.46 74 38.53 34.2 10.34 | 30.53 | 146 | 188 P H
802.11a
5350.56 42.37 |-11.63 54 28.39 34.2 103 | 3052 | 146 | 188 | A | H
CH 64
* 5320 101.54 - - 87.59 34.2 10.26 | 30.51 | 150 | 162 P |V
5320MHz
5320 94.61 - - 80.66 34.2 10.26 | 30.51 | 150 | 162 | A | V
5403.68 5285 |-21.15 74 38.84 34.2 10.34 | 30.53 | 150 | 162 P |V
5350.56 42.6 -11.4 54 28.62 34.2 10.3 | 3052 | 150 | 162 | A | V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10520 47.09 |-21.21 68.3 58.44 37.32 11.65 | 60.32 - - P H
802.11a 15780 49.98 |-24.02 74 53.93 40.32 | 14.78 | 59.05 - - P H
CH 52 10520 48.73 |-19.57 68.3 60.08 37.32 11.65 | 60.32 - - P Vv
5260MHz 15780 5241 |-21.59 74 56.36 40.32 | 14.78 | 59.05 | 100 | 248 P Vv
15780 45.68 -8.32 54 49.63 40.32 | 14.78 | 59.05 | 100 | 248 AV
10600 52.71 |-21.29 74 63.37 37.42 11.86 | 59.94 | 100 | 160 P H
10600 42,79 |-11.21 54 53.45 37.42 11.86 | 59.94 | 100 | 160 A H
802.11a
15900 49.96 |[-24.04 74 53.97 40.42 | 14.86 | 59.29 - - P H
CH 60
10600 5255 |-21.45 74 63.21 37.42 11.86 | 59.94 | 124 | 165 P \%
5300MHz
10600 43.57 |-10.43 54 54.23 37.42 11.86 | 59.94 | 124 | 165 AV
15900 50.91 |-23.09 74 54.92 40.42 | 14.86 | 59.29 - - P Vv
10640 4754 |-26.46 74 58.03 37.47 11.83 | 59.79 - - P H
15960 5229 |-21.71 74 56.36 40.47 | 14.89 | 59.43 | 100 25 P H
802.11a
15960 47.13 -6.87 54 51.2 40.47 | 14.89 | 59.43 | 100 25 A H
CH 64
10640 48.72 |-25.28 74 59.21 37.47 11.83 | 59.79 - - P Vv
5320MHz
15960 52.71 |-21.29 74 56.78 40.47 | 14.89 | 59.43 | 100 | 215 P Vv
15960 47.29 -6.71 54 51.36 4047 | 14.89 | 59.43 | 100 | 215 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI | Note | Frequency Level |Margin| Limit Read |Antenna| Path |Preamp| Ant | Table |Peak Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HNV)
5090.74 52.89 |-21.11 74 39.56 33.9 10.02 | 3059 | 127 | 189 | P | H
5135.46 4261 |-11.39 54 29.18 | 33.97 | 10.06 | 30.6 | 127 | 189 | A | H
* 5260 102.32 - - 88.64 | 34.13 | 10.17 | 30.62 | 127 | 189 | P | H
5260 94.92 - - 81.24 | 34.13 | 10.17 | 30.62 | 127 | 189 | A | H
802.11n 5396.88 49.96 |-24.04 74 35.95 34.2 10.34 | 30.53 | 127 | 189 | P | H
HT20 5460 41.48 |-12.52 54 27.46 34.2 10.38 | 30.56 | 127 | 189 | A | H
CH 52 5088.92 52.73 |-21.27 74 39.4 33.9 10.02 | 3059 | 214 | 190 | P | V
5260MHz 5114.92 4254 |-11.46 54 29.11 | 3393 | 10.06 | 30.56 | 214 | 190 | A | V
* 5260 102.12 - - 88.44 | 34.13 | 10.17 | 30.62 | 214 | 190 | P | V
5260 94.9 - - 81.22 | 34.13 | 10.17 | 30.62 | 214 | 190 | A | V
5433.12 50.89 |-23.11 74 36.86 34.2 10.38 | 3055 | 214 | 190 | P | V
5460 41.46 |-12.54 54 27.44 34.2 10.38 | 30.56 | 214 | 190 | A | V
5110.95 52.11 |-21.89 74 38.72 | 33.93 | 10.02 | 3056 | 114 | 171 | P | H
5130.9 42.65 |-11.35 54 29.22 | 3397 | 10.06 | 30.6 | 114 | 171 | A | H
* 5300 102.39 - - 88.49 34.2 10.21 | 3051 | 114 | 171 | P | H
5300 95.16 - - 81.26 34.2 10.21 | 3051 | 114 | 171 | A | H
802.11n 5444.4 51.76 |-22.24 74 37.73 34.2 10.38 | 30.55 | 114 | 171 | P | H
HT20 5351.04 41.85 |-12.15 54 27.87 34.2 103 | 3052 | 114 | 171 | A | H
CH 60 5077.35 52.94 |-21.06 74 39.64 | 33.87 | 10.02 | 3059 | 174 | 196 | P | V
5300MHz 5066.85 4258 |-11.42 54 29.39 | 33.83 9.99 | 30.63 | 174 | 196 | A | V
* 5300 100.79 - - 86.89 34.2 10.21 | 30.51 | 174 | 196 | P | V
5300 93.16 - - 79.26 34.2 10.21 | 30.51 | 174 | 196 | A | V
5419.68 49.91 |-24.09 74 35.9 34.2 10.34 | 3053 | 174 | 196 | P | V
5350.32 41.83 |-12.17 54 27.85 34.2 10.3 | 3052 | 174 | 196 | A | V
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* 5320 100.5 - - 86.55 34.2 10.26 | 3051 | 139 | 186 | P | H
5320 93.18 - - 79.23 34.2 10.26 | 3051 | 139 | 186 | A | H
802.11n 5396.32 51.21 |-22.79 74 37.2 34.2 10.34 | 30.53 | 139 | 186 P H
HT20 5350.4 42.5 -11.5 54 28.52 34.2 103 | 3052 | 139 | 186 | A | H
CH 64 * 5320 101.2 - - 87.25 34.2 10.26 | 30.51 | 166 | 183 P |V
5320MHz 5320 94.05 - - 80.1 34.2 10.26 | 30.51 | 166 | 183 | A | V
5368.96 52.2 -21.8 74 38.22 34.2 10.3 | 30.52 | 166 | 183 P |V
5350.08 4259 |-11.41 54 28.61 34.2 103 | 3052 | 166 | 183 | A | V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) |(dBpuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HIV)
10640 48.08 |-25.92 74 58.57 | 37.47 | 11.83 | 59.79 - - P | H
802.11n 15960 51.6 -22.4 74 55.67 | 40.47 | 14.89 | 59.43 | 100 | 52 P | H
HT20 15960 46.19 | -7.81 54 50.26 | 40.47 | 14.89 | 59.43 | 100 | 52 A | H
CH 52 10640 47.12 |-26.88 74 57.61 | 37.47 | 11.83 | 59.79 - - P |V
5260MHz 15960 52.12 |-21.88| 74 56.19 | 40.47 | 14.89 | 59.43 | 100 | 214 | P | V
15960 46.97 | -7.03 54 51.04 | 40.47 | 1489 | 5943 | 100 | 214 | A | V
10600 51.16 |-22.84 74 6182 | 3742 | 11.86 | 59.94 | 100 | 170 | P | H
802.11n 10600 42.44 |-11.56 54 53.1 3742 | 11.86 | 59.94 | 100 | 170 | A | H
HT20 15900 51.17 |-22.83 74 55.18 | 40.42 | 14.86 | 59.29 - - P | H
CH 60 10600 52.89 |-21.11 74 6355 | 3742 | 11.86 | 59.94 | 163 | 156 | P | V
5300MHz 10600 4422 | -9.78 54 5488 | 37.42 | 11.86 | 59.94 | 163 | 156 | A | V
15900 49.84 |-24.16 74 53.85 | 40.42 | 14.86 | 59.29 - - P |V
10640 48.08 |-25.92 74 58.57 | 37.47 | 11.83 | 59.79 - - P | H
802.11n 15960 51.6 -22.4 74 55.67 | 40.47 | 14.89 | 59.43 | 100 | 52 P | H
HT20 15960 46.19 | -7.81 54 50.26 | 40.47 | 14.89 | 59.43 | 100 | 52 A | H
CH 64 10640 47.12 |-26.88 74 57.61 | 37.47 | 11.83 | 59.79 - - P |V
5320MHz 15960 52.12 |-21.88 74 56.19 | 40.47 | 1489 | 5943 | 100 | 214 | P | V
15960 46.97 | -7.03 54 51.04 | 40.47 | 1489 | 5943 | 100 | 214 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5060.55 53.24 |-20.76 74 40.05 | 33.83 999 | 3063 | 111 | 172 | P | H
5096.95 42.45 |-11.55 54 29.09 33.9 10.02 | 3056 | 111 | 171 | A | H
* 5270 98.27 - - 8459 | 34.13 | 10.17 | 30.62 | 111 | 171 | P | H
5270 91.95 - - 78.27 | 34.13 | 10.17 | 30.62 | 111 | 171 | A | H
802.11n 5457.84 52.35 |-21.65 74 38.33 34.2 10.38 | 3056 | 111 | 171 | P | H
HT40 5351.52 4159 |-12.41 54 27.61 34.2 103 | 3052 | 111 | 171 | A H
CH54 5121.1 52.07 |-21.93 74 38.68 | 33.93 | 10.06 | 30.6 | 200 | 190 | P | V
5270MHz 5116.9 42.86 |-11.14 54 29.43 | 33.93 | 10.06 | 3056 | 200 | 190 | A | V
* 5270 96.82 - - 83.14 | 34.13 | 10.17 | 30.62 | 200 | 190 | P | V
5270 89.95 - - 76.27 | 34.13 | 10.17 | 30.62 | 200 | 190 | A | V
5368.8 51.66 |-22.34 74 37.68 34.2 103 | 3052 | 200 | 190 | P | V
5350.56 41.65 |-12.35 54 27.67 34.2 103 | 3052 | 200 | 190 | A | V
5094.85 52.47 |-21.53 74 39.11 33.9 10.02 | 3056 | 129 | 171 | P | H
5093.1 42.69 |-11.31 54 29.33 33.9 10.02 | 3056 | 129 | 171 | A | H
* 5310 98.71 - - 84.76 34.2 10.26 | 30.51 | 129 | 171 | P | H
5310 91.21 - - 77.26 34.2 10.26 | 30.51 | 129 | 171 | A H
802.11n 5352.24 52.26 |-21.74 74 38.28 34.2 103 | 3052 | 129 | 171 | P | H
HT40 5350.32 42.65 |-11.35 54 28.67 34.2 103 | 3052 | 129 | 171 | A | H
CH 62 5122.15 52.12 |-21.88 74 38.73 | 3393 | 10.06 | 30.6 | 204 | 186 | P | V
5310MHz 5068.95 42.66 |-11.34 54 29.43 | 33.83 9.99 | 3059 | 204 | 186 | A | V
* 5310 96.99 - - 83.04 34.2 10.26 | 30.51 | 204 | 186 | P | V
5310 90.18 - - 76.23 34.2 10.26 | 30.51 | 204 | 186 | A | V
5437.92 52.43 |-21.57 74 384 34.2 10.38 | 3055 | 204 | 186 | P | V
5350.32 42.78 |-11.22 54 28.8 34.2 103 | 3052 | 204 | 186 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(H/V)
802.11n 10540 46.89 |-21.41 68.3 58.11 37.34 11.69 | 60.25 - - P H
HT40 15810 50.28 |-23.72 74 54.24 40.35 | 14.81 | 59.12 - - P H
CH 54 10540 47.06 |-21.24 68.3 58.28 37.34 11.69 | 60.25 - - P Vv
5270MHz 15810 49.37 |-24.63 74 53.33 40.35 | 14.81 | 59.12 - - P Vv
802.11n 10620 4589 |-28.11 74 56.47 37.44 11.85 | 59.87 - - P H
HT40 15930 48.6 -25.4 74 52.64 40.44 | 14.88 | 59.36 - - P H
CH 62 10620 45,95 [-28.05 74 56.53 37.44 11.85 | 59.87 - - P \%
5310MHz 15930 48.06 |[-25.94 74 52.1 40.44 | 14.88 | 59.36 - - P Vv
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5135.1 53.49 |-20.51 74 40.06 | 33.97 | 10.06 A 30.6 | 100 | 189 | P | H
5096.95 4254 |-11.46 54 29.18 33.9 10.02 | 30.56 | 100 | 189 | A | H
* 5290 94.42 - - 80.61 | 34.17 | 10.21 | 30.57 | 100 | 189 | P | H
5290 87.08 - - 73.27 | 34.17 | 10.21 | 30.57 | 100 | 189 | A | H
802.11ac 5365.68 51.97 |-22.03 74 37.99 34.2 10.3 | 3052 | 100 | 189 | P | H
VHT80 5350.08 43.68 |-10.32 54 29.7 34.2 10.3 | 30.52 | 100 | 189 | A | H
CH 58 5126.7 53.21 |-20.79 74 39.78 | 33.97 | 10.06 | 30.6 | 211 | 175 | P | V
5290MHz 5111.65 42.76 |-11.24 54 29.37 3393 | 1002 | 3056 | 211 | 175 | A | V
* 5290 92.95 - - 79.14 | 34.17 | 10.21 | 3057 | 211 | 175 | P | V
5290 86.17 - - 72.36 | 34.17 | 10.21 | 3057 | 211 | 175 | A | V
5399.28 52.23 |-21.77 74 38.22 34.2 10.34 | 3053 | 211 | 175 | P | V
5350.08 43.11 |-10.89 54 29.13 34.2 103 | 3052 | 211 | 175 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11ac 10580 4589 |-22.41 68.3 56.69 37.4 11.82 | 60.02 - - P H
VHT80 15870 49.72 |-24.28 74 53.73 40.4 14.85 | 59.26 - - P H
CH 58 10580 47.02 |-21.28 68.3 57.82 37.4 11.82 | 60.02 - - P |V
5290MHz 15870 49.76 |-24.24 74 53.77 40.4 14.85 | 59.26 - - P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5451.28 51.89 |-22.11 74 37.87 34.2 10.38 | 3056 | 123 | 198 | P | H
5460.72 53.33 |-14.97| 68.3 39.31 34.2 10.38 | 30.56 | 123 | 198 | P | H
5458.48 43.25 |-10.75 54 29.23 34.2 10.38 | 3056 | 123 | 198 | A | H
* 5500 101.38 - - 87.33 34.2 10.43 | 3058 | 123 | 198 | P | H
S0z 1a 5500 93.01 - - 78.96 34.2 10.43 | 3058 | 123 | 198 | A | H
SCS::O;IO:Z 5435.44 52,93 |-21.07 74 38.9 34.2 10.38 | 3055 | 146 | 171 | P | V
5469.68 53.28 |-15.02| 68.3 39.21 34.2 1043 | 3056 | 146 | 171 | P | V
5455.92 43.5 -10.5 54 29.48 34.2 10.38 | 3056 | 146 | 171 | A | V
* 5500 102.04 - - 87.99 34.2 1043 | 3058 | 146 | 171 | P | V
5500 94.18 - - 80.13 34.2 1043 | 3058 | 146 | 171 | A | V
5456.08 50.15 |-23.85 74 36.13 34.2 10.38 | 3056 | 125 | 196 | P | H
5461.84 50.28 |-18.02| 68.3 36.26 34.2 10.38 | 3056 | 125 | 196 | P | H
5456.32 4255 |-11.45 54 28.53 34.2 10.38 | 3056 | 125 | 196 | A | H
* 5580 100.54 - - 86.14 | 3423 | 1052 | 30.35 | 125 | 196 | P | H
5580 92.8 - - 78.4 34.23 | 1052 | 30.35 | 125 | 196 | A | H
R 5740.43 52.14 |-16.16| 68.3 37.36 34.6 10.62 | 3044 | 125 | 196 | P | H
5(;:0;1:2 5430.4 50.92 |-23.08 74 36.89 34.2 10.38 | 3055 | 130 | 160 | P | V
5463.04 50.57 |-17.73| 68.3 36.55 34.2 10.38 | 30.56 | 130 | 160 | P | V
5455.12 42.5 -11.5 54 28.48 34.2 10.38 | 30.56 | 130 | 160 | A | V
* 5580 102.48 - - 88.08 | 34.23 | 1052 | 30.35 | 130 | 160 | P | V
5580 95.43 - - 81.03 | 3423 | 1052 | 30.35 | 130 | 160 | P | V
5748.62 53.72 |-14.58| 68.3 38.94 34.6 10.62 | 3044 | 130 | 160 | P | V
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* 5700 99.94 - - 85.36 34.5 10.61 | 30.53 | 201 | 171 P H
5700 93.84 - - 79.26 345 1061 | 3053 | 201 | 171 | A | H
802.11a
5743.08 54.34 |-13.96 68.3 39.56 34.6 10.62 | 30.44 | 201 | 171 P H
CH 140
5700 102.23 - - 87.65 345 10.61 | 30.53 | 200 | 171 P |V
5700MHz
5700 96.18 - - 81.6 34.5 10.61 | 30.53 | 200 | 171 P |V
5727.88 56.27 [-12.03 68.3 41.58 34.57 | 10.61 | 30.49 | 200 | 171 P |V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 47.81 |-26.19 74 56.1 37.9 12.01 58.2 - - P H
802.11a
16500 50.36 |-17.94 68.3 51.02 4157 | 15.27 57.5 - - P H
CH 100
11000 49.86 |[-24.14 74 58.15 37.9 12.01 58.2 - - P Vv
5500MHz
16500 50.51 |[-17.79 68.3 51.17 4157 | 15.27 57.5 - - P Vv
11160 54.64 |-19.36 74 62.59 38.05 12.1 58.1 193 | 158 P H
11160 4551 -8.49 54 53.46 38.05 12.1 58.1 193 | 158 A H
802.11a
16740 52.14 |-16.16 68.3 51.73 42.07 | 15.41 | 57.07 - - P H
CH 116
11160 55.29 |-18.71 74 63.24 38.05 12.1 58.1 135 | 218 P Vv
5580MHz
11160 46.31 -7.69 54 54.26 38.05 12.1 58.1 135 | 218 A \%
16740 52.23 |-16.07 68.3 51.82 42.07 | 15.41 | 57.07 - - P \%
11400 48.85 |[-25.15 74 56.35 38.27 | 12.19 | 57.96 - - P H
802.11a
17100 50.1 -18.2 68.3 48.89 4246 | 1545 | 56.7 - - P H
CH 140
11400 4958 |-24.42 74 57.08 38.27 | 12.19 | 57.96 - - P Vv
5700MHz
17100 50.29 |-18.01 68.3 49.08 4246 | 1545 | 56.7 - - P \%
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5455.44 51.37 |-22.63 74 37.35 34.2 10.38 | 3056 | 146 | 184 | P | H
5469.2 51.98 |-16.32| 68.3 37.91 34.2 1043 | 3056 | 146 | 184 | P | H
5460 42.62 |-11.38 54 28.6 34.2 10.38 | 3056 | 146 | 184 | A | H
802.11n * 5500 98.99 - - 84.94 34.2 10.43 | 3058 | 146 | 184 | P | H
HT20 5500 91.41 - - 77.36 34.2 1043 | 3058 | 146 | 184 | A | H
CH 100 5419.92 52.17 |-21.83 74 38.16 34.2 10.34 | 3053 | 152 | 152 | P | V
5500MHz 5462.48 50.41 |-17.89| 68.3 36.39 34.2 10.38 | 3056 | 152 | 152 | P | V
5460 43.05 |-10.95 54 29.03 34.2 10.38 | 30.56 | 152 | 152 | A | V
* 5500 102.35 - - 88.3 34.2 1043 | 3058 | 152 | 152 | P | V
5500 93.95 - - 79.9 34.2 1043 | 3058 | 152 | 152 | A | V
5418.4 51.01 |-22.99 74 37 34.2 10.34 | 3053 | 133 | 173 | P | H
5466.64 49.5 -18.8 68.3 35.43 34.2 1043 | 3056 | 133 | 173 | P | H
5459.2 4191 |-12.09 54 27.89 34.2 10.38 | 3056 | 133 | 173 | A | H
* 5580 97.94 - - 8354 | 3423 | 1052 | 30.35 | 133 | 173 | P | H
802.11n 5580 90.66 - - 76.26 | 3423 | 1052 | 30.35 | 133 | 173 | A | H
HT20 5754.29 52.09 |-16.21| 68.3 37.28 | 3463 | 10.62 | 3044 | 133 | 173 | P | H
CH 116 5391.28 50.15 |-23.85 74 36.14 34.2 10.34 | 30.53 | 202 | 200 | P | V
5580MHz 5464.48 4995 |-18.35| 68.3 35.93 34.2 10.38 | 30.56 | 202 | 200 | P | V
5458.48 41.89 |-12.11 54 27.87 34.2 10.38 | 30.56 | 202 | 200 | A | V
* 5580 101.44 - - 87.04 | 3423 | 1052 | 30.35 | 202 | 200 | P | V
5580 94.67 - - 80.27 | 34.23 | 1052 | 30.35 | 202 | 200 | A | V
5745.785 52.25 |-16.05| 68.3 37.47 34.6 10.62 | 30.44 | 202 | 200 | P | V
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* 5700 101.07 - - 86.49 34.5 10.61 | 3053 | 199 | 153 | P | H
802.11n 5700 93.84 - - 79.26 345 1061 | 3053 | 199 | 153 | A | H
HT20 5735.24 53.18 |-15.12 68.3 3841 34.6 10.61 | 30.44 | 199 | 153 P H
CH 140 * 5700 102.39 - - 87.81 345 10.61 | 30.53 | 206 | 157 P |V
5700MHz 5700 95.06 - - 80.48 34.5 1061 | 3053 | 206 | 157 | A | V
5727.8 57.86 [-10.44 68.3 43.17 34.57 | 10.61 | 30.49 | 206 | 157 P |V
1. No other spurious found.
Remark , -
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number : C25 of C86
TEL : +86-755-8637-9589 Report Issued Date : Aug. 12, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 03

FCC ID: 2A4DH-3426




saronas. FCC RF Test Report

Report No. : FR211916-01D

UNII-2C - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) |(dBpuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HIV)
11000 52.95 |-21.05 74 61.24 37.9 1201 | 582 | 201 | 212 | P | H
802.11n 11000 41.95 |-12.05 54 50.24 37.9 1201 | 582 | 201 | 212 | A | H
HT20 16500 50.58 |-17.72] 68.3 51.24 | 4157 | 15.27 | 575 - - P | H
CH 100 11000 52.05 |-21.95 74 60.34 37.9 1201 | 582 | 100 | 213 | P | V
5500MHz 11000 42,92 |-11.08 54 51.21 37.9 1201 | 582 | 100 | 213 | A | V
16500 50.97 |-17.33| 68.3 51.63 | 4157 | 15.27 | 575 - - P |V
11160 54.39 |-19.61 74 62.34 | 38.05 12.1 581 | 190 | 204 | P | H
802.11n 11160 45.11 | -8.89 54 53.06 | 38.05 12.1 581 | 190 | 204 | A | H
HT20 16740 50.63 |-17.67| 68.3 50.22 | 42.07 | 15.41 | 57.07 - - P | H
CH 116 11160 54.36 |-19.64 74 62.31 | 38.05 12.1 581 | 100 | 197 | P | V
5580MHz 11160 4469 |-9.31 54 52.64 | 38.05 12.1 58.1 | 100 | 197 | A | V
16740 50.86 |-17.44| 68.3 50.45 | 42.07 | 1541 | 57.07 - - P |V
802.11n 11400 48.04 | -25.96 74 5554 | 38.27 | 12.19 | 57.96 - - P | H
HT20 17100 50.95 |-17.35| 68.3 49.74 | 42.46 | 1545 | 56.7 - - P | H
CH 140 11400 48.67 |-25.33 74 56.17 | 38.27 | 12.19 | 57.96 - - P |V
5700MHz 17100 50.22 |-18.08| 68.3 49.01 | 42.46 | 15.45 | 56.7 - - P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
5388.16 50.75 |-23.25 74 36.74 34.2 10.34 | 3053 | 120 | 198 | P | H
5465.68 51.21 |-17.09| 68.3 37.14 34.2 1043 | 3056 | 120 | 198 | P | H
5459.68 42.63 |-11.37 54 28.61 34.2 10.38 | 3056 | 120 | 198 | A | H
* 5510 96.95 - - 82.8 34.2 10.47 | 3052 | 120 | 198 | P | H
802.11n 5510 89.41 - - 75.26 34.2 1047 | 30.52 | 120 | 198 | A | H
HT40 5748.305 52.32 |-15.98| 68.3 37.54 34.6 10.62 | 3044 | 120 | 198 | P | H
CH 102 5459.68 51.52 |-22.48 74 37.5 34.2 10.38 | 30.56 | 201 | 180 | P | V
5510MHz 5459.92 50.8 -23.2 74 36.78 34.2 10.38 | 30.56 | 201 | 180 | P | V
5459.92 4262 |-11.38 54 28.6 34.2 10.38 | 30.56 | 201 | 180 | A | V
* 5510 98.02 - - 83.87 34.2 1047 | 3052 | 201 | 180 | P | V
5510 90.4 - - 76.25 34.2 10.47 | 3052 | 201 | 180 | A | V
5739.8 52.74 |-15.56| 68.3 37.96 34.6 10.62 | 3044 | 201 | 180 | P | V
5447.2 51.55 |-22.45 74 37.52 34.2 10.38 | 3055 | 129 | 196 | P | H
5468.8 50.02 |-18.28| 68.3 35.95 34.2 1043 | 3056 | 129 | 196 | P | H
5459.92 42.04 |-11.96 54 28.02 34.2 10.38 | 3056 | 129 | 196 | A | H
* 5550 96.24 - - 81.99 34.2 10.52 | 3047 | 129 | 196 | P | H
802.11n 5550 88.5 - - 74.25 34.2 1052 | 3047 | 129 | 196 | A | H
HT40 5737.91 51.4 -16.9 68.3 36.63 34.6 10.61 | 3044 | 129 | 196 | P | H
CH 110 5447 .44 50.94 |-23.06 74 36.91 34.2 10.38 | 3055 | 128 | 160 | P | V
5550MHz 5465.68 50.37 |-17.93| 68.3 36.3 34.2 10.43 | 3056 | 128 | 160 | P | V
5459.92 4192 |-12.08 54 27.9 34.2 10.38 | 30.56 | 128 | 160 | A | V
* 5550 98.41 - - 84.16 34.2 10.52 | 3047 | 128 | 160 | P | V
5550 90.5 - - 76.25 34.2 10.52 | 3047 | 128 | 160 | A | V
5726.57 51.19 |-17.11| 68.3 36.5 3457 | 1061 | 3049 | 128 | 160 | P | V
Sporton International Inc. (ShenzZhen) Page Number 1 C27 of C86
TEL : +86-755-8637-9589 Report Issued Date  : Aug. 12, 2022
FAX : +86-755-8637-9595 Report Version . Rev. 03

FCC ID: 2A4DH-3426




SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01D

5429.45 50.84 |-23.16 74 36.81 34.2 10.38 | 30.55 | 100 | 182 P H
5462.35 50.25 |-18.05 68.3 36.23 34.2 10.38 | 30.56 | 100 | 182 P H
5459.9 41.61 |-12.39 54 27.59 34.2 10.38 | 30.56 | 100 | 182 | A | H
5670 97.96 - - 83.46 34.4 10.59 | 30.49 | 100 | 182 P H
802.11n 5670 90.72 - - 76.22 34.4 10.59 | 3049 | 100 | 182 | A | H
HT40 5729.475 53.97 [-14.33 68.3 39.28 34.57 | 10.61 | 30.49 | 100 | 182 P H
CH 134 5427.35 50.68 [-23.32 74 36.65 34.2 10.38 | 30.55 | 126 | 159 P |V
5670MHz 5469.35 49.82 |-18.48 68.3 3575 | 342 | 1043 | 3056 | 126 | 159 | P | V
5459.55 41.47 |-12.53 54 27.45 34.2 10.38 | 3056 | 126 | 159 | A | V
5670 98.84 - - 84.34 34.4 10.59 | 30.49 | 126 | 159 P |V
5670 90.75 - - 76.25 34.4 1059 | 3049 | 126 | 159 | A | V
5730.175 52.08 |-16.22 68.3 37.39 3457 | 10.61 | 30.49 | 126 | 159 P |V
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HNV)
802.11n 11020 46.79 |-27.21 74 55.02 | 37.92 | 12.04 | 58.19 - - P | H
HT40 16530 49.66 |-18.64| 68.3 50.2 41.64 | 15.26 | 57.44 - - P | H
CH 102 11020 46.79 |-27.21 74 55.02 | 37.92 | 12.04 | 58.19 - - P |V
5510MHz 16530 49.66 |-18.64| 68.3 50.2 41.64 | 15.26 | 57.44 - - PV
802.11n 11100 46.37 |-27.63 74 5435 | 37.99 | 12.17 | 58.14 - - P | H
HT40 16650 50.12 |-18.18| 68.3 50.17 | 41.89 | 15.28 | 57.22 - - P | H
CH 110 11100 4729 |-26.71 74 55.27 | 37.99 | 12.17 | 58.14 - - P |V
5550MHz 16650 50.36 |-17.94| 68.3 50.41 | 41.89 | 15.28 | 57.22 - - PV
802.11n 11340 48.2 -25.8 74 55.65 | 38.21 | 12.34 58 - - P | H
HT40 17010 50.71 |-17.59| 68.3 49.16 | 4258 | 15.59 | 56.62 - - P | H
CH 134 11340 47.39 |-26.61 74 5484 | 38.21 | 12.34 58 - - P |V
5670MHz 17010 50.75 |-17.55| 68.3 49.2 | 4258 | 1559 | 56.62 | - - P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5459.92 53.47 |-20.53 74 39.45 34.2 10.38 | 30.56 | 200 | 161 | P | H
5478.4 55.12 |-13.18| 68.3 41.07 34.2 10.43 | 3058 | 200 | 161 | P | H
5457.76 43.25 |-10.75 54 29.23 34.2 10.38 | 30.56 | 200 | 161 | A | H
* 5530 92.54 - - 78.34 34.2 10.47 | 3047 | 200 | 161 | P | H
802.11ac 5530 84.87 - - 70.67 34.2 10.47 | 3047 | 200 | 161 | A | H
VHT80 5740.745 53.24 |-15.06| 68.3 38.46 34.6 10.62 | 3044 | 200 | 161 | P | H
CH 106 5457.76 52.56 |-21.44 74 38.54 34.2 10.38 | 30.56 | 137 | 170 | P | V
5530MHz 5464.48 53.88 |-14.42| 68.3 39.86 34.2 10.38 | 30.56 | 137 | 170 | P | V
5458.24 43.86 |-10.14 54 29.84 34.2 10.38 | 30.56 | 137 | 170 | A | V
* 5530 93.68 - - 79.48 34.2 10.47 | 3047 | 137 | 170 | P | V
5530 85.54 - - 71.34 34.2 10.47 | 30.47 | 137 | 170 | A | V
5754.92 53.26 |-15.04| 68.3 3845 | 34.63 | 10.62 | 3044 | 137 | 170 | P | V
5458.96 51.61 |-22.39 74 37.59 34.2 10.38 | 3056 | 104 | 191 | P | H
5466.64 51.9 -16.4 68.3 37.83 34.2 10.43 | 3056 | 104 | 191 | P | H
5459.68 4169 |-12.31 54 27.67 34.2 10.38 | 3056 | 104 | 191 | A | H
* 5610 92.1 - - 77.64 34.3 10.56 | 30.4 104 | 191 P H
802.11ac 5610 85.08 - - 70.62 34.3 1056 | 304 | 104 | 191 | A | H
VHT80 5752.925 53.67 |-14.63| 68.3 38.86 | 34.63 | 10.62 | 3044 | 104 | 191 | P | H
CH 122 5442.88 51.56 |-22.44 74 37.53 34.2 10.38 | 3055 | 182 | 154 | P | V
5610MHz 5462.56 5153 |-16.77| 68.3 37.51 34.2 10.38 | 3056 | 182 | 154 | P | V
5458.72 41.6 -12.4 54 27.58 34.2 10.38 | 3056 | 182 | 154 | A | V
* 5610 93.56 - - 79.1 34.3 1056 | 304 | 182 | 154 | P | V
5610 86.03 - - 71.57 34.3 1056 | 304 | 182 | 154 | A | V
5754.5 52.79 |-15.51| 68.3 3798 | 34.63 | 1062 | 3044 | 182 | 154 | P | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Report No. : FR211916-01D

UNII-2C 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ac 11060 48.21 |-25.79 74 56.29 3796 | 12.12 | 58.16 - - P H
VHTS80 16590 50.36 |-17.94 68.3 50.7 41.75 | 15.25 | 57.34 - - P H
CH 106 11060 48.11 |-25.89 74 56.19 3796 | 12.12 | 58.16 - - P Vv
5530MHz 16590 50.99 |-17.31 68.3 51.33 41.75 | 15.25 | 57.34 - - P Vv
802.11ac 11220 49.14 |-24.86 74 56.99 38.1 12.12 | 58.07 - - P H
VHT80 16830 50.47 |-17.83 68.3 49.63 42.24 | 15.51 | 56.91 - - P H
CH 122 11220 48.84 |-25.16 74 56.69 38.1 12.12 | 58.07 - - P \%
5610MHz 16830 50.02 |-18.28 68.3 49.18 42.24 | 1551 | 56.91 - - P Vv
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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Report No. : FR211916-01D

UNII-2C - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5440.2 50.8 -23.2 74 36.77 34.2 10.38 | 30.55 | 142 | 191 P H
5463.85 48.64 |-19.66 68.3 34.62 34.2 10.38 | 30.56 | 142 | 191 P H
5720 98.91 - - 84.22 3457 | 10.61 | 30.49 | 142 | 191 P H
5850.5 52.32 |-15.98 68.3 37.22 34.9 10.68 | 30.48 | 142 | 191 P H
5455.05 41.39 |-12.61 54 27.37 34.2 10.38 | 30.56 | 142 | 191 | A H
802.11a
5720 92.83 - - 78.14 3457 | 1061 | 3049 | 142 | 191 | A H
CH 144
5458.35 51.5 -22.5 74 37.48 34.2 10.38 | 30.56 | 128 | 158 P Vv
5720MHz
5463.3 48.84 |-19.46 68.3 34.82 34.2 10.38 | 30.56 | 128 | 158 P \%
5720 101.18 - - 86.49 34.57 | 10.61 | 30.49 | 128 | 158 P Vv
5871.95 52.73 |-15.57 68.3 37.58 3497 | 10.71 | 30.53 | 128 | 158 P Vv
5460 41.43 |-12.57 54 27.41 34.2 10.38 | 3056 | 128 | 158 | A | V
5720 95.26 - - 80.57 3457 | 10.61 | 3049 | 128 | 158 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2C - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 5294 |-21.06 74 60.34 38.3 12.24 | 57.94 | 219 | 206 P H
11440 43.62 |-10.38 54 51.02 38.3 12.24 | 57.94 | 219 | 206 | A H
802.11a
17160 50.93 |-17.37 68.3 49.76 42.36 | 15.58 | 56.77 - - P H
CH 144
11440 5291 |-21.09 74 60.31 38.3 12.24 | 57.94 | 100 | 188 P Vv
5720MHz
11440 43.86 |[-10.14 54 51.26 38.3 12.24 | 5794 | 100 | 188 | A | V
17160 50.9 -17.4 68.3 49.73 42.36 | 15.58 | 56.77 - - P Vv

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Report No. : FR211916-01D

UNII-2C - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5456.7 51.65 |-22.35 74 37.63 34.2 10.38 | 30.56 | 130 | 180 | P | H
5469.9 49.72 |-18.58| 68.3 35.65 34.2 10.43 | 3056 | 130 | 180 | P | H
5720 100.01 - - 85.32 | 3457 | 10.61 | 3049 | 130 | 180 | P | H
5860.4 52.11 |-16.19| 68.3 37 3493 | 10.71 | 3053 | 130 4 180 | P | H
802.11n 5452.85 4155 |-12.45 54 27.53 34.2 10.38 | 30.56 | 130 | 180 | A | H
HT20 5720 94.34 - - 79.65 | 3457 | 10.61 | 3049 | 130 | 180 | A | H
CH 144 5412.7 50.76 |-23.24 74 36.75 34.2 10.34 | 3053 | 119 | 174 | P | V
5720MHz 5469.35 50.81 |-17.49| 68.3 36.74 34.2 1043 | 3056 | 119 | 174 | P | V
5720 101.06 - - 86.37 | 3457 | 1061 | 3049 | 119 | 174 | P | V
5855.45 52.09 |-16.21| 68.3 36.96 | 3493 | 1068 | 3048 | 119 | 174 | P | V
5458.9 41.46 |-12.54 54 27.44 34.2 10.38 | 3056 | 119 | 174 | A | V
5720 95.33 - - 80.64 | 3457 | 1061 | 3049 | 119 | 174 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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s=aranas. FCC RF Test Report Report No. : FR211916-01D

UNII-2C - Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBupV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HIV)
11440 52.81 |-21.19 74 60.21 38.3 12.24 | 5794 | 201 | 231 | P | H
802.11n 11440 43.83 |-10.17 54 51.23 38.3 12.24 | 5794 | 201 | 231 | A | H
HT20 17160 50.03 |-18.27| 68.3 48.86 | 42.36 | 15.58 | 56.77 - - P | H
CH 144 11440 53.84 |-20.16 74 61.24 38.3 12.24 | 57.94 | 100 | 187 | P | V
5720MHz 11440 43.8 -10.2 54 51.2 38.3 12.24 | 57.94 | 100 | 187 | A | V
17160 50.01 |-18.29| 68.3 48.84 | 42.36 | 15.58 | 56.77 - - PV
1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR211916-01D

UNII-2C - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
5457.25 52.52 |-21.48 74 38.5 34.2 10.38 | 30.56 | 140 | 157 | P | H
5468.8 49.28 |-19.02| 68.3 35.21 34.2 10.43 | 3056 | 140 | 157 | P | H
5710 90.49 - - 75.84 | 3453 | 10.61 | 3049 | 140 | 157 | P | H
5886.8 52.88 |-15.42| 68.3 37.79 | 3497 | 10.71 | 3059 | 140 | 157 | P | H
802.11n 5458.9 41.39 |-12.61 54 27.37 34.2 10.38 | 30.56 | 140 | 157 | A | H
HT40 5710 84.48 - - 69.83 | 3453 | 10.61 | 30.49 | 140 | 157 | A | H
CH 142 5423.7 52.09 |-21.91 74 38.08 34.2 10.34 | 3053 | 134 | 172 | P | V
5710MHz 5465.5 49.49 |-18.81| 68.3 35.47 34.2 10.38 | 30.56 | 134 | 172 | P | V
5710 97.24 - - 8259 | 3453 | 1061 | 3049 | 134 | 172 | P | V
5886.25 53.66 |-14.64| 68.3 3857 | 3497 | 10.71 | 3059 | 134 | 172 | P | V
5458.35 41.49 |-12.51 54 27.47 34.2 10.38 | 30.56 | 134 | 172 AV
5710 91.45 - - 76.8 3453 | 1061 | 3049 | 134 | 172 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
UNII-2C - Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)(HNV)
802.11n 11420 48.41 |-25.59 74 55.86 | 38.28 | 12.22 | 57.95 - - P | H
HT40 17130 50.57 [-17.73 68.3 49.38 4241 | 1551 | 56.73 - - P H
CH 142 11420 47.9 -26.1 74 55.35 | 38.28 | 12.22 | 57.95 - - PV
5710MHz 17130 50.88 |-17.42| 68.3 49.69 | 4241 | 1551 | 56.73 - - P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR211916-01D

UNII-2C - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5457.25 50.67 |-23.33 74 36.65 34.2 10.38 | 3056 | 110 | 174 | P | H
5463.3 50.19 |-18.11| 68.3 36.17 34.2 10.38 | 3056 | 110 | 174 | P | H
5690 90.82 - - 76.26 34.5 1059 | 30.53 | 110 | 174 | P | H
5874.7 52.15 |-16.15| 68.3 37 3497 | 10.71 | 30.53 | 110 | 174 | P | H
802.11ac 5458.9 4159 |-12.41 54 27.57 34.2 10.38 | 30.56 | 110 | 174 | A | H
VHT80 5690 84.32 - - 69.76 34.5 1059 | 30.53 | 110 | 174 | A | H
CH 138 5351.1 51.1 -22.9 74 37.12 34.2 103 | 3052 | 172 | 167 | P | V
5690MHz 5460.55 51.76 |-16.54| 68.3 37.74 34.2 10.38 | 3056 | 172 | 167 | P | V
5690 93.56 - - 79 34.5 10.59 | 3053 | 172 | 167 | P | V
5861.5 51.37 |-16.93| 68.3 36.26 | 3493 | 10.71 | 3053 | 172 | 167 | P | V
5457.8 41.69 |-12.31 54 27.67 34.2 10.38 | 30.56 | 172 | 167 AV
5690 87.11 - - 72.55 34.5 10.59 | 30.53 | 172 | 167 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
UNII-2C - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)(HN)
802.11ac 11380 47.76 |-26.24 74 55.25 | 38.25 | 12.23 | 57.97 - - P | H
VHT80 17070 50.05 |-18.25 68.3 48.7 4251 | 1551 | 56.67 - - P H
CH 138 11380 48.23 |-25.77 74 55.72 | 38.25 | 12.23 | 57.97 - - PV
5690MHz 17070 50.7 -17.6 68.3 49.35 4251 | 1551 | 56.67 - - P \%
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR211916-01D

Emission below 1GHz

WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
47.46 22.75 |-17.25 40 36.85 | 20.27 0.7 35.07 - - P | H
89.17 24.04 |-19.46| 435 44.2 14.04 | 0.98 | 35.18 - - P | H
191.99 28.33 |-15.17| 435 45.24 | 16.76 1.43 35.1 - - P | H
319.06 26.8 -19.2 46 39.62 20.2 1.88 34.9 - - P | H
822.49 26.51 |-19.49 46 29.27 | 28.39 3.15 34.3 - - P | H
802440 974.78 29.12 |-24.88 54 29.85 | 29.99 | 3.43 | 34.15 - - P | H
HIEO 39.7 29.65 |-10.35 40 4427 | 19.73 | 0.65 35 - - PV
173.56 28.63 |-14.87| 435 43.64 | 18.74 1.35 35.1 - - P |V
196.84 30.01 |-13.49| 435 47.15 | 16.51 1.45 35.1 - - PV
303.54 27.49 |-1851 46 40.74 | 19.82 1.83 34.9 - - PV
603.27 27.33 |-18.67 46 33.32 | 25.82 2.69 34.5 - - PV
741.98 28.46 |-17.54 46 32.22 27.7 2.96 | 34.42 - - PV
1. Choose the worst mode to test emission below 1GHz.
Remark 2. No other spurious found.
3. All results are PASS against limit line.
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saronas. FCC RF Test Report

Report No. : FR211916-01D

<Ant.2>
UNII-1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m)  (dB) | (dB) |(cm) (deg) (P/A)/(H/V)
5102.44 53.4 -20.6 74 40.04 33.9 10.02 | 3056 | 120 | 166 | P | H
5149.5 44 -10 54 30.59 34 10.06 | 3065 | 120 | 166 | A | H
* 5180 102.81 - - 89.41 34 10.09 | 3069 | 120 | 166 | P | H
coia 5180 94.71 - - 81.31 | 34 |10.09  30.69 | 120 166 | A | H
Sli:l\:jIGHz 5147.42 54,21 |-19.79 74 40.8 34 10.06 | 3065 | 134 | 195 | P | V
5149.76 451 -8.9 54 31.69 34 10.06 | 30.65 | 134 | 195 | A | V
* 5180 105.04 - - 91.64 34 10.09 | 3069 | 134 | 195 | P | V
5180 98.21 - - 84.81 34 10.09 | 30.69 | 134 | 195 | A | V
5036.92 52.64 |-21.36 74 39.52 33.8 9.99 | 3067 | 118 | 168 | P | H
5136.76 4298 | -11.02 54 2955 | 3397 | 1006 | 306 | 118 | 168 | A | H
* 5220 103.53 - - 90.1 34.03 | 10.13 | 30.73 | 118 | 168 | P | H
5220 95.13 - - 81.7 34.03 | 10.13 | 30.73 | 118 | 168 | A | H
5409.6 51.79 |-22.21 74 37.78 34.2 10.34 | 3053 | 118 | 168 | P | H
soz-dia 5450.64 4154 |-12.46 54 27.52 34.2 10.38 | 3056 | 118 | 168 | A | H
522';'::2 5102.18 53.37 |-20.63 74 40.01 33.9 10.02 | 3056 | 126 | 198 | P | V
5150 4352 |-10.48 54 30.11 34 10.06 | 30.65 | 126 | 198 | A | V
* 5220 105.5 - - 92.07 | 34.03 | 10.13 | 30.73 | 126 | 198 | P | V
5220 97.73 - - 84.3 34.03 | 10.13 | 30.73 | 126 | 198 | A | V
5385.84 52.13 |-21.87 74 38.16 34.2 10.3 | 3053 | 126 | 198 | P | V
5350.08 42,12 |-11.88 54 28.14 34.2 103 | 3052 | 126 | 198 | A | V
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saronas. FCC RF Test Report

Report No. : FR211916-01D

5013.52 53.22 |-20.78 74 40.17 33.8 9.95 30.7 114 | 173 P H
5135.98 42.65 |-11.35 54 29.22 33.97 | 10.06 | 30.6 114 | 173 | A | H
* 5240 102.78 - - 89.21 34.07 | 10.17 | 30.67 | 114 | 173 P H
5240 95.08 - - 81.51 34.07 | 10.17 | 30.67 | 114 | 173 | A | H
5358.24 51.58 |[-22.42 74 37.6 34.2 10.3 | 30.52 | 114 | 173 P H
802.11a 5352 4157 |-1243| 54 | 2759 | 342 | 103 | 3052 | 114 | 173 | A | H
CcH 48 5129.48 53.43 |-20.57 74 40 33.97 | 10.06 | 30.6 134 | 202 P |V
>240MHz 5148.46 43.13 |-10.87 54 29.72 34 10.06 | 3065 | 134 | 202 | A | V
* 5240 105.91 - - 92.34 34.07 | 10.17 | 30.67 | 134 | 202 P |V
5240 98.26 - - 84.69 34.07 | 10.17 | 30.67 | 134 | 202 | A | V
5402.88 51.84 |-22.16 74 37.83 34.2 10.34 | 30.53 | 134 | 202 P |V
5350.08 42,25 |-11.75 54 28.27 34.2 103 | 3052 | 134 | 202 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Report No. : FR211916-01D

UNII-1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

FCC ID: 2A4DH-3426

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10360 46.07 -22.23 68.3 57.64 37.22 11.56 | 60.35 - - P H
802.11a
15540 50.06 -23.94 74 53.76 40.13 | 14.74 | 58.57 - - P H
CH 36
10360 50.03 -18.27 68.3 61.6 37.22 11.56 | 60.35 - - P \%
5180MHz
15540 49.78 -24.22 74 53.48 40.13 | 14.74 | 58.57 - - P \%
10440 51.82 -16.48 68.3 63.32 37.26 11.61 | 60.37 - - P H
802.11a
15660 50.42 -23.58 74 54.23 40.22 | 14.78 | 58.81 - - P H
CH 44
10440 55.46 -12.84 68.3 66.96 37.26 11.61 | 60.37 - - P \%
5220MHz
15660 50.09 -23.91 74 53.9 40.22 | 14.78 | 58.81 - - P \%
10480 52.29 -16.01 68.3 63.78 37.29 11.61 | 60.39 - - P H
802.11a
15720 48.78 -25.22 74 52.71 40.28 | 14.74 | 58.95 - - P H
CH 48
10480 55.01 -13.29 68.3 66.5 37.29 11.61 | 60.39 - - P \%
5240MHz
15720 49.34 | -24.66 74 53.27 40.28 | 14.74 | 58.95 - - P \%
1. No other spurious found.
Remark , -
2. All results are PASS against Peak and Average limit line.
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UNII-1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5147.16 57.14 |-16.86 74 43.73 34 10.06 | 30.65 | 119 | 171 | P | H
5150 44.17 -9.83 54 30.76 34 10.06 | 3065 | 119 | 171 | A | H
802.11n * 5180 103.37 - - 89.97 34 10.09 | 3069 | 119 | 171 | P | H
HT20 5180 96.61 - - 83.21 34 10.09 | 3069 | 119 | 171 | A | H
CH 36 5149.76 57.19 |-16.81 74 43.78 34 10.06 | 3065 | 135 | 202 | P | V
5180MHz 5150 45.29 -8.71 54 31.88 34 10.06 | 30.65 | 135 | 202 | A | V
* 5180 105.16 - - 91.76 34 10.09 | 3069 | 135 | 202 | P | V
5180 97.1 - - 83.7 34 10.09 | 30.69 | 135 | 202 | A | V
5122.98 52.7 -21.3 74 39.27 | 33.97 | 1006 | 306 | 127 | 170 | P | H
5135.98 42.82 |-11.18 54 29.39 | 3397 | 1006 | 306 | 127 | 170 | A | H
* 5220 102.5 - - 89.07 | 34.03 | 10.13 | 30.73 | 127 | 170 | P | H
5220 93.83 - - 80.4 34.03 | 10.13 | 30.vy3 | 127 | 170 | A | H
802.11n 5361.84 50.98 |-23.02 74 37 34.2 103 | 30.52 | 127 | 170 | P | H
HT20 5352 415 -12.5 54 27.52 34.2 10.3 | 30.52 | 127 | 170 | A | H
CH 44 5122.46 53.76 |-20.24 74 40.37 | 3393 | 1006 | 306 | 132 | 205 | P | V
5220MHz 5146.9 43.23 |-10.77 54 29.82 34 10.06 | 30.65 | 132 | 205 | A | V
* 5220 105.74 - - 92.31 | 34.03 | 10.13 | 30.73 | 132 | 205 | P | V
5220 97.23 - - 83.8 3403 | 1013 | 30.73 | 132 | 205 | A | V
5376.96 53.18 |-20.82 74 39.21 34.2 10.3 | 3053 | 132 | 205 | P | V
5351.04 42.08 |-11.92 54 28.1 34.2 103 | 3052 | 132 | 205 | A | V
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5073.06 53.04 |-20.96 74 39.77 | 3387 | 999 | 3059 | 133 | 169 | P | H
5131.56 4258 |-11.42 54 29.15 33.97 | 10.06 | 30.6 133 | 169 | A | H
* 5240 102.66 - - 89.09 34.07 | 10.17 | 30.67 | 133 | 169 P H
5240 93.45 - - 79.88 34.07 | 10.17 | 30.67 | 133 | 169 | A | H
802.11n 5441.76 50.96 |-23.04 74 36.93 342 | 1038 | 3055 | 133 | 169 W P | H
HT20 5459.04 4154 |-12.46 54 27.52 34.2 10.38 | 30.56 | 133 | 169 | A | H
CH 48 5140.92 5441 |-19.59 74 40.95 34 10.06 | 30.6 132 | 205 P |V
5240MHz 5133.9 42.89 |-11.11 54 29.46 33.97 | 10.06 | 30.6 132 | 205 | A | V
* 5240 104.99 - - 91.42 34.07 | 10.17 | 30.67 | 132 | 205 P |V
5240 96.66 - - 83.09 | 34.07 | 10.17 | 30.67 | 132 | 205 | A | V
5351.76 51.65 |-22.35 74 37.67 34.2 10.3 | 30.52 | 132 | 205 P |V
5352 42.31 |-11.69 54 28.33 34.2 103 | 3052 | 132 | 205 | A | V
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
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UNII-1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg) |(P/A)|(H/V)
802.11n 10360 50.34 |-17.96 68.3 61.91 | 37.22 | 11.56 | 60.35 - - P | H
HT20 15540 49.84 |-24.16 74 53.54 | 40.13 | 14.74 | 58.57 - - P | H
CH 36 10360 55.6 -12.7 68.3 67.17 | 37.22 | 11.56 | 60.35 - - P |V
5180MHz 15540 49.68 |-24.32 74 53.38 | 40.13 | 14.74 | 58.57 - - P |V
802.11n 10440 46.39 |-21.91 68.3 57.89 | 37.26 | 11.61 | 60.37 - - P | H
HT20 15660 50.17 |-23.83 74 53.98 | 40.22 | 14.78 | 58.81 - - P | H
CH 44 10440 54.2 -14.1 68.3 65.7 37.26 | 11.61 | 60.37 - - P |V
5220MHz 15660 50.41 |-23.59 74 54.22 | 40.22 | 14.78 | 58.81 - - P |V
802.11n 10480 51.48 |-16.82 68.3 62.97 | 37.29 | 11.61 | 60.39 - - P | H
HT20 15720 49.13 | -24.87 74 53.06 | 40.28 | 14.74 | 58.95 - - P | H
CH 48 10480 50.72 |-17.58 68.3 62.21 | 37.29 | 11.61 | 60.39 - - P |V
5240MHz 15720 48.75 |-25.25 74 52.68 | 40.28 | 14.74 | 58.95 - - P |V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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UNII-1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5078.78 54.02 |-19.98 74 40.72 | 33.87 | 10.02 | 3059 | 106 | 173 | P | H
5150 43.48 |-10.52 54 30.07 34 10.06 | 30.65 | 106 | 173 | A | H
* 5190 99.23 - - 85.83 34 10.09 | 30.69 | 106 | 173 | P | H
5190 91.04 - - 77.64 34 10.09 | 30.69 | 106 | 173 | A | H
802.11n 5428.92 50.9 -23.1 74 36.87 34.2 10.38 | 30.55 | 106 | 173 | P | H
HT40 5459.44 41.53 |-12.47 54 27.51 34.2 10.38 | 30.56 | 106 | 173 | A | H
CH 38 5138.84 56.16 |-17.84 74 42.73 | 33.97 | 10.06 | 30.6 | 128 | 201 | P | V
5190MHz 5149.5 4511 -8.89 54 31.7 34 10.06 | 3065 | 128 | 201 | A | V
* 5190 103.06 - - 89.66 34 10.09 | 30.69 | 128 | 201 | P | V
5190 95.01 - - 81.61 34 10.09 | 30.69 | 128 | 201 | A | V
5446.28 52.1 -21.9 74 38.07 34.2 10.38 | 3055 | 128 | 201 | P | V
5350.52 4222 |-11.78 54 28.24 34.2 103 | 3052 | 128 | 201 | A | V
5100.88 52.75 |-21.25 74 39.39 33.9 10.02 | 3056 | 106 | 173 | P | H
5127.66 4259 |-11.41 54 29.16 | 33.97 | 10.06 | 30.6 | 106 | 173 | A | H
* 5230 99.5 - - 85.97 | 34.07 | 10.13 | 30.67 | 106 | 173 | P | H
5230 90.94 - - 77.41 34.07 | 10.13 | 30.67 | 106 | 173 | A H
802.11n 5449.44 51.73 |-22.27 74 37.7 34.2 10.38 | 3055 | 106 | 173 | P | H
HT40 5459.28 41.49 |-1251 54 27.47 34.2 10.38 | 30.56 | 106 | 173 | A | H
CH 46 5072.8 52.93 |-21.07 74 39.66 | 33.87 9.99 | 3059 | 127 | 197 | P | V
5230MHz 5140.66 43.02 |-10.98 54 29.56 34 10.06 | 30.6 | 127 | 197 | A | V
* 5230 102.66 - - 89.13 | 34.07 | 10.13 | 30.67 | 127 | 197 | P | V
5230 95.22 - - 81.69 | 34.07 | 10.13 | 30.67 | 127 | 197 | A | V
5350.56 52.16 |-21.84 74 38.18 34.2 10.3 | 30.52 | 127 | 197 | P | V
5350.8 42.06 |-11.94 54 28.08 34.2 103 | 3052 | 127 | 197 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
802.11n 10380 49.94 |-18.36 68.3 61.47 37.23 11.59 | 60.35 - - P H
HT40 15570 4995 |-24.05 74 53.64 40.16 | 14.79 | 58.64 - - P H
CH 38 10380 49.69 |-18.61 68.3 61.22 37.23 11.59 | 60.35 - - P \%
5190MHz 15570 49.62 |-24.38 74 53.31 40.16 | 14.79 | 58.64 - - P \%
802.11n 10460 50.52 |-17.78 68.3 62.02 37.27 11.61 | 60.38 - - P H
HT40 15690 49.84 |-24.16 74 53.73 40.25 | 14.74 | 58.88 - - P H
CH 46 10460 50.05 |-18.25 68.3 61.55 37.27 11.61 | 60.38 - - P \%
5230MHz 15690 50.65 |-23.35 74 54.54 40.25 | 14.74 | 58.88 - - P \%
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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UNII-1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

FCC ID: 2A4DH-3426

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5084.76 53.22 |-20.78 74 39.92 | 33.87 | 10.02 | 3059 | 209 | 186 | P | H
5149.76 4352 |-10.48 54 30.11 34 10.06 | 30.65 | 209 | 186 | A | H
* 5210 94.46 - - 81.03 | 34.03 | 10.13 | 30.73 | 209 | 186 | P | H
5210 87.55 - - 74.12 | 34.03 | 10.13 | 30.73 | 209 | 186 | A | H
802.11ac 5414.16 52.24 |-21.76 74 38.23 34.2 10.34 | 30.53 | 209 | 186 | P | H
VHT80 5459.28 41.39 |-12.61 54 27.37 34.2 10.38 | 3056 | 209 | 186 | A | H
CH 42 5139.62 54.41 |-19.59 74 40.95 34 10.06 | 306 | 159 | 206 | P | V
5210MHz 5150 44,12 | -9.88 54 30.71 34 10.06 | 30.65 | 159 | 206 | A | V
* 5210 96.61 - - 83.18 | 34.03 | 10.13 | 30.73 | 159 | 206 | P | V
5210 89.06 - - 75.63 | 34.03 | 10.13 | 30.73 | 159 | 206 | A | V
5400.72 51.94 |-22.06 74 37.93 34.2 10.34 | 3053 | 159 | 206 | P | V
5351.76 41.47 |-12.53 54 27.49 34.2 10.3 | 3052 | 159 | 206 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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UNII-1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
802.11ac 10420 46.29 |-22.01 68.3 57.8 37.25 | 11.61 | 60.37 - - P H
VHT80 15630 50.42 |-23.58 74 54.19 40.21 14.8 | 58.78 - - P H
CH 42 10420 4591 |-22.39 68.3 57.42 37.25 | 11.61 | 60.37 - - P |V
5210MHz 15630 49.67 |-24.33 74 53.44 40.21 14.8 | 58.78 - - P |V

1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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UNII-2A - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5043.94 52.01 |-21.99 74 38.85 33.8 999 | 3063 | 110 | 172 | P | H
5135.98 42.56 |-11.44 54 29.13 | 3397 | 10.06 | 30.6 | 110 | 172 | A | H
* 5260 102.86 - - 89.18 | 34.13 | 10.17 | 30.62 | 110 | 172 | P | H
5260 95.09 - - 8141 | 34.13 | 10.17 | 30.62 | 110 | 172 | A | H
5381.52 50.42 |-23.58 74 36.45 34.2 103 | 3053 | 110 | 172 | P | H
sozdia 5350.08 41.68 |-12.32 54 27.7 34.2 10.3 | 3052 | 110 | 172 | A | H
SZC;EIZZHZ 5042.9 52.8 -21.2 74 39.64 33.8 999 | 3063 | 126 | 196 P | V
5138.58 4279 |-11.21 54 29.36 | 3397 | 10.06 | 30.6 | 126 | 196 | A | V
* 5260 105.75 - - 92.07 | 34.13 | 10.17 | 30.62 | 126 | 196 | P | V
5260 98.19 - - 8451 | 34.13 | 10.17 | 30.62 | 126 | 196 | A | V
5391.12 51.04 |-22.96 74 37.03 34.2 10.34 | 3053 | 126 | 196 | P | V
5350.32 42.56 |-11.44 54 28.58 34.2 10.3 | 3052 | 126 | 196 | A | V
5145.95 52.07 |-21.93 74 38.66 34 10.06 | 30.65 | 111 | 170 | P | H
5132.65 4249 |-11.51 54 29.06 | 33.97 | 10.06 | 30.6 111 | 170 | A | H
* 5300 101.91 - - 88.01 34.2 10.21 | 3051 | 111 | 170 | P | H
5300 95.22 - - 81.32 34.2 10.21 | 3051 | 111 | 170 | A | H
5446.32 50.5 -23.5 74 36.47 34.2 10.38 | 3055 | 111 | 170 | P | H
soz-dia 5350.08 42.2 -11.8 54 28.22 34.2 10.3 | 3052 | 111 | 170 | A | H
S;I;;OHZ 5076.65 52.06 |-21.94 74 38.76 | 33.87 | 10.02 | 3059 | 130 | 197 | P | V
5133 42.64 |-11.36 54 29.21 | 3397 | 10.06 | 30.6 | 130 | 197 | A | V
* 5300 105.71 - - 91.81 34.2 10.21 | 3051 | 130 | 197 | P | V
5300 97.39 - - 83.49 34.2 10.21 | 3051 | 130 | 197 | A | V
5353.44 52.48 |-21.52 74 38.5 34.2 10.3 | 3052 | 130 | 197 | P | V
5350.08 43.49 |-10.51 54 29.51 34.2 103 | 3052 | 130 | 197 | A | V
Sporton International Inc. (ShenzZhen) Page Number : C49 of C86
TEL : +86-755-8637-9589 Report Issued Date : Aug. 12, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 03

FCC ID: 2A4DH-3426




saronas. FCC RF Test Report

Report No. : FR211916-01D

* 5320 102.63 - - 88.68 34.2 10.26 | 3051 | 159 | 174 | P | H
5320 95.55 - - 81.6 34.2 10.26 | 30.51 | 159 | 174 | A | H
5355.84 51.36 |-22.64 74 37.38 34.2 10.3 | 3052 | 159 | 174 | P | H
802.11a
5350.08 42.65 |-11.35 54 28.67 34.2 103 | 3052 | 159 | 174 | A | H
CH 64
* 5320 105.06 - - 91.11 34.2 10.26 | 30.51 | 139 | 202 P |V
5320MHz
5320 97.61 - - 83.66 34.2 10.26 | 30.51 | 139 | 202 | A | V
5351.36 52.76 |-21.24 74 38.78 34.2 10.3 | 30.52 | 139 | 202 P |V
5350.24 44.18 -9.82 54 30.2 34.2 10.3 | 3052 | 139 | 202 | A | V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10520 47.06 |-21.24 68.3 58.41 37.32 11.65 | 60.32 - - P H
802.11a
15780 49.9 -24.1 74 53.85 40.32 | 14.78 | 59.05 - - P H
CH 52
10520 50.83 |-17.47 68.3 62.18 37.32 11.65 | 60.32 - - P \%
5260MHz
15780 51.41 |-22.59 74 55.36 40.32 | 14.78 | 59.05 | 100 | 236 P \%
10600 49.44 | -24.56 74 60.1 37.42 11.86 | 59.94 - - P H
802.11a 15900 48.48 |-25.52 74 52.49 40.42 | 14.86 | 59.29 - - P H
CH 60 10600 53.19 |-20.81 74 63.85 37.42 11.86 | 59.94 | 100 | 211 P \%
5300MHz 10600 45.64 -8.36 54 56.3 37.42 11.86 | 59.94 | 100 | 211 AV
15900 48.64 |-25.36 74 52.65 40.42 | 14.86 | 59.29 - - P \%
10640 48.17 |-25.83 74 58.66 37.47 11.83 | 59.79 | 100 | 147 P H
15960 51.56 |-22.44 74 55.63 40.47 | 14.89 | 59.43 | 100 | 152 P H
802.11a
15960 44.43 -9.57 54 485 40.47 | 14.89 | 59.43 | 100 | 152 A H
CH 64
10640 51.9 -22.1 74 62.39 37.47 11.83 | 59.79 | 100 | 214 P \%
5320MHz
10640 44.47 -9.53 54 54.96 37.47 11.83 | 59.79 | 100 | 214 | A | V
15960 50.23 |-23.77 74 54.3 40.47 | 14.89 | 59.43 | 100 | 188 P \%
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI | Note | Frequency Level |Margin| Limit Read |Antenna| Path |Preamp| Ant | Table |Peak Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HNV)
5114.14 53.03 |-20.97 74 39.64 | 33.93 | 10.02 | 3056 | 112 | 168 | P | H
5112.32 4254 |-11.46 54 29.15 | 33.93 | 10.02 | 3056 | 112 | 168 | A | H
* 5260 103.06 - - 89.38 | 34.13 | 10.17 | 30.62 | 112 | 168 | P | H
5260 95.39 - - 81.71 | 34.13 | 10.17 | 30.62 | 112 | 168 | A | H
802.11n 5436.96 51.45 |-22.55 74 37.42 34.2 10.38 | 30.55 | 112 | 168 | P | H
HT20 5351.28 41.68 |-12.32 54 27.7 34.2 103 | 3052 | 112 | 168 | A | H
CH 52 5132.6 51.87 |-22.13 74 38.44 | 3397 | 10.06 | 30.6 | 125 | 198 | P | V
5260MHz 5135.98 42.74 |-11.26 54 29.31 | 3397 | 10.06 | 30.6 | 125 | 198 | A | V
* 5260 104.74 - - 91.06 | 34.13 | 10.17 | 30.62 | 125 | 198 | P | V
5260 96.9 - - 83.22 | 34.13 | 10.17 | 30.62 | 125 | 198 | A | V
5367.6 50.89 |-23.11 74 36.91 34.2 103 | 3052 | 125 | 198 | P | V
5350.56 42,69 |-11.31 54 28.71 34.2 10.3 | 3052 | 125 | 198 | A | V
5136.85 51.65 |-22.35 74 38.22 | 3397 | 10.06 | 30.6 | 113 | 171 | P | H
5131.25 4252 |-11.48 54 29.09 | 3397 | 10.06 | 306 | 113 | 171 | A | H
* 5300 101.97 - - 88.07 34.2 10.21 | 3051 | 113 | 171 | P | H
5300 94.53 - - 80.63 34.2 10.21 | 3051 | 113 | 171 | A | H
802.11n 5358.72 51.88 |-22.12 74 37.9 34.2 103 | 3052 | 113 | 171 | P | H
HT20 5350.56 42.22 |-11.78 54 28.24 34.2 103 | 3052 | 113 | 171 | A | H
CH 60 5080.15 51.98 |-22.02 74 38.68 | 33.87 | 10.02 | 3059 | 119 | 200 | P | V
5300MHz 5133.35 42.6 -11.4 54 29.17 | 33.97 | 10.06 | 30.6 | 119 | 200 | A | V
* 5300 105.67 - - 91.77 34.2 10.21 | 30.51 | 119 | 200 | P | V
5300 97.6 - - 83.7 34.2 10.21 | 30.51 | 119 | 200 | A | V
5448.24 53.06 |-20.94 74 39.03 34.2 10.38 | 30.55 | 119 | 200 | P | V
5350.56 43.76 |-10.24 54 29.78 34.2 10.3 | 30.52 | 119 | 200 | A | V
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* 5320 103.21 - - 89.26 34.2 10.26 | 3051 | 156 | 173 | P | H
5320 95.21 - - 81.26 34.2 10.26 | 30.51 | 156 | 173 | A | H
802.11n 5353.28 52.13 |-21.87 74 38.15 34.2 10.3 | 3052 | 156 | 173 | P | H
HT20 5350.4 43.58 |-10.42 54 29.6 34.2 103 | 3052 | 156 | 173 | A | H
CH 64 * 5320 104.31 - - 90.36 34.2 10.26 | 3051 | 158 | 214 | P | V
5320MHz 5320 96.91 - - 82.96 34.2 10.26 | 30.51 | 158 | 214 | A | V
5405.92 52.26 |-21.74 74 38.25 34.2 1034 | 3053 | 158 | 214 | P | V
5350.08 43.55 |-10.45 54 29.57 34.2 10.3 | 3052 | 158 | 214 | A | V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

FCC ID: 2A4DH-3426

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) |[(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(H/V)
10520 46.99 |-21.31 68.3 58.34 37.32 11.65 | 60.32 - - P H
802.11n
15780 53.91 |-20.09 74 57.86 40.32 | 14.78 | 59.05 | 100 | 158 P H
HT20
CH 52 15780 46.15 -7.85 54 50.1 40.32 | 14.78 | 59.05 | 100 | 158 A H
H5
10520 5199 |-16.31 68.3 63.34 37.32 11.65 | 60.32 - - P \%
5260MHz
15780 50.65 |-23.35 74 54.6 40.32 | 14.78 | 59.05 | 100 | 216 P \%
10600 50.35 |-23.65 74 61.01 37.42 11.86 | 59.94 - - P H
802.11n
15900 49.3 -24.7 74 53.31 40.42 | 14.86 | 59.29 - - P H
HT20
CH 60 10600 5147 |-22.53 74 62.13 37.42 11.86 | 59.94 | 100 | 215 P \%
H
10600 44.64 -9.36 54 55.3 37.42 11.86 | 59.94 | 100 | 215 Al YV
5300MHz
15900 50.34 |-23.66 74 54.35 40.42 | 14.86 | 59.29 - - \%
802.11n 10640 46.9 -27.1 74 57.39 37.47 11.83 | 59.79 - - P H
HT20 15960 50.03 |-23.97 74 541 40.47 | 14.89 | 59.43 - - P H
CH 64 10640 53.11 -20.89 74 63.6 37.47 11.83 | 59.79 | 100 | 217 P \%
5320MHz 10640 45.41 -8.59 54 55.9 37.47 11.83 | 59.79 | 100 | 217 Al YV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5046.2 54.2 -19.8 74 41.04 33.8 9.99 | 3063 | 106 | 172 | P | H
5127.75 42,76 |-11.24 54 29.33 | 3397 | 10.06 | 30.6 | 106 | 172 | A | H
* 5270 99.07 - - 85.39 | 34.13 | 10.17 | 30.62 | 106 | 172 | P | H
5270 91.51 - - 77.83 | 34.13 | 10.17 | 30.62 | 106 | 172 | A | H
802.11n 5383.44 51.84 |-22.16 74 37.87 34.2 10.3 | 3053 | 106 | 172 | P | H
HT40 5351.76 41.73 |-12.27 54 27.75 34.2 10.3 | 30.52 | 106 | 172 | A | H
CH54 5115.85 5249 |-2151 74 39.06 | 33.93 | 10.06 | 3056 | 122 | 199 | P | V
5270MHz 5137.55 42.9 -11.1 54 29.47 33.97 | 10.06 | 30.6 122 | 199 | A | V
* 5270 102.11 - - 88.43 | 34.13 | 10.17 | 30.62 | 122 | 199 | P | V
5270 95.04 - - 81.36 | 34.13 | 10.17 | 30.62 | 122 | 199 | A | V
5364 52.34 |-21.66 74 38.36 34.2 103 | 3052 | 122 | 199 | P | V
5350.08 42,81 |-11.19 54 28.83 34.2 103 | 3052 | 122 | 199 | A | V
5105.35 52.58 |-21.42 74 39.22 33.9 10.02 | 30.56 | 131 | 174 | P | H
5098 4259 |-11.41 54 29.23 33.9 10.02 | 3056 | 131 | 174 | A | H
* 5310 99.63 - - 85.68 34.2 10.26 | 30.51 | 131 | 174 P H
5310 90.91 - - 76.96 34.2 10.26 | 30.51 | 131 | 174 | A | H
802.11n 5350.08 58.02 |-15.98 74 44.04 34.2 103 | 3052 | 131 | 174 | P | H
HT40 5350.08 43.46 |-10.54 54 29.48 34.2 103 | 3052 | 131 | 174 | A | H
CH 62 5110.95 52.18 |-21.82 74 38.79 | 3393 | 10.02 | 3056 | 111 | 198 | P | V
5310MHz 51155 42.64 |-11.36 54 29.21 | 33.93 | 10.06 | 30.56 | 111 | 198 | A | V
* 5310 102.56 - - 88.61 34.2 10.26 | 30.51 | 111 | 198 | P | V
5310 95.23 - - 81.28 34.2 10.26 | 30.51 | 111 | 198 | A | V
5351.04 58.73 |-15.27 74 4475 34.2 10.3 | 30.52 | 111 | 198 P \%
5350.08 4554 | -8.46 54 31.56 34.2 103 | 3052 | 111 | 198 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
802.11n 10540 46.66 |-21.64 68.3 57.88 37.34 | 11.69 | 60.25 - - P H
HT40 15810 50.49 |-23.51 74 54.45 40.35 | 14.81 | 59.12 - - P H
CH 54 10540 47.65 |-20.65 68.3 58.87 37.34 | 11.69 | 60.25 - - P \%
5270MHz 15810 50.52 |-23.48 74 54.48 40.35 | 14.81 | 59.12 - - P \%
802.11n 10620 48.02 |-25.98 74 58.6 37.44 | 11.85 | 59.87 - - P H
HT40 15930 50.71 |-23.29 74 54.75 40.44 | 14.88 | 59.36 - - P H
CH 62 10620 47.5 -26.5 74 58.08 37.44 | 11.85 | 59.87 - - P \%
5310MHz 15930 50.22 |-23.78 74 54.26 40.44 | 14.88 | 59.36 - - P \%
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5041.3 53.54 |-20.46 74 40.42 33.8 9.99 | 3067 | 185 | 172 | P | H
5112.35 4251 |-11.49 54 29.12 | 3393 | 10.02 | 3056 | 185 | 172 | A | H
* 5290 95.07 - - 81.26 | 34.17 | 10.21 | 30.57 | 185 | 172 | P | H
5290 87.14 - - 73.33 | 34.17 | 10.21 | 3057 | 185 | 172 | A | H
802.11ac 5357.28 52.44 |-21.56 74 38.46 34.2 103 | 3052 | 185 | 172 | P | H
VHT80 5350.32 43.98 |-10.02 54 30 34.2 10.3 | 3052 | 185 | 172 | A | H
CH 58 5128.45 53.04 |-20.96 74 39.61 | 33.97 | 10.06 | 30.6 | 218 | 182 | P | V
5290MHz 5108.15 4253 |-11.47 54 29.14 | 33.93 | 10.02 | 3056 | 218 | 182 | A | V
* 5290 97.3 - - 83.49 | 34.17 | 10.21 | 3057 | 218 | 182 | P | V
5290 88.78 - - 7497 | 34.17 | 10.21 | 3057 | 218 | 182 | A | V
5353.44 58.25 |-15.75 74 44.27 34.2 10.3 | 30.52 | 218 | 182 P \%
5350.08 45.74 | -8.26 54 31.76 34.2 103 | 3052 | 218 | 182 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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UNII-2A 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
802.11ac 10580 46.49 -21.81 68.3 57.29 37.4 11.82 | 60.02 - - P H
VHT80 15870 50.09 -23.91 74 54.1 40.4 14.85 | 59.26 - - P H
CH 58 10580 47.01 -21.29 68.3 57.81 37.4 11.82 | 60.02 - - P \%
5290MHz 15870 49.33 -24.67 74 53.34 40.4 14.85 | 59.26 - - P \%
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5449.2 52.03 |-21.97 74 38 34.2 10.38 | 3055 | 124 | 177 | P | H
5469.52 50.95 |-17.35 68.3 36.88 34.2 1043 | 30.56 | 124 | 177 | P | H
5459.76 42.39 |-11.61 54 28.37 34.2 10.38 | 30.56 | 124 | 177 | A | H
* 5500 100.6 - - 86.55 34.2 1043 | 3058 | 124 | 177 | P | H
s0z.1a 5500 92.5 - - 78.45 34.2 1043 | 30.58 | 124 | 177 | A | H
SCS::O;IO:Z 5444.56 52.17 |-21.83 74 38.14 34.2 10.38 | 3055 | 161 | 193 | P | V
5462.96 53.5 -14.8 68.3 39.48 34.2 10.38 | 30.56 | 161 | 193 | P | V
5459.76 44.05 -9.95 54 30.03 34.2 10.38 | 3056 | 161 | 193 | A | V
* 5500 105.24 - - 91.19 34.2 1043 | 3058 | 161 | 193 | P | V
5500 97.01 - - 82.96 34.2 1043 | 3058 | 161 | 193 | A | V
5455.12 51.82 |-22.18 74 37.8 34.2 10.38 | 30.56 | 109 | 174 | P | H
5469.52 49.8 -18.5 68.3 35.73 34.2 1043 | 30.56 | 109 | 174 | P | H
5459.44 41.62 |-12.38 54 27.6 34.2 10.38 | 30.56 | 109 | 174 | A | H
* 5580 101.44 - - 87.04 | 3423 | 1052 | 30.35 | 109 | 174 | P | H
5580 94.2 - - 79.8 3423 | 1052 | 30.35 | 109 | 174 | A | H
R 5746.415 52.23 |-16.07 68.3 37.45 34.6 10.62 | 3044 | 109 | 174 | P | H
5(;:0;1:2 5455.12 50.69 |-23.31 74 36.67 34.2 10.38 | 30.56 | 150 | 195 | P | V
5466.16 50.16 |-18.14 68.3 36.09 34.2 10.43 | 3056 | 150 | 195 | P | V
5459.92 4191 |-12.09 54 27.89 34.2 10.38 | 30.56 | 150 | 195 | A | V
* 5580 105.74 - - 91.34 | 3423 | 1052 | 3035 | 150 | 195 | P | V
5737.91 53.33 |-14.97 68.3 38.56 34.6 10.61 | 3044 | 150 | 195 | P | V
5455.12 50.69 |-23.31 74 36.67 34.2 10.38 | 30.56 | 150 | 195 | P | V
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5700 102.2 - - 87.62 34.5 10.61 | 30.53 | 160 | 184 P H
5700 94.94 - - 80.36 345 1061 | 3053 | 160 | 184 | A | H
802.11a
5726.6 60.28 -8.02 68.3 45.59 34.57 | 10.61 | 30.49 | 160 | 184 P H
CH 140
5700 104.34 - - 89.76 345 10.61 | 30.53 | 178 | 193 P |V
5700MHz
5700 96.84 - - 82.26 34.5 10.61 | 3053 | 178 | 193 | P | V
5732.52 56.78 |-11.52 68.3 42.04 3457 | 10.61 | 30.44 | 178 | 193 P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
11000 56.37 -17.63 74 64.66 37.9 12.01 | 58.2 118 | 194 P H
11000 48.01 -5.99 54 56.3 37.9 12.01 | 58.2 119 | 194 A H
802.11a
16500 51.69 -16.61 68.3 52.35 41.57 | 15.27 | 575 - - P H
CH 100
11000 57.34 |-16.66 74 65.63 37.9 12.01 | 58.2 100 | 199 P \%
5500MHz
11000 49.45 -4.55 54 57.74 37.9 12.01 | 58.2 100 | 199 Al YV
16500 50.07 -18.23 68.3 50.73 41.57 | 15.27 | 575 - - P \%
11160 58.08 -15.92 74 66.03 38.05 12.1 58.1 100 | 153 P H
11160 49.97 -4.03 54 57.92 38.05 12.1 58.1 100 | 153 A H
802.11a
16740 52.24 |-16.06 68.3 51.83 42.07 | 15.41 | 57.07 - - P H
CH 116
11160 58.79 -15.21 74 66.74 38.05 12.1 58.1 100 | 206 P \%
5580MHz
11160 50.8 -3.2 54 58.75 38.05 12.1 58.1 100 | 206 AV
16740 51.85 -16.45 68.3 51.44 42.07 | 15.41 | 57.07 - - P \%
11400 56.32 -17.68 74 63.82 38.27 | 1219 | 57.96 | 100 | 128 P H
11400 47.75 -6.25 54 55.25 38.27 | 1219 | 57.96 | 100 | 128 A H
802.11a
17100 51.58 -16.72 68.3 50.37 42.46 | 1545 | 56.7 - - P H
CH 140
11400 54.86 -19.14 74 62.36 38.27 | 1219 | 57.96 | 100 | 241 P \%
5700MHz
11400 46.85 -7.15 54 54.35 38.27 | 1219 | 57.96 | 100 | 241 Al YV
17100 52.71 -15.59 68.3 51.5 42.46 | 1545 | 56.7 - - P \%
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5415.12 51.28 |-22.72 74 37.27 34.2 10.34 | 3053 | 152 | 176 | P | H
5466.32 51.44 |-16.86 68.3 37.37 34.2 1043 | 3056 | 152 | 176 | P | H
5460 42.49 |-1151 54 28.47 34.2 10.38 | 30.56 | 152 | 176 | A | H
802.11n * 5500 101.36 - - 87.31 34.2 1043 | 30.58 | 152 | 176 | P | H
HT20 5500 94.68 - - 80.63 34.2 1043 | 3058 | 152 | 176 | A | H
CH 100 5404.88 53.05 |-20.95 74 39.04 34.2 10.34 | 30.53 | 157 | 198 | P | V
5500MHz 5464.4 53.06 |-15.24 68.3 39.04 34.2 10.38 | 30.56 | 157 | 198 | P | V
5460 43.83 |-10.17 54 29.81 34.2 10.38 | 30.56 | 157 | 198 | A | V
* 5500 105.84 - - 91.79 34.2 1043 | 30.58 | 157 | 198 | P | V
5500 97.65 - - 83.6 34.2 1043 | 30.58 | 157 | 198 | A | V
5418.64 50.9 -23.1 74 36.89 34.2 10.34 | 30.53 | 140 | 164 | P | H
5467.6 49.43 |-18.87 68.3 35.36 34.2 1043 | 3056 | 140 | 164 | P | H
5458.24 4157 |-12.43 54 27.55 34.2 10.38 | 30.56 | 140 | 164 | A | H
* 5580 102.13 - - 87.73 | 3423 | 1052 | 30.35 | 140 | 164 | P | H
802.11n 5580 93.8 - - 79.4 3423 | 1052 | 30.35 | 140 | 164 | A | H
HT20 5744.525 52.74 |-15.56 68.3 37.96 34.6 10.62 | 30.44 | 140 | 164 | P | H
CH 116 5449.6 50.92 |-23.08 74 36.89 34.2 10.38 | 3055 | 157 | 201 | P | V
5580MHz 5469.76 50.79 |-17.51 68.3 36.72 34.2 1043 | 30.56 | 157 | 201 | P | V
5459.68 42.05 |-11.95 54 28.03 34.2 10.38 | 30.56 | 157 | 201 | A | V
* 5580 105.25 - - 90.85 | 34.23 | 1052 | 30.35 | 157 | 201 | P | V
5580 97.18 - - 82.78 | 34.23 | 1052 | 30.35 | 157 | 201 | A | V
5726.57 52.04 |-16.26 68.3 37.35 | 3457 | 1061 | 3049 | 157 | 201 | P | V
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* 5700 102.9 - - 88.32 34.5 10.61 | 30.53 | 170 | 182 P | H
802.11n 5700 96.18 - - 81.6 34.5 1061 | 30.53 | 170 | 182 | A | H
HT20 5727.56 56.23 |-12.07 68.3 41.54 | 34.57 | 10.61 | 30.49 | 170 | 182 P | H
CH 140 * 5700 104.08 - - 89.5 34.5 1061 | 3053 | 176 | 173 | P | V
5700MHz 5700 96.92 - - 82.34 34.5 10.61 | 3053 | 176 | 173 | A | V
5727.8 55.33 |-12.97 68.3 40.64 | 3457 | 1061 | 3049 | 176 | 173 | P | V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg) |(P/A)|(H/V)
11000 54.2 -19.8 74 62.49 37.9 1201 | 58.2 | 100 | 136 | P | H
802.11n 11000 45.96 -8.04 54 54.25 37.9 1201 | 58.2 | 100 | 136 | A | H
HT20 16500 51.48 |-16.82 68.3 52.14 | 4157 | 15.27 | 57.5 - - P | H
CH 100 11000 56.06 |-17.94 74 64.35 37.9 1201 | 58.2 | 100 | 215 | P | V
5500MHz 11000 47.84 -6.16 54 56.13 37.9 1201 | 58.2 | 100 | 215 | A | V
16500 5152 |-16.78 68.3 52.18 | 41.57 | 15.27 | 57.5 - - P |V
11160 57.8 -16.2 74 65.75 | 38.05 12.1 581 | 100 | 162 | P | H
802.11n 11160 50.17 -3.83 54 58.12 | 38.05 12.1 581 | 100 | 162 | A | H
HT20 16740 50.54 |-17.76 68.3 50.13 | 42.07 | 15.41 | 57.07 - - P | H
CH 116 11160 58.15 |-15.85 74 66.1 38.05 12.1 581 | 100 | 205 | P | V
5580MHz 11160 50.82 -3.18 54 58.77 | 38.05 12.1 581 | 100 | 205 | A | V
16740 50.84 |-17.46 68.3 50.43 | 42.07 | 15.41 | 57.07 - - P |V
11400 58.03 |-15.97 74 65.53 | 38.27 | 1219 | 5796 | 165 | 152 | P | H
802.11n 11400 47.99 -6.01 54 55.49 | 38.27 | 12.19 | 5796 | 165 | 152 | A | H
HT20 17100 50.71 |-17.59 68.3 49.5 42.46 | 1545 | 56.7 - - P | H
CH 140 11400 59.92 |-14.08 74 67.42 | 38.27 | 1219 | 5796 | 193 | 179 | P | V
5700MHz 11400 48.15 -5.85 54 55.65 | 38.27 | 1219 | 5796 | 193 | 179 | A | V
17100 50.96 |-17.34 68.3 49.75 | 4246 | 1545 | 56.7 - - P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
5446.96 51.75 |-22.25 74 37.72 34.2 10.38 | 3055 | 132 | 174 | P | H
5467.12 50.8 -17.5 68.3 36.73 34.2 1043 | 3056 | 132 | 174 | P | H
5459.92 42.33 |-11.67 54 28.31 34.2 10.38 | 3056 | 132 | 174 | A | H
* 5510 97.83 - - 83.68 34.2 10.47 | 3052 | 132 | 174 | P | H
802.11n 5510 88.81 - - 74.66 34.2 1047 | 3052 | 132 | 174 | A | H
HT40 5744.21 52.62 |-15.68| 68.3 37.84 34.6 10.62 | 3044 | 132 | 174 | P | H
CH 102 5459.44 51.53 |-22.47 74 37.51 34.2 10.38 | 30.56 | 156 | 193 | P | V
5510MHz 5466.4 53.59 |-14.71| 68.3 39.52 34.2 1043 | 3056 | 156 | 193 | P | V
5459.92 43.63 |-10.37 54 29.61 34.2 10.38 | 30.56 | 156 | 193 | A | V
* 5510 102.65 - - 88.5 34.2 1047 | 3052 | 156 | 193 | P | V
5510 95.78 - - 81.63 34.2 10.47 | 3052 | 156 | 193 | A | V
5764.37 50.55 |-17.75| 68.3 35.7 3463 | 1062 | 304 | 156 | 193 | P | V
5380.96 51.32 |-22.68 74 37.35 34.2 103 | 3053 | 122 | 173 | P | H
5468.32 50.8 -17.5 68.3 36.73 34.2 1043 | 3056 | 122 | 173 | P | H
5459.2 41.82 |-12.18 54 27.8 34.2 10.38 | 3056 | 122 | 173 | A | H
* 5550 97.91 - - 83.66 34.2 10.52 | 3047 | 122 | 173 | P | H
802.11n 5550 88.88 - - 74.63 34.2 10.52 | 3047 | 122 | 173 | A | H
HT40 5763.425 52.08 |-16.22| 68.3 37.23 | 3463 | 1062 | 304 | 122 | 173 | P | H
CH 110 5433.52 51.35 |-22.65 74 37.32 34.2 10.38 | 3055 | 152 | 189 | P | V
5550MHz 5463.52 52.07 |-16.23| 68.3 38.05 34.2 10.38 | 30.56 | 152 | 189 | P | V
5459.68 4256 |-11.44 54 28.54 34.2 10.38 | 3056 | 152 | 189 | A | V
* 5550 102.03 - - 87.78 34.2 1052 | 3047 | 152 | 189 | P | V
5550 93.21 - - 78.96 34.2 10.52 | 3047 | 152 | 189 | A | V
5757.755 52.64 |-15.66| 68.3 37.79 | 3463 | 1062 | 304 | 152 | 189 | P | V
Sporton International Inc. (ShenzZhen) Page Number : C65 of C86
TEL : +86-755-8637-9589 Report Issued Date  : Aug. 12, 2022
FAX : +86-755-8637-9595 Report Version . Rev. 03

FCC ID: 2A4DH-3426




saronas. FCC RF Test Report

Report No. : FR211916-01D

5374.5 51.04 |-22.96 74 37.07 34.2 10.3 | 30.53 | 137 | 165 P H
5464.1 49,94 |-18.36 68.3 35.92 34.2 10.38 | 30.56 | 137 | 165 P H
5459.55 41.44 |-12.56 54 27.42 34.2 10.38 | 30.56 | 137 | 165 | A | H
5670 97.63 - - 83.13 34.4 10.59 | 30.49 | 137 | 165 P H
802.11n 5670 89.93 - - 75.43 34.4 1059 | 3049 | 137 | 165 | A | H
HT40 5725.625 52 -16.3 68.3 37.31 34.57 | 10.61 | 30.49 | 137 | 165 P H
CH 134 5459.55 51.37 |-22.63 74 37.35 34.2 10.38 | 30.56 | 152 | 194 P |V
5670MHz 5462.7 5196 |-16.34 68.3 37.94 34.2 10.38 | 30.56 | 152 | 194 P |V
5458.5 4159 |-1241 54 27.57 34.2 10.38 | 3056 | 152 | 194 | A | V
5670 101.74 - - 87.24 34.4 10.59 | 30.49 | 152 | 194 P \%
5670 94.14 - - 79.64 34.4 1059 | 3049 | 152 | 194 | A | V
5734.375 524 -15.9 68.3 37.66 3457 | 10.61 | 30.44 | 152 | 194 P |V
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

FCC ID: 2A4DH-3426

WIFI Note | Frequency Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) [(cm)|(deg) |(P/A)|(H/IV)
802.11n 11020 48.57 |-25.43 74 56.8 37.92 | 12.04 | 58.19 - - P | H
HT40 16530 50.76 |-17.54 68.3 51.3 41.64 | 15.26 | 57.44 - - P | H
CH 102 11020 49.69 |-24.31 74 57.92 | 37.92 | 12.04 | 58.19 - - P |V
5510MHz 16530 50.93 |-17.37 68.3 51.47 | 41.64 | 15.26 | 57.44 - - P |V
11100 53.68 |-20.32 74 61.66 | 37.99 | 12.17 | 58.14 | 165 | 171 | P | H
802.11n 11100 43.08 |-10.92 54 51.06 | 37.99 | 12.17 | 58.14 | 165 171 | A | H
HT40 16650 50.25 |-18.05 68.3 50.3 41.89 | 15.28 | 57.22 - - P | H
CH 110 11100 54.88 |-19.12 74 62.86 | 37.99 | 12.17 | 58.14 | 100 | 159 | P | V
5550MHz 11100 4521 -8.79 54 53.19 | 37.99 | 12.17 | 58.14 | 100 | 159 | A | V
16650 50.58 |-17.72 68.3 50.63 | 41.89 | 15.28 | 57.22 - - P |V
802.11n 11340 47.31 |-26.69 74 54.76 | 38.21 | 12.34 58 - - P | H
HT40 17010 50.34 |-17.96 68.3 48.79 | 4258 | 15.59 | 56.62 - - P | H
CH 134 11340 50.25 |-23.75 74 57.7 38.21 | 12.34 58 - - P |V
5670MHz 17010 50.57 |-17.73 68.3 49.02 | 4258 | 15.59 | 56.62 - - P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2C - 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5459.68 53.92 |-20.08 74 39.9 34.2 10.38 | 3056 | 151 | 176 | P | H
5468.56 5417 |-14.13| 68.3 40.1 34.2 10.43 | 3056 | 151 | 176 | P | H
5458 43.73 |-10.27 54 29.71 34.2 10.38 | 3056 | 151 | 176 | A | H
* 5530 93.83 - - 79.63 34.2 10.47 | 3047 | 151 | 176 | P | H
802.11ac 5530 86.51 - - 72.31 34.2 10.47 | 3047 | 151 | 176 | A | H
VHT80 5736.965 53 -15.3 68.3 38.23 34.6 10.61 | 30.44 | 151 | 176 | P | H
CH 106 5457.04 55 -19 74 40.98 34.2 10.38 | 30.56 | 212 | 198 | P | V
5530MHz 5468.56 57.15 |-11.15| 68.3 43.08 34.2 1043 | 3056 | 212 | 198 | P | V
5458.48 4585 | -8.15 54 31.83 34.2 10.38 | 3056 | 212 | 198 | A | V
* 5530 97.22 - - 83.02 34.2 10.47 | 3047 | 212 | 198 | P | V
5530 90.51 - - 76.31 34.2 10.47 | 3047 | 212 | 198 | A | V
5736.65 52.89 |-15.41| 68.3 38.12 34.6 10.61 | 3044 | 212 | 198 | P | V
5454.64 5223 |-21.77 74 38.21 34.2 10.38 | 30.56 | 210 | 178 P H
5468.56 52.53 |-15.77| 68.3 38.46 34.2 10.43 | 3056 | 210 | 178 | P | H
5459.92 41.61 |-12.39 54 27.59 34.2 10.38 | 3056 | 210 | 178 | A | H
* 5610 93.85 - - 79.39 34.3 1056 | 304 | 210 | 178 | P | H
802.11ac 5610 85.82 - - 71.36 34.3 1056 | 304 | 210 | 178 | A | H
VHT80 5749.775 54.27 |-14.03| 68.3 39.49 34.6 10.62 | 3044 | 210 | 178 | P | H
CH 122 5440.72 52.35 |-21.65 74 38.32 34.2 10.38 | 3055 | 117 | 201 | P | V
5610MHz 5465.2 52.6 -15.7 68.3 38.58 34.2 10.38 | 3056 | 117 | 201 | P | V
5459.92 41.98 |-12.02 54 27.96 34.2 10.38 | 3056 | 117 | 201 | A | V
* 5610 97.26 - - 82.8 34.3 1056 | 304 | 117 | 201 | P | V
5610 89.71 - - 75.25 34.3 1056 | 304 | 117 | 201 | A | V
5734.025 52.76 |-15.54| 68.3 38.02 | 3457 | 1061 | 3044 | 117 | 201 | P | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2C 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
802.11ac 11060 48.83 |-25.17 74 56.91 3796 | 12.12 | 58.16 - - P H
VHTS80 16590 49.57 |-18.73 68.3 49.91 41.75 | 15.25 | 57.34 - - P H
CH 106 11060 49.57 |-24.43 74 57.65 3796 | 12.12 | 58.16 - - P \%
5530MHz 16590 50.74 |-17.56 68.3 51.08 41.75 | 15.25 | 57.34 - - P \%
802.11ac 11220 48 -26 74 55.85 38.1 12.12 | 58.07 - - P H
VHTS80 16830 50.43 |-17.87 68.3 49.59 42.24 | 1551 | 56.91 - - P H
CH 122 11220 48.72 |-25.28 74 56.57 38.1 12.12 | 58.07 - - P \%
5610MHz 16830 50.78 |-17.52 68.3 49.94 42.24 | 1551 | 56.91 - - P \%
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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UNII-2C - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5373.1 50.41 |-23.59 74 36.43 34.2 10.3 | 30.52 | 137 | 182 P H
5460.55 494 -18.9 68.3 35.38 34.2 10.38 | 30.56 | 137 | 182 P H
5720 97.7 - - 83.01 3457 | 10.61 | 30.49 | 137 | 182 P H
5897.8 5296 |-15.34 68.3 37.8 35 10.75 | 30.59 | 137 | 182 P H
5455.6 41.46 |-12.54 54 27.44 34.2 10.38 | 30.56 | 137 | 182 A H
802.11a
5720 91.31 - - 76.62 3457 | 10.61 | 30.49 | 137 | 182 A H
CH 144
5411.05 50.33 |-23.67 74 36.32 34.2 10.34 | 30.53 | 138 | 195 P Vv
5720MHz
5463.85 50.52 |-17.78 68.3 36.5 34.2 10.38 | 30.56 | 138 | 195 P \%
5720 102.38 - - 87.69 34.57 | 10.61 | 30.49 | 138 | 195 P Vv
5861.5 52.18 |-16.12 68.3 37.07 3493 | 10.71 | 30.53 | 138 | 195 P Vv
5453.4 4151 |-12.49 54 27.49 34.2 10.38 | 3056 | 138 | 195 | A | V
5720 95.89 - - 81.2 3457 | 10.61 | 3049 | 138 | 195 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2C - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
11440 57.92 -16.08 74 65.32 38.3 12.24 | 57.94 | 100 | 163 P H
11440 49.63 -4.37 54 57.03 38.3 12.24 | 57.94 | 100 | 163 A H
802.11a
17160 53.71 -14.59 68.3 52.54 42.36 | 15.58 | 56.77 - - P H
CH 144
11440 55.72 -18.28 74 63.12 38.3 12.24 | 57.94 | 100 | 244 P \%
5720MHz
11440 47.95 -6.05 54 55.35 38.3 12.24 | 57.94 | 100 | 244 Al YV
17160 511 -17.2 68.3 49.93 42.36 | 15.58 | 56.77 - - P \%
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number : C71 of C86
TEL : +86-755-8637-9589 Report Issued Date : Aug. 12, 2022
FAX : +86-755-8637-9595 Report Version : Rev. 03

FCC ID: 2A4DH-3426




saronas. FCC RF Test Report

Report No. : FR211916-01D

UNII-2C - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5460 49.99 |-18.31| 68.3 35.97 34.2 10.38 | 30.56 | 153 | 182 | P | H
5464.4 51.84 |-16.46| 68.3 37.82 34.2 10.38 | 3056 | 153 | 182 | P | H
5720 98.8 - - 84.11 | 3457 | 1061 | 3049 | 153 | 182 | P | H
5872.5 51.75 |-16.55| 68.3 36.6 3497 | 10.71 | 3053 | 1563 | 182 | P | H
802.11n 5460 41.5 -12.5 54 27.48 34.2 10.38 | 30.56 | 153 | 182 | A | H
HT20 5720 92.45 - - 77.76 3457 | 10.61 | 30.49 | 153 | 182 A H
CH 144 5458.9 50.83 |-23.17 74 36.81 34.2 10.38 | 30.56 | 150 | 200 | P | V
5720MHz 5467.15 50.84 |-17.46| 68.3 36.77 34.2 10.43 | 3056 | 150 | 200 | P | V
5720 102.97 - - 88.28 | 34.57 | 10.61 | 3049 | 150 | 200 | P | V
5861.5 5255 |-15.75| 68.3 3744 | 3493 | 10.71 | 3053 | 150 | 200 | P | V
5458.9 41.58 |-12.42 54 27.56 34.2 10.38 | 30.56 | 150 | 200 | A | V
5720 96.43 - - 81.74 | 3457 | 10.61 | 3049 | 150 | 200 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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UNII-2C - Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) (dBpV/m) (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)
11440 56.93 |-17.07 74 64.33 383 | 1224 | 5794 | 100 | 158 | P | H
802.11n 11440 48.86 -5.14 54 56.26 38.3 | 12.24 | 5794 | 100 | 158 | A | H
HT20 17160 52.78 |-15.52 68.3 51.61 | 42.36 | 15.58 | 56.77 - - P | H
CH 144 11440 54.4 -19.6 74 61.8 383 | 1224 | 5794 | 100 | 244 | P | V
5720MHz 11440 46.96 -7.04 54 54.36 38.3 12.24 | 5794 | 100 | 244 | A | V
17160 52.81 |-15.49 68.3 51.64 | 42.36 | 15.58 | 56.77 - - P |V
1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.
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UNII-2C - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
5375.85 51.73 |-22.27 74 37.76 34.2 10.3 | 3053 | 120 | 181 | P | H
5462.2 51.16 |-17.14| 68.3 37.14 34.2 10.38 | 3056 | 120 | 181 | P | H
5710 95.41 - - 80.76 | 3453 | 10.61 | 3049 | 120 | 181 | P | H
5856.55 51.38 |-16.92| 68.3 36.22 | 3493 | 10.71 | 3048 | 120 | 181 | P | H
802.11n 5459.45 41.62 |-12.38 54 27.6 34.2 10.38 | 30.56 | 120 | 181 | A | H
HT40 5710 88.87 - - 7422 | 3453 | 10.61 | 3049 | 120 | 181 | A | H
CH 142 5420.4 50.68 |-23.32 74 36.67 34.2 10.34 | 3053 | 122 | 179 | P | V
5710MHz 5468.8 49.9 -18.4 68.3 35.83 34.2 1043 | 3056 | 122 | 179 | P | V
5710 98.03 - - 83.38 | 3453 | 1061 | 3049 | 122 | 179 | P | V
5869.75 5291 |-15.39| 68.3 37.8 3493 | 10.71 | 3053 | 122 | 179 | P | V
5458.9 4159 |-1241 54 27.57 34.2 10.38 | 3056 | 122 | 179 | A | V
5710 91.89 - - 7724 | 3453 | 1061 | 3049 | 122 | 179 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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UNII-2C - Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) (dBuV/m)| (dB) [(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11420 53.85 |-20.15 74 61.3 38.28 | 12.22 | 57.95 | 100 | 147 P | H
802.11n 11420 47.45 -6.55 54 54.9 38.28 | 12,22 | 5795 | 100 | 147 | A | H
HT40 17130 51.61 |-16.69 68.3 50.42 | 4241 | 15.51 | 56.73 - - P | H
CH 142 11420 5294 |-21.06 74 60.39 38.28 | 1222 | 5795 | 100 | 266 | P | V
5710MHz 11420 46.15 -7.85 54 53.6 38.28 | 12,22 | 5795 | 100 | 266 | A | V
17130 51.52 |-16.78 68.3 50.33 | 4241 | 15.51 | 56.73 - - P |V

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2C - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5452.85 50.38 |-23.62 74 36.36 34.2 10.38 | 30.56 | 150 | 178 | P | H
5466.6 50.11 |-18.19| 68.3 36.04 34.2 10.43 | 3056 | 150 | 178 | P | H
5690 89.88 - - 75.32 34.5 1059 | 30.53 | 150 | 178 | P | H
5851.6 52.26 |-16.04| 68.3 37.16 34.9 10.68 | 30.48 | 150 | 178 | P | H
802.11ac 5460 41.49 |-12.51 54 27.47 34.2 10.38 | 30.56 | 150 | 178 | A | H
VHT80 5690 83.36 - - 68.8 34.5 1059 | 30.53 | 150 | 178 | A | H
CH 138 5409.4 50.27 |-23.73 74 36.26 34.2 10.34 | 3053 | 104 | 191 | P | V
5690MHz 5464.4 50.43 |-17.87 68.3 36.41 34.2 10.38 | 30.56 | 104 | 191 P \%
5690 94.34 - - 79.78 34.5 1059 | 3053 | 104 | 191 | P | V
5878.55 52.5 -15.8 68.3 3735 | 3497 | 10.71 | 3053 | 104 | 191 | P | V
5460 4161 |-12.39 54 27.59 34.2 10.38 | 3056 | 104 | 191 | A | V
5690 87.75 - - 73.19 34.5 1059 | 3053 | 104 | 191 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII-2C - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak]| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
802.11ac 11380 48.93 -25.07 74 56.42 38.25 | 12.23 | 57.97 - - P H
VHT80 17070 524 -15.9 68.3 51.05 4251 | 15.51 | 56.67 - - P H
CH 138 11380 48.82 -25.18 74 56.31 38.25 | 12.23 | 57.97 - - P \%
5690MHz 17070 51.51 -16.79 68.3 50.16 4251 | 15.51 | 56.67 - - P \%
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

WIFI 802.11n HT20 (LF @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuv/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
47.46 21.75 |-18.25 40 35.85 | 20.27 0.7 | 35.07 - - P | H
104.69 2241 |-21.09 43.5 40.89 | 15.66 1.05 | 35.19 - - P | H
190.05 2739 |-16.11 43.5 44,19 | 16.89 141 35.1 - - P | H
319.06 23.8 -22.2 46 36.62 20.2 1.88 | 349 - - P | H
674.08 25.25 |-20.75 46 30.36 | 26.58 | 281 34.5 - - P | H
802 in 828.31 27.62 |-18.38 46 30.34 | 28.42 | 3.16 | 34.3 - - P | H
2o 39.7 30.65 -9.35 40 45.27 | 19.73 | 0.65 35 - - P |V
al 170.65 33.06 |-10.44| 435 47.78 | 19.04 134 | 351 - - P |V
197.81 32.37 |-11.13 435 49.53 | 16.48 146 | 351 - - P |V
303.54 2549 |-20.51 46 38.74 | 19.82 183 | 349 - - P |V
562.53 25.15 |-20.85 46 32.08 | 25.06 | 2.58 | 34.57 - - P |V
868.08 28.65 |-17.35 46 31.01 28.7 324 | 343 - - P |V
1. No other spurious found.
Remark e
2. All results are PASS against limit line.
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Co-location
5 GHz 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
2348.78 51.19 |-22.81 74 46.26 31.7 549 | 3226 | 119 | 204 | P | H
2385.88 4159 |-12.41 54 36.59 31.7 555 | 3225 | 119 | 204 | A | H
* 2440 86.76 - - 81.29 32 561 | 3214 | 119 | 204 | P | H
* 2440 84.52 - - 79.05 32 561 | 32.14 | 119 | 204 | A H
802.11a 2496.01 51.21 |-22.79 74 45.28 32.1 568 | 31.85 | 119 | 204 | P | H
CH64 2494.05 42,71 |-11.29 54 36.78 321 568 | 31.85 | 119 | 204 | A H
5320MHz & 2386.72 50.65 |-23.35 74 45.65 31.7 555 | 3225 | 100 | 228 | P | V
BLE CH19 2373.98 41.68 |-12.32 54 36.7 31.7 553 | 3225 | 100 | 228 | A | V
* 2440 82.03 - - 76.56 32 561 | 32.14 | 100 | 228 | P | V
* 2440 81.3 - - 75.83 32 561 | 32.14 | 100 | 228 | A | V
2492.93 51.61 |-22.39 74 45.68 321 568 | 31.85 | 100 | 228 | P | V
2487.75 42.62 |-11.38 54 36.79 32.1 5.68 | 31.95 | 100 | 228 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5320 100.01 - - 86.54 34.2 9.78 30.51 | 132 | 183 P H
5320 92.73 - - 79.26 34.2 9.78 30.51 | 132 | 183 A H
802.11a * 5351.2 50.86 |[-23.14 74 37.38 34.2 9.8 30.52 | 132 | 183 P H
CH64 * 5350.24 42.12 |-11.88 54 28.64 34.2 9.8 30.52 | 132 | 183 A H
5320MHz & 5320 101.31 - - 87.84 34.2 9.78 30.51 | 148 | 184 P Vv
BLE CH19 5320 94.59 - - 81.12 34.2 9.78 30.51 | 148 | 184 A \%
* 5432.48 51.03 |-22.97 74 37.51 34.2 9.87 30.55 | 148 | 184 P \%
* 5350.24 42.35 |-11.65 54 28.87 34.2 9.8 30.52 | 148 | 184 A \%
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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5 GHz 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4880 41.23 |-32.77 74 56.61 33.73 8.79 57.9 - - P H
7320 4474 |-29.26 74 57.44 35.73 | 11.09 | 59.52 - - P H
10640 48.77 |-25.23 74 59.26 3747 | 11.83 | 59.79 - - P H
802.11a 15960 52.38 |-21.62 74 56.45 4047 | 14.89 | 59.43 | 143 | 154 P H
CH64 15960 47.05 -6.95 54 51.12 4047 | 1489 | 59.43 | 143 | 154 | A H
5320MHz & 4880 41.08 |-32.92 74 56.46 33.73 8.79 57.9 - - P \%
BLE CH19 7320 44,11 |-29.89 74 56.81 35.73 | 11.09 | 59.52 - - P Vv
10640 50.72 |-23.28 74 61.21 37.47 | 11.83 | 59.79 - - P \%
15960 52.14 |-21.86 74 56.21 40.47 | 14.89 | 59.43 | 100 | 165 P Vv
15960 47.13 -6.87 54 51.2 4047 | 1489 | 59.43 | 100 | 165 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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FCC ID: 2A4DH-3426

<Ant.2>
5 GHz 5470~5725MHz
WIFI 802.11n (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuVv)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HNV)
2360.12 51.28 |-22.72 74 46.33 31.7 551 | 3226 | 100 | 203 | P | H
2361.1 4156 |-12.44 54 36.61 31.7 551 | 3226 | 100 | 203 | A | H
* 2440 86.17 - - 80.7 32 561 | 3214 | 100 | 203 | P | H
* 2440 83.43 - - 77.96 32 561 | 32.14 | 100 | 203 | A | H
802.11n 2499.58 51.67 |-22.33 74 45.74 32.1 568 | 31.85 | 100 | 203 | P | H
CH116 2492.02 4252 |-11.48 54 36.59 321 568 | 31.85 | 100 | 203 | A | H
5580MHz & 2362.08 51.28 |-22.72 74 46.33 31.7 551 | 3226 | 100 | 229 | P | V
BLE CH19 2375.66 41.94 |-12.06 54 36.96 31.7 553 | 3225 | 100 | 229 | A | V
* 2440 81.07 - - 75.6 32 561 | 32.14 | 100 | 229 | P | V
* 2440 80.29 - - 74.82 32 561 | 32.14 | 100 | 229 | A | V
2484.53 51.64 |-22.36 74 4586 | 32.07 566 | 3195 | 100 | 229 | P | V
2486.35 42.41 |-11.59 54 36.63 | 32.07 5,66 | 31.95 | 100 | 229 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HINV)
5374.96 50.37 |-23.63 74 36.9 34.2 9.8 3053 | 127 | 194 | P | H
5469.04 50 -18.3 68.3 36.44 34.2 9.92 | 3056 | 127 | 194 | A | H
* 5457.76 41.03 |-12.97 54 27.49 34.2 9.9 3056 | 127 | 194 | P | H
* 5580 96.3 - - 8221 | 3423 | 10.21 | 30.35 | 127 | 194 | A | H
802.11n 5580 88.95 - - 74.86 | 34.23 | 10.21 | 30.35 | 127 | 194 | P | H
CH116 5726.255 51.97 |-16.33| 68.3 37.45 | 3457 | 1044 | 3049 | 127 | 194 | A | H
5580MHz & 5455.12 50.09 |-23.91 74 36.55 34.2 9.9 30.56 | 106 | 177 | P | V
BLE CH19 5460.16 50.48 |-17.82| 68.3 36.94 34.2 9.9 30.56 | 106 | 177 | A | V
* 5459.44 41.14 |-12.86 54 27.6 34.2 9.9 30.56 | 106 | 177 | P | V
* 5580 99.04 - - 84.95 | 34.23 | 10.21 | 30.35 | 106 | 177 | A | V
5580 91.05 - - 76.96 | 34.23 | 10.21 | 30.35 | 106 | 177 | P | V
5754.605 5252 |-15.78| 68.3 37.78 | 34.63 | 1055 | 3044 | 106 | 177 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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5 GHz 5470~5725MHz

WIFI 802.11n (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4880 42.88 |-31.12 74 58.26 33.73 8.79 57.9 - - P H
7319.5 44,06 |[-29.94 74 56.76 35.73 | 11.09 | 59.52 - - P H
11160 57.17 |-16.83 74 65.12 38.05 12.1 58.1 100 | 161 P H
802.11n 11160 50.18 -3.82 54 58.13 38.05 12.1 58.1 100 | 161 | A H
CH116 16740 51.44 |-16.86 68.3 51.03 42.07 | 15.41 | 57.07 - - P H
5580MHz & 4880 42.81 |-31.19 74 58.19 33.73 8.79 57.9 - - P \%
BLE CH19 7319.5 4455 |-29.45 74 57.25 35.73 | 11.09 | 59.52 - - P Vv
11160 57.39 |-16.61 74 65.34 38.05 12.1 58.1 100 | 203 P \%
11160 50.26 -3.74 54 58.21 38.05 12.1 58.1 100 | 203 | A | V
16740 51.16 |-17.14 68.3 50.75 42.07 | 15.41 | 57.07 - - P Vv
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBuV/m)

2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission
<Ant 1>

UNII-1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI UNII-1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

1 Horizontal Fundamental
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Hreuency e Sroqency o
ste ocrzsz ste vz
Sondion AR 307 mHE_ANT 31170107 HORZONTAL Sondion | PART 07 mHE_ANT 3117_0107 HORZONTAL
o100 ot TOW 300 300 R 106000 SN S0 HO
Paea onaieo T
s o ion i
s [ — o [ —
e oyl Fne iyl
A A b

T
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WIFI

UNII-1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz
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SPORTON LAB.

WIFI UNII-1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - L

1 Horizontal Fundamental
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Puject 21191601 Projct 2191601
Wod ode 2 Mode Mode 2
Peak s #19 GB227012194000K SN #19 GUBZ27012194000K
Plne Zuith Accessory Plae Zuith Accessory
setng M power seing 16 seting M powe seting 16
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setting MCSO pover setting 16
Over Limit Resantenns Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

T W Gewv/m 8 dewv/m  dewv  de/m @8 @8 cn des
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WIFI UNII-1 5150~5250MHz Band Edge @ 3m
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samronis.  FCC RF Test Report

Report No

. FR211916-01D

WIFI

UNII-1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

Vertical

Fundamental

el (dBuVim)

Date: 20220526

NI

700) s s —— 2 L |

Wz duv/m  ab dsav/m

359
s
=) B EID S ED E)
Frequency (i)
sie oscHizsz
Condion - PART 16 407 3m HF_ANT_3117_0107 VERTICAL
RBIV-1000.000K¢z VBW:3000.000KHz
21191601
de 11
Peak #19 GOBZ27012194000K

G dom @ @ e deg

1 5395 50.63 -23.37 7a.00 36.65 30.20 10.30 30.53 202 191 Peak

Left blank

Date: 20220526

PART 15.407 AVG|

03CH02-52

Avg.

Mods 11
#19 GOB227012194000K
Zwith

1 sese0 41.37 -12.63 54.00

5316, E
Frequency (MHz)

PART 15.407 AVG 3m HF_ANT_3117_0107 VERTICAL
RB-1000.000KHz VBW1.000KHz
211916.01

= ae

2735 .20 1035 0.5 202 191 Aver

Left blank

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2A4DH-3426

Page Number
Report Issued Date
Report Version

: D16 of D276
: Aug. 12, 2022
: Rev. 03



E? FCC RF Test Report Report No. : FR211916-01D

WIFI UNII-1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - L

1 Horizontal Fundamental

Data: 3

oatart
i agovm) Date: 20220526 2 Bavim) Date: 20220526
1225 122
1054 1054
a1 o
704 w1sdor o Ll eafr1sa0r
525 " s g ———- S
R
| arehoger
359 354
s ez
o 052 S0t 5156, 208 B o0 720, ED 3500 ED 700
Trequency (i) reauency (i)
sie oscHizsz Ste o3cHez-S2
Condion - PART 16 407 3m HF_ANT_3117_0107 HORZONTAL Condion £ PART 15.407 3m HF_ANT_3117_0107 HORIZONTAL
RBIV-1000.000K¢z VBW:3000.000KHz RBIV:1000.000KHz VBW.3000.000KHz
Puject 21191601 Projct 2191601
Wod ode 12 Mode Mode 12
Peak s #19 GOB27012194000K SN #19 GUBZ27012194000K
Plne Zuith Accessory Plae Zuith Accessory
setng MCSO poer sting 16 seting MOSD power seing 16
ver Liait Reasintenna Cable Pream Albos T/Pos Over Unit Readintenna Covle Pream AfPos T/pos
Frea Level Linit Uine Lovel Factor Loss Fecior Remark Frea Level Uini Line Level Focror Loss Factor Renari

"B @Buv/m  dBuv  d)

& @ o

dee

dBuV/m ~aBuv B/

@ a

"" 0/ jin

i

1 566015 53.07 -20.93 7s.00 39.84 33.83 9.9 30.59 105 173 Peak 1+ 520.00 102.26 33.9 6630 5.6 36.07 10.17 30.67 108 173 Peax
0 94,76 < n - o- 8115 4.7 1017 0.67 108 173 Average

Data: 1
el (dBuvim) Date: 20220526

1225

1050

r 15.407]

5104, 5155, 5208, El
Frequency (MHz)
Ste 03CH02-52
Condition PART 15.407 3m HE_ANT_3117_0107 HORIZONTAL
RBIW-1000.000KHz VBW-3000.000KHz
211916.01

Avg. Left blank

SN
Plane
setting MCSO pover setting 16
Over Limit ResgAntenns Cavle Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor Loss Factor Remark
T W Gewv/m 8 dmev/m  dswv da/m @8 @8 em  des

1 506916 53.07 -20.95 7s.00 39.84 33.83 9.9 30.59 105 173 Peak

Page Number : D17 of D276

Sporton International Inc. (ShenzZhen)
Report Issued Date : Aug. 12, 2022
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samronis.  FCC RF Test Report

Report No

.+ FR211916-01D

WIFI

UNII-1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

Horizontal

Fundamental

Peak

el (Buvim) Date: 2022.05.26
1225
1050
P
a7
700 PRRT 407
4
525 A
35|
75
20 268 ED O ED EL
Frequency (WHz)
ste 03cHD2 SZ
Condition PART 15.407 3m HF_ANT_3117_0107 HORZONTAL
RBIN-1000.000KHz VBW-3000.000KHz
21191601
do 1.
#19 GOB227012194000K

Wiz uv/m b asav/m dowv ao/m 5 @b en  deg

1 swe.se S0.87 -23.13 7400 36.90 30.20 10.30 30.53 105 173 Peak

Left blank

Avg.

A (@Buvim) Date: 20220526
1225
1050
s
sl
700]
PART 15.407 AVG|
525 —_—F—
350)
175
220 5268, 5316, 5364, E 546
Frequency (MHz)
03CH02-52

PART 16.407 AVG 3m HF_ANT_3117_0107 HORIZONTAL
RB-1000.000KHz VBW1.000KHz
211916.01

Mode 12
#19 GOB227012194000K
Zwith

n e

1 546000 41.35 -12.62 54.00 27.36 34.20 1038 30.5 105 173 Aver

Left blank

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3426

Page Number
Report Issued Date
Report Version
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01D

WIFI

UNII-1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - L

1 Vertical

Fundamental

vatws
i agovm) Date: 20220526
1223
1050
a7
700 r1sdor
525 o .
350
s
o £ Sion = TS w250
Trequency (i)
ste ascroz:sz
Condiion PART 15 407 Im HE_ANT_3117_0107 VERTICAL
REW-1000.000KHz VEW 3000 000K1iz
Prject 21191601
Vods odo 12
Peak s #19 GOBZ27012194000K
Pine Zith Accessory
sting G50 pover seting 16
verSate  Reaincenna Casie preams Apos T/pes
Frea Level Linit Uine Lovel Factor Loss Fecior Remark

dBuV/m ~aBuv B/

1 566630 52.59 -21.41 7a.00 39.40 33.83 9.9 30.63 203 178 Peak

Data: 8
1 (@Buvim) Date: 20220526
1225
1050
a75)
PO S 0 Y| e e e PART 15,407
[Py R P SR —— PN
[y N
350]
75
000 2200, 3400 4500, 5300, 7000
Frequency (MHz)
Site 03CH02-52
Condition PART 15.407 3m HE_ANT_3117_0107 VERTICAL
RBW:1000.000KHz VBW/-3000.000KHz
Project 21191601
Mode. Mode 12
SN #19 GOB227012194000K
Plane Zwith Accessory
setting MCSO power setting 16
Uinit ResdAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor loss Factor Remark

T ds aBuv/m  dBuv  aB/m a8 @B o

& @ o

dee

jin
1+ 520.00 101,48 3314 6530 8.8 36.07 10.17 30.67 203 176 Peax
5280.00 93.68 - - .11 3407 1017 30.67 203 178 Average

oata:7
e @Buvim) Dates 20220526
1225
1050
a1
704
sz
+ ;
354
173
o0 £ 510 3 208 Bz
Froquency (i)
ste o3cHizs2
Condion - PART 16 407 AVG 3m HF_ANT 3117_0107 VERTICAL
RBIV-1000.000KHz VBW:: 000Kz
Prject 21191601
Wods odo
Avg s #19 GOBZ27012194000K
. Plane
setng 1CS0 poer sting 16
ver.Limit  Readintenna Casle Pream A/Pos T/Pos
frea Level Limt Line Level Factor Loss Fackor Remari
e e @ @ @ e @@ o

1 510842 42.50 -11.50 54.00 29.11 33.93 10.02 30.5 203 178 Average

Left blank

Sporton International Inc. (ShenzZhen)
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=aanas.  FCC RF Test Report Report No. : FR211916-01D

WIFI UNII-1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - R

1 Vertical Fundamental

el (dBuVim) Date: 20220526
1225
1050
N
75|
700) BRRT 15407
525) Wy n
350)
175
220 5268, 316, 5364, ED 460
Frequency (MH2)
Ste 03CH02-5Z
Condition PART 15.407 3m HF_ANT_3117_0107 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz

Left blank

Wiz uv/m b asav/m dowv ao/m 5 @b en  deg

Peak

1 533 S1.01-22.99 7300 37.00 30.20 1038 30.53 203 178 Peak

A (@Buvim) Date: 2022.05.26
1225
1054

osl (7

700

PART 15.407 AV

525 ——— R
350
175

720 526, ED £ T EC

Frequency (HHz)
0aCH02.52

PART 15.407 AVG 3m HF_ANT_3117_0107 VERTICAL
RB-1000.000KHz VBW1.000KHz
211916.01

Avg. Left blank

= ae

1 546000 41.41 -12.59 54.00 27.39 34.20 1038 30.5 203 178 Aver

Sporton International Inc. (ShenzZhen) Page Number : D20 of D276
TEL : +86-755-8637-9589 Report Issued Date : Aug. 12, 2022
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01D

UNII-1 5150~5250MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

Datast Data3
J @Bum) oate: 20220526 o Date: 20220526
1225 1224
1054 1054
orsf ars
700 PART 15,407 oot LR L PART 15,407
524) 1 s28—=—1= | e SRRV SO |
: T : e T
I
350 350
123 12
0 5052 B 5156, 5208 5280 o6 7200 00, w500 ED 700
requency () requency (MHi)
ste o3cHizsz Ste aacHo2sz
Condin+ PART 15.407 3m HE_ANT_3117_0107 HORIZONTAL Condtin+ PART 15.407 3m HE_ANT_317_0107 HORIZONTAL
RBIV-1000.000KHz VBW:3000,000KHz RBI:1000.000KHz VBW 3000 000KHz
Prject 21191601 Projct 21191601
Wode ode Mode
Peak su #18 GoB227012194000K s 18 G0B227012194000K
Plane Zwith Accessory Plane 2 with Accessory
seting 1CS0 pover seting 15 ceting MCSD power seting 16
r Ulait Resdantenna Cable preams A/Pos T/pos Qver Ulnit  Resdntenna Cavle pream A/Pos T/pos
frea Level Lisit Line Leved Factor Loss Fackor Renar Frea Level Linit Line Lovel Factor 1055 Factor Remaric
T W wa @ mWE BN @R @ @ w e W mw @ mwE wW wm ® @ w
1 sosn.se sass 2112 4.0 3958 .87 10.02 3059 1o 178 peok 1+ 519.00 5821 2990 5.0 5451 34.00 10.0 30.69 100 178 peak
3 Sieee seiar o DL NG loies ess 1o 78 verage
Data:2
J @Bum) oate: 20220526
122
1054
a1
704
sz
1 — |
359
1
0 £ B 5155 5208 T80
Frequency ()
ste oscHizsz
Condion £ PART 15.407 AVG 3m HF_ANT_3117_0107 HORZONTAL
RBIV-1000.000K+z VBWS3 000Kz
Puject 21191601
Mods Mode 19
Av sn #19 G0B227012194000K e t an
. Plane Zuith Accessory
seting MCSO pover sting 15
r Ulait  Resdantenns Cavle preamy AfPos T/pos
Frea Level Lisit Line Level Facter Loss Fackor Renari
T W wwn @ mwE BN @ @ @ @ e
1 sue7s 43.54 1045 000 30.13 34.00 10.06 30.65 100 178 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2A4DH-3426

: D21 of D276
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: Rev. 03
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=aanas.  FCC RF Test Report Report No

.+ FR211916-01D

WIFI

UNII-1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Horizontal Fundamental

Date: 20220526

Peak

 ———
525 \"wk T 0 IS
¥ M
350)
175
150 5235, 5292 5343, 5404, 460
Frequency (MHz)
Ste 03CH02-5Z
Condition PART 15.407 3m HF_ANT_3117_0107 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz
21191601

Wiz uv/m b asav/m dowv ao/m 5 @b en  deg

1 5355.00 49.81 -20.19 7300 35.83 30.20 10.30 30.52 100 175 Peak

Left blank

Avg.

1 sese72 4151 -12.89

A (@Buvim) Date: 20220526
1225
1050
BES
700]
PART 15.407 AVG|
525
350)
175
150 5238, 5292 5348, 5404, 545
Frequency (M)
03CH02-52

PART 16.407 AVG 3m HF_ANT_3117_0107 HORIZONTAL
RBIW-1000.000KHz VBW3.000KkHz
211916.01

Mode 19
#19 GOB227012194000K
Zwith

Left blank

se.00 27.49 3420 10.38 30.55 100

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2A4DH-3426

Page Number
Report Issued Date
Report Version

: D22 of D276
: Aug. 12, 2022
: Rev. 03



E? FCC RF Test Report Report No. : FR211916-01D

WIFI UNII-1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

1 Vertical Fundamental

vatws vats
i agovm) vate 20220525 - vate 20220525
1223 1229
1050 1050 ]
a7 w3
700 eafr 1507 oy T I T T eafr1sa0r
s
52 e AN A e T 5”Wm it
350 J‘ 359
s ‘ s
o £ Sion = TS w250 o0 20, 00, w00 ED 7o
L Froquency o)
ste ascroz:sz Ste aacHoz:sz
Condiion PART 15 407 Im HE_ANT_3117_0107 VERTICAL Condion - PART 15 407 3m HF_ANT_3117_0107 VERTICAL
REW-1000.000KHz VEW 3000 000K1iz REW-1000 000Kl VB 3000 000Kz
Prject 21191601 Prject 21191601
Vods odo 19 Vode Mode 10
Peak Y 19 G0B227012194000K sn #19 GOB227012194000K
Pine Zith Accessory Plane Zuan Accsseoey
sting G50 pover seting 15 <ating 1GS0 power setng 15
ver Sate  Reaincenna Casie preams Apos T/pos ver "Gnge  Readintenna Cable preams Arpos Tves
Frea Level Linit Uine Lovel Factor Loss Fecior Frea Level Uini Line Level Focror Loss Factor Remar

dee

"B @Buv/m  dBuv  d)

& @ o

& a

i

1 516545 53.02 -20.95 73.00 39.61 30.00 10.05 30.65 219 199 Peak e sw000 s 2956 830
5150.60 §3.97 ---i- ----

dBuV/m ~aBuv B/

jin

.40 3200 10.09 30.69 219 190 Peax
76.57 3400 10,63 30.65 219 19 Average

Data: 7
el (dBuvim) Date: 20220526

1225

1050

s
s
N ot s £ e
Frcuancy
st oz
Condtn DART o407 AV 3m AT 31170107 VERTCAL
R 10000 VW U

bt tE1e01

ik i 10
Avg s s Gozzamorzisson Left blan

. Plans Zwith Accessory
g MOS0 s s 5

Over Limit Resdintenna Cable Preamp A/Pos T/Pos

Frea Level Limit Line Level Factor Loss Facto Remark

T W Gewv/m 8 dmev/m  dswv da/m @8 @8 em  des

1 515000 43.42 -10.55 54.00 30.01 34.00 10.05 30.65 219 19 Average

Sporton International Inc. (ShenzZhen) Page Number : D23 of D276
TEL : +86-755-8637-9589 Report Issued Date : Aug. 12, 2022

FAX : +86-755-8637-9595 Report Version : Rev. 03
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samronis.  FCC RF Test Report

Report No

. FR211916-01D

WIFI

UNII-1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Vertical Fundamental

Date: 20220526

iz dBuv/m

|
24 \'W e . 3 ™)
b
350
12
50 B3 B . £ ET)
requency (i)
ste oacHo2S2
Condiion - PART 16.407 3m HF_ANT_3117_0107 VERTICAL
RBIN:1000.000KHz VBW-3000.000KHz
21191601
ode 1
Peak #19 G0

1 sellee 5075 -23.22 7a.00 36.77 30.20 1038 30.55 219 199 Peak

Left blank

@ du/m aow db/m @8 @ e deg

Data: 10
A (@Buvim) Date: 20220526
1225
1050
74
700]
PART 15.407 AVG|
525 —F—
~l
350)
175
150 5238, ED 5404, 546

03CH02-52

Avg.

PART 15.407 AVG 3m HF_ANT_3117_0107 VERTICAL
RBIW-1000.000KHz VBW3.000KkHz
211916.01

Mode 19
#19 GOB227012194000K
Zwith

1 546000 41.50 -12.50 54.00 27.45 34.20 1035 30.5 219 190 Aver

2. 5348,
Frequency (M)

Left blank

= ae

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2A4DH-3426

Page Number
Report Issued Date
Report Version
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SPORTON LAB.

e% FCC RF Test Report Report No. : FR211916-01D

WIFI UNII-1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH46 5230MHz - L

1 Horizontal Fundamental

Data: 3

Data: 1
el (dBuVim) Date: 20220526 1 (@Buvim) Date: 20220526
1225 1225
1050
a75)

700 1l L PART 15,407

525 e E e e
[ PR e e
350 350
s s
o £ Sion = TS w250 o0 20, 00, w00 ED 7o
Trequency (i) reauency (i)
ste ascroz:sz Ste aacHoz:sz
Condiion PART 15.407 3m HE_ANT_3H17_0107 HORZONTAL Condion * PART 15 407 3m HF_ANT_3117_0107 HORZONTAL
REW-1000.000KHz VEW 3000 000K1 REW-1000 000Kl VB 3000 000K
Prject 21191601 Prject 21191601
Vods Wodo 20 Vode Mode 20
Peak s #19 GB227012194000K SN #19 GUBZ27012194000K
Pine Zith Accessory Plane Zuan Accsseoey
sting G50 pover seting 15 <ating 1GS0 power setng 15
ver Sate  Reaincenna Casie preams Apos T/pos ot neadintemna Cobie presmp Arpos T/pos
Frea Level Linit Uine Lovel Factor Loss Fecior Remark Frea Level Uini Line Level Focror Loss Factor Renari

T ds aBuv/m  dBuv  aB/m a8 @B o

& @ o

dBuV/m ~aBuv B/ T deg.

@ a

0/ jin

i

1 512662 53.07 -20.93 7a.00 39.64 33.97 10.06 30.60 118 172 Peak 1+ 523.00 99.16 30.85 66.30 85.63 3607 10.13 30.67 118 172 Peax
5230.00 9178 - - - 78.25 4.7 1013 30.67 118 172 Average

o2
o oo 20220526
129
1054
s
00
29
.
350
13
o0 e w0 s £ =
Freasency iy
see ocrsz
Condton - PART 15407 AYG imHE_ANT 3117 0107 HORZONTAL
B0 040t VEW 00Kz
P 201501
Vs Hiods 20
Av s #10 ClB22T0 2164000K eft blan
. Plane Zwith Accessory
g WSO poverceting 15

1 513555 4270 113 54.00 29.27 33.97 10.06 30.60 118 172 Average

Page Number : D25 of D276

Sporton International Inc. (ShenzZhen)
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TEL : +86-755-8637-9589 Report Issued Date
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samronis.  FCC RF Test Report

Report No

.+ FR211916-01D

WIFI

UNII-1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

Horizontal

Fundamental

Peak

el (dBuVim) Date: 20220526

75|
700) BRRT 15407

,
529 St .

350)
175
220 5268, 316, 5364, £ 546
Frequency (MH2)

Ste 03CH02-5Z
Condition PART 15.407 3m HF_ANT_3117_0107 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz

21191601

tode 21
#19 GOB: 194000K

Wiz uv/m b asav/m dowv ao/m 5 @b en  deg

1 53335 5275 -21.22 7a.08 3875 30.20 1038 30.55 18 172 Peak

Left blank

Avg.

A (@Buvim) Date: 20220526

PART 15.407 AVG|

220 5268, 5316, 5364,
Frequency (MHz)
03CH02-52

PART 16.407 AVG 3m HF_ANT_3117_0107 HORIZONTAL
RBIW-1000.000KHz VBW3.000KkHz

211916.01

Mode 20
#19 GOB227012194000K
Zwith

n e

1 545925 4139 -12.61 54.00 27.37 34.20 1038 30.5 118 172 Aver

Left blank

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3426

Page Number
Report Issued Date
Report Version
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SPORTON LAB.

FCC RF Test Report Report No. : FR211916-01D

oz P
ot asavm) oo 20220528 Jiasavm) oo 20220528
129 1229
1054 105 L
o9
7o T[T a0
| — | . e Attt
525 st A
350 a0
19 19
o Ex 500 i 0 0 = 0 00 w0 0 00
Freasency iy pe——
ste ocrosz see ocrosz
Condion - PART 15.407 3m HE ANT 3117 0107 VERTCAL Condton - PART 15407 Jm HF_ANT 3117 0107 VERTICAL
REYY000 00tz V5W 300 60K12 REW000 00Kz VEW 3000 000tz
P 2091501 Pope2neie01
tiods Hiods 2 T fode 2
Peak s #19 CUB227012154000K sit #19 GIB227012194000K
P 2o csssony Pane Zuin Accrsson
wing WSO poversting 15 wing -HCSD powrseting 15
v/ dBuV/m BV do/m B a - /n  dB @Buv/m dBuv dB/m  dB B cm  deg
1 e 0 s o B mer 0 e 18 12 e 1e s sess % G0 e ey 00> M 1w 19 e
Se m TR RS BB RT B NN
w7
o oo 20220526
129
1054
s .
00 (
29 J
350
13
o0 e w0 s £ =
Freasency iy
see ocrsz
Condon - PART 15407 AVG imHE ANT 317 0107 VERTICAL
B0 040t VEW 00Kz
P 201501
Vs ods
Avg s #10 ClB22T0 2164000K eft blan
. Plane
g WSO poverceting 15
1 sumse s -ua s a6 297 1005 o 1% 192 wvesse

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3426

Page Number
Report Issued Date
Report Version
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samronis.  FCC RF Test Report

Report No

. FR211916-01D

WIFI UNII-1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH46 5230MHz - R

1 Vertical

Fundamental

el (dBuVim) Date: 20220526

75|
700) BRRT 15407

Wiz uv/m b asav/m dowv ao/m 5 @b en  deg

1 5we.s 5129 -22.71 7a.08 3.3 30.20 1030 30.55 195 192 Peak

359
s
=) B EID S ED E)
Frequency (i)
sie oscHizsz
Condion - PART 16 407 3m HF_ANT_3117_0107 VERTICAL
RBIV-1000.000K¢z VBW:3000.000KHz
21191601
ode 2
Peak #19 GOBZ27012194000K

Left blank

A (@Buvim) Date: 20220526

700]
PART 15.407 AVG|

220 5268, 5316, 5364,
Frequency (MHz)
03CH02-52

PART 15.407 AVG 3m HF_ANT_3117_0107 VERTICAL
RBIW-1000.000KHz VBW3.000KkHz

211916.01

Mode 20
#19 GOB227012194000K
Zwith

Avg.

n e

1 545925 41.62 -12.55 54.00 27.40 34.20 1035 30.5 195 192 Aver

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01D

UNII-1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

UNII-1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

Peak

Data: 1
) (BuVim) Date: 20220524

1225

1050

a75) e

— PART 154407

1
5. x -
350)
175
0 5052. 5104, 5155, 5208, 5260
Frequency (MH)
ste 03CH02-S2
Condition PART 15,407 3m HE_ANT_3117_0107 HORZONTAL
RBI-1000.000KHz VBW/3000.000KHz

Project 211916.01
Mode tode
SN #19 GOB227012194000K
Plane Y with Accessory
setting MCSO power setting 14

1

Over Limit ResdAntenna Cable Preamp
Freq Level Limit Line Level Factor Loss Factor

T e G/

@ @ dew  de/m a8 a8

SI1.02 53.41 -20.59 74.00 40.02 33.95 10.02 30.56

a/pos T/pos
Remark

18 187 peak

s —
s
-
!
.
o0 UT L [TL 7L L PART 15407
I )
.
|
s —
e
w0 wouws:
Py AT
B A
S0
in
R C—
ORI i,
P e
I ernors coe s e e
e ot R fomee cote oy -
e o e e e s 5
.

2

521000 93.13 24.83 68.30 79.78 34.03 10.13 30.73 188 187 Peak
5210.00 £5.39 ---.-- ----- 71.95 34.03 1013 3073 148

187 Average

Avg.

Data: 2
A (@Buvim) Date: 20220524
1225
1050
75|
T
00|
5250
- 1 P
350)
175
0 052 B 5155, 5208, 5280
Frequency (MHz)
ste 03CH02-5Z
Condition PART 16.407 AVG 3m HF_ANT_3117_0107 HORIZONTAL
RBW:1000.000KHz VBW 10.000KHZ
Project 21191601
Mode Wode 26
SN #19 GOB227012194000K
Piane Y with Accessory
setting MCSO power setting 14

Tz G/

1

Over Lisit Resdantenns Cable Preamp
Freq Level Limit Line Level Factor Loss Factor

@ @ dew e/ a8 a8

5150.00 43.37 -10.63 54.00 29.95 34.00 10.05 30.65

a/pos T/pos
Remark

e 187 Aversge

Left blank
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samronis.  FCC RF Test Report

Report No

.+ FR211916-01D

WIFI

UNII-1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1 Horizontal

Fundamental

Date: 20220524

P S—

700) s s —— 2 L |
1

Mode 26
#19 GOB227012194000K

Peak

MCSO p

Wz d6uv/m  db aav/m  dowv | ab/m

@

@

525 e
350)
175
220 5268, 316, 5364, ED 460
Frequency (MH2)
Ste 03CH02-5Z
Condition PART 15.407 3m HF_ANT_3117_0107 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz
21191601

aspos T/pos

n e

1 565255 52.09 -21.91 7300 35.07 30.20 1038 30.55 185 187 Peak

Left blank

RBUW-1000.000KHz VBW-10.000KHz
211916.01

Mode 25
#19 GOB227012194000K
Y vith

Avg.

PART 16.407 AVG 3m HF_ANT_3117_0107 HORIZONTAL

1 565832 41.45 -12.55 54.00 27.43 34.20 10.38 30.56

A (@Buvim) Date: 20220524
1225
1050
73]
700]
PART 15.407 AVG|
525 .l
350)
175
220 5268, 5316, 5364, E E
Frequency (MHz)
03CH02-52

n e

145 187 Aver

Left blank
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SPORTON LAB.

e% FCC RF Test Report Report No. : FR211916-01D

WIFI UNII-1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

1 Vertical Fundamental

Data: 8

Data:6
el (dBuVim) Date: 20220524 1 (@Buvim) Date: 20220524

1225 1225

1050 1050

75| a75)
700] ko, PO e I w 1 T | PART 15,407

5”WMWW
350 350
s s
o £ Sion = TS w250 o0 20, 00, w00 ED 7o
Trequency (i) reauency (i)
ste ascroz:sz Ste aacHoz:sz
Condiion PART 15 407 Im HE_ANT_3117_0107 VERTICAL Condion - PART 15 407 3m HF_ANT_3117_0107 VERTICAL
REW-1000.000KHz VEW 3000 000K1iz REW-1000 000Kl VB 3000 000Kz
Prject 21191601 Prject 21191601
Vods Wodo 26 Vode Modo 28
Peak s #19 GB227012194000K SN #19 GUBZ27012194000K
Pine Vi Aceossary Plane ¥ with Accessary
sting WICS0 pover seting 14 <ating WSO power seting 14
ver Sate  Reaincenna Casie preams Apos T/pes ot neadintenna Cobie presmp Arpos T/pos
Frea Level Linit Uine Lovel Factor Loss Fecior Remark Frea Level Uini Line Level Focror Loss Factor Renari

dee

"B @Buv/m  dBuv  d)

& @ o

v/ @ a

i

dBuV/m ~aBuv B/

jin

1 511595 53.60 -20.40 73.00 40.17 33.93 10.06 30.55 165 176 Peak 1+ 521000 93.33 25.03 66.30 79.90 34.03 10.13 30.73 165 176 Peax
[00 86.12 o oo 72165 3403 1013 3073 166 176 Average

Data: 7
el (dBuvim) Date: 20220524

1225

1050

o
s
AL
s
s
N ot s £ e
Frcuancy
st oz
Cindtn DART o407 AV 3m AT 31170107 VERTCAL
R 10000 VWD 00
bt tE1801
ik V36
Avg s i Gozzamorziston Left blan
. Plans Y vith Accessory
g MESO ey g

Over Limit Resdintenna Cable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor Loss Factor

T W Gewv/m 8 dmev/m  dswv da/m @8 @8 em  des

Remark

1 51497 43.23 -10.71 54.00 29.85 34.00 10.06 30.65 165 176 Average

Sporton International Inc. (ShenzZhen) Page Number : D31 of D276
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SPORTON LAB.

FCC RF Test Report

Report No

.+ FR211916-01D

WIFI

UNII-1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Vertical

Fundamental

Peak

1

oataro
e (aBuvim) Date: 20220524
1224
10540
s
700] PARTT5407]
525 T i
350
12
720 B B0 S ED ET)
Frequency ()
o oacHo2S2
ndiion - PART 16 407 3m HF_ANT_3117_0107 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz
21191601

Mode 26
#19 GOB227012194000K

MCSO p

iz dBuv/m

@ B/ dow /@ @

5630.95 5172 -22.25 74.00 .69 3.20 10.35 30.55 16 176 peak

Left blank

Avg.

1

A (@Buvim) Date: 20220524
1225
1050
73]
700]
PART 15.407 AVG|
525 —_—F—
W,
350)
175
220 5268, 5316, 5364, E EX
Frequency (MHz)
03CH02-52

PART 15.407 AVG 3m HF_ANT_317_0107 VERTICAL
RBUW-1000.000KHz VBW-10.000KHz
211916.01

Mode 25
#19 GOB227012194000K
Y vith

n e

5659.28 4145 -12.52 5.00 27.46 34.20 10.35 30.55 166 176 Aver

Left blank

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3426

Page Number
Report Issued Date
Report Version

: D32 of D276
: Aug. 12, 2022
: Rev. 03



SPORTON LAB.

FCC RF Test Report

Report No. :

FR211916-01D

UNII-1 - 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

UNII-1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Vertical

Peak

Avg.

) (@Buvim) Date: 20220531

PART 15,407/
H S W ———F
. _ | PaRT 15407 AvG)|
AR A A A oo AN
16600, 24400, 32200, o
Frequency (MHz)
ste 03CH02-52
Condition PART 15.407 3m HF_ANT_3117_0107 HORIZONTAL
Project
Mode
SN #19 GOB227012194000K
Plane Zwith Accessory
setting

1 10360.00 45.35 -22.95 68.30 $6.92 37.22 11.56 60.35
2 154000 49.52 24,48 74.00 53.22 40.13 14.74 58.57

oo AR W ————F
P

8§

Date: 20220531

PART 15.407

PART 15,407 AYG |

2 e e A
f/

000 8800, 16600, 24400, 32200,
Frequency (MHz)

sie 03CH02-52

Condito PART 15 407 3m HF_ANT_3117_0107 VERTICAL

Project 21191601

Mode.

s #19 G0B227012194000K

Plane Zwith Accessory

setting 6M power setting 16

T W Gewv/m a8 dBuv/n

10360.00 46.32 -21.98 68.30 57.89 37.22 1156 60.35
15500.00 50.05 -23.95 74.00 53.75 40.13 1474 SB.S7 -

40000

Sporton International Inc. (ShenzZhen)
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=aanas.  FCC RF Test Report Report No. : FR211916-01D

WIFI UNII-1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

oat: 19 vat: 20
) ceum) vate: 2022.0531 ) aBavim) Date: 20220531
1225 1224
1050) 1059
a7 o7
| - Pagr15.407) - Pafr 15407
oo IHMFF AU LS = oo IR e
. PART 15,407 A, PART 18,407 A6
s asim = s At T B I B e e e e
350 359
Peak s s
00 3 5500 Faao. EZ o 0 e w00, ez C
Frequency () Froquoncy i)
Av oscH0z.57 s oacHo2
i
Vode Mode 2 Mode
s #19 0827012194000k si #19 GUB227012194000K
Pine 2wt Accessory Plane Zuith Ac
seting 6M pawer seting 16 seting M power soting 16
Ouer Linit  Ressantemno Covle Preamo A/Pos T/pos Over’ Liit  Reodantemna Cable reanp A/pos 17705
frea Level Linit Line Leved Factor : - Freq level Uinit Une Leved Facter Loss Factor Remar
T G @ @ W @@ @ o L
1 0000 se15 2235 000 .65 7.as e G0 - o pes 1 tomo.00 4949 1501 030 0.9 7.2s 1l 0.7 - o peox
D Beee 0 B valee swse sess Mge a1 b 2 IR 0o i vele som s e Smen 1 I pes
oat 19 Dat: 20
e com) Date: 20220531 A @gavim) Date: 2022.05:31
1225 1225
1050) 1050
g
ear 15407 PART 15,407

LY BISIRS RS M B 1 R

i L . | oarr 5407 | oA 15.407 v
e A R A N L
359
13
Pe ak 000 300, 16600, 24400, 32200, 20000 000 5800, 6600, 24400, 32200, 0000
Frequency (i) Freauency (i)
oscHizsz Ste o3cHez-S2
Condion - PART 16 407 3m HF_ANT_3117_0107 HORZONTAL Condiion - PART 15.407 3m HF_ANT_3117_0107 VERTICAL
21191601 21191601
AV Mode tode 3 Mode. 3
. s #19 GB227012194000K s #19 C0B227012194000K
Plne s Plae with Accessory
setng M power seing 16 seting M powe seting 16
Dver” Uinit  Resdintenna  Covle preams AfPos T/pos ‘over’ Limit  Resdintenna Cabie Preamy A/pos T/pos
Lever Uinie Line Level Factor  Loss Factor Remark Leved Unis Line Level Factor  Loss Factor Remari

peak
Peak

1 1043000 52.55 1570 6830 64.05 37.29 11.61 50.39

1 1043000 50.65 -17.65 6830 62.14 37.29 11.61 60.39 o
o 2 15720000 S1.12 22,85 74.00 55.05 40.25 14.74 55.95

2 15720000 49,65 2,35 7300 33.56 40.25 14.78 55.95

Sporton International Inc. (ShenzZhen) Page Number : D34 of D276
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samronis.  FCC RF Test Report

Report No. : FR211916-01D

UNII-1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

UNII-1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH36 5180MHz

Vertical

Data: 15
) (@Buvim)

1225

1050

700l LMY

AR — ]

P e

Avg.

Condition PART 15 407 3m HF_ANT_3117_0107 HORZONTAL

s
Peak et

1 10360.00 45.34 -22.9 68.30 $6.91 37.22 1156 60.35  ---
2 154000 So.54 -23.46 7400 S4.24

1 (dBuVim) Date: 20220531

PART 15.407

~ PART 15,407 AYG |
AN

000 8800, 6600, 24400, 32200, 40000
Frequency (MHz)
ite 03CH02-52
Condition PART 15 407 3m HE_ANT_3117_0107 VERTICAL
Project 21191601
ode

Mode 10
#19 GOB227012194000K
Zwith

10360.00 49.21 -19.09 65.30 60.78 37.22 1156 69.35 - --- Pesk
15500.00 51.58 -22.42 74.00 S5.28 40.13 1474 SB.S7 - .- Peak
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01D

WIFI

UNII-1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH44 5220MHz

Horizontal

Vertical

Peak

Avg.

Data: 19
) (@Buvim) Date: 20220531
1225
1050
a75)
PART 15.407 |

oo IAMFR—ARM— RS M

I o . _ | ParT15.407 avs|
s25” PR s A )
%
350]
175
000 8800, 16600, 24400, 32200, 0000
Frequency (MHz)
03CH02-S2
Condition PART 15 407 3m HE_ANT_3117_0107 HORIZONTAL
211916.01
Mode
SN #19 G0B227012194000K
Plane Zwith Ac
setting MCSO pover setting 16

TR Gewv/m B @ewv/m  dewv  de/m @8 @8 cn des

1 100.00 &5 5 6.9 37.26
2 1sece.ce S0.76 -23.24 74.00 S4.57 40.22 14.78 58.81

Over Limit Resantemns Cable Preamp A/Pos T/Pos
Freq Level Limit Lt 1 Factor  Loss Factor Remark

44 -22.86 58.30 1.6 6037 Peak

Peak

Data: 20
| (@BuVim) Date: 20220531
1225
1050
a75)
_ PART 15.407.
oo AN W ———
PART 15,407 AG,
EX e i e s e
350]
175
000 8800, 6600 24400, 32200, C
Frequency (MHz)
sie 03CH02-52
Condition PART 15 407 3m HE_ANT_3117_0107 VERTICAL
1
Mode.
SN #19 GOB227012194000K
Plane Zwith Ac
setting MCSO power sting 16
Uinit ResdAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark.
T W Gewv/m B dew/m @ew d/m @8 @8 en  dee
1 1044000 49.67 18.63 68.30 6117 37.26 1161 60.37  --- o Peak
2 156000 S0.59 23.41 74.00 S4.40 40.22 14.78 SB.81 - o Peak

WIFI

UNII-1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH48 5240MHz

Horizontal

Vertical

Peak

Avg.

Data: 19
A (@BuVim) Date: 20220531
1225
1050
a75)
PART 15.407
7o.ofIULFfl— PR e e
PART 15,407 AVG|
525/~ e =
350]
175
000 8800, 16500, 240 32200, 0000
Frequency (MH2)
e 03CH02-52

Condtion PART 16407 3m HE_ANT_3117_0107 HORZONTAL

Project 21191601

Mode Mode 12

N #19 GOB227012194000K

Plane Zwith Accesso

setting MCSO pover setting 16

T W Gewv/m B dewv/m  dewv  de/m @8 @8 cm des

10480.00

2 s

Over Limit Resantenns Cable Preamp A/Pos T/Pos
Freq Level Limit Lt vel Loss Factor Remark

46.61 -21.69 68.30 58.10 37.29 1L61 60.39
20,00 51.45 -22.55 74.00 55.38 40.28 14.74 S8.95

Peak
Peak

Data: 20
A (080 Date:2022.05.31
1225
1050
s
| eagrasaor
7oq LY e
o . _ | PART 15,407 AV
524 e TR
350
11
000 5800, 5600 2400, 52200 a
Frequency (HH)
site 03CH02.57
Condiion - PART 15,407 3m HF_ANT_3117_0107 VERTICAL
Project 21191601
Mode Mode 12
sn #19 GOB227012194000K
Plane Zwith Accesso
setting NCSD power setting 16
Ouer Linit Reodintenna Cable Presmp A/7os T/7os
Freq Level Uimit Une Level Factor Loss Factor Remark
TR Gavm @ @/ @ @m @ @ e de
1 10450.00 47.05 2115 68.30 SB.64 37.29 1161 60.39 - --- Pea
2 15720000 5057 -23.43 74.00 S4.50 40.28 1474 58.95 . - Pea
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01D

UNII-1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

UNII-1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

Horizontal

Vertical

oat 19 vat: 20
i aBovm) oat: 20720531 s apovm) Date 20220531
1223 1229
1050
w3
PagT 15407 Pafr 15407
P A A A TooLA Al LA —An
| oanr 15407 v I N o | oan 15407 v
e 529 . L =
Peak *
s
Av 000 800 16600, 24800, 2200, 20000 000 00, 5600, 7 32200, 0000
. fE——— p—
o ascroz:sz Ste aacHoz:sz
Condiion PART 15 407 3m HE_ANT_317_0107 HORZONTAL Condon - PART 15 407 3m HF_ANT_3117_0107 VERTICAL
Prject 21191601 Proect 21191601
Vods odo 19 Vode Mode 10
s £15 GoBzzr012194000K s # GuB221012194000K
Plan 2t Accesso Plane Zith Accesso
sting G50 pover seting 15 ceing 1GS0 power setng 15
ettt Resshntenna Cavie preamy Aspos T/pos G Cdnit  Readhnterna Cable Preams Arpos T/pes
Frea Level Linie Line Lovel Factor Loss Factor Renarkc Frea Level Uini Line Level Focror Loss Factor Remark
o m ~ dB dBuv/m dBuV dB/m  dB a8 cm  dez a8 dBuv/m @B dB/m G
1 iese.0 4678 052 830 B3 7.3 139 @35 o o Pesk 1 om0 45.44 2255 5.3 567 7.3 1159 G35 o oo Peak
D Iswreiss Sors il eee seds selds loe e o e Sioiee Sess g vea .y sis e e - e
oat: 19 vat: 20
) aBom) bate: 20720531 1 gBuvim) vate: 20220531
1225 1224
1050 1050
o7 o
PaT15407 oAt 15407
e e T e T n 1 Tog AR AL al |
D . . _ | onar 15,07 avs| i . | ons 18407 6
29T T 529 A e ]
¥
350 35
13| 13
o0 w00 Tosto. Faioo. 20 o000 o0 00, Tos00. 5400, EZTy Foo00
roauoncy iz Froquency it
ascHo2:57 Ste axcHoz.57
Condn - PART 15 407 3m HF_ANT_3117_0107 HORZONTAL Condon* PART 15 407 3m HF_ANT_3117_0107 VERTICAL
Peak Sitot01 Proect pahes
ok odo Vode
s £15 Gos227012194000K s b GuB227012194000K
Plne Plane
cting G50 pover settng 16 cating G50 power setng 15
Gver it Resdhntenna Cavle preamy A/Pos T/pos Over it Resdintemna Cable preanp A/pos  T/pos
Avg frea Level Limit Line Leves Factor Loss Factor Renari Frea Level Uinic Line Level factor Loss Factor Remark
— T T R W @R R E e — e s T W e W E E e
1 ote.s 4.3 21 e s 7.7 ALen g3 o o Pesk R T L T -
D Beess fn By e g s o s L ek D Bies BB he e s s Sa o o pes
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01D

UNII-1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

UNII-1 5150~5250MHz Harmonic @

3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal

Vertical

Data: 21

J @Bum) Date: 20220524 o Date: 20220524
1225 122
1054 1054
orsf ars
| - oar 15407 /. L onkT 15.407]
Y e el e i e [ ) S . [ S aoo LT AU L L UL
e 2 . _ | eanr 1haor ave| o , . | panr 18407 v
525 P T A s T A S 5] 525 fw i P A Ay
359 350
123 12
w0 w500 16600 Ty E 000 o6 5500 5500, 23400 2200
Frequency () Froquoncy
ste o3cHizsz Ste aacHo2sz
Condion - PART 15 407 3m HE_ANT_3117_0107 HORIZONTAL Condtin - PART 15 407 3m HE_ANT_3117_0107 VERTICAL
Peak Prject Pract 21191601
Wode Mode 26 Mode Mode 26
su #18 GoB227012194000K s 15 G0B27012194000K
Plane Yo Plane Y in
seting ceting
1 leu.00 4553247 30 .3 .25 L6 037 - Pesk 1 1042000 4521 -23.09 .30 5672 2.5 1LEL 6037 o - Peak
3 lSeslas sai0s 213 alce ses dedi 40 sm73  ies  ias peek 3 iSeslo0 Salss 217 relce sede o e sae  i:  iss pesk
S loeee sniz 3es e s et dage e 103 143 Averase 3 300 e ceds e ies a1 lese w78 in2 183 mverage
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SPORTON LAB.

FCC RF Test Report

Report No

UNII-1 - 5150~5250MHz

UNII-2A - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

UNII-2A 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

Horizontal

Fundamental

6M power setting
o

1 5143.25 5073 -23.27 7300 37.99 34.00 9.34 30.60

525 1 e
Yriheyi Ty Ll . W
S 5 i o 0 o
Peak

185 peak 1+ s260.00 102.38
2 su0.00 s4.40

130

303 9.6 3062 130
2 363 slee o2 13

185 peak
186 Average

Date: 20220526

) By
1225
1050
ez
700)
523
.
350
s
500 £ Ston 2 £ =
—
Ste wscroz:sz
Condiion~ PART 15 407 AVG 3m HE_ANT 3117_0107 HORZONTAL
REIN-1000 000KHz VBW 1 000KHz
Prject 21191601
Vods odo 4
Av s #19 GOBZ27012194000K
. Plans Zwith Accessory
sting 1 pover seting 16
ver” Uinit  Readhntenna Cable Preams Avpos T/pos
Frea Level Linie Line Level Factor toss Factor Renaric
e e @ e N @R E @ e aw

1 68866 4170 -12.30 54.00 29.14 33.90 9.25 30.59

130 186 Average
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Report No

.+ FR211916-01D

WIFI

UNII-2A 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

Horizontal

Fundamental

Peak

el (dBuVim) Date: 20220526

175
220 5268, 316, 5364, ED 460
Frequency (MH2)
Ste 03CH02-5Z
Condition PART 15.407 3m HF_ANT_3117_0107 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz
21191601

iz dBuv/m

@ B/ dow /@ @

1 540192 51.05 -22.95 7a.00 .56 30.20 9.82 30.55 130 135 Peak

Left blank
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A (@Buvim) Date: 20220526

75| g
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#19 GOB227012194000K
Zwith

1 546000 41.02 -12.95 54.00 27.45 34.20 9.9 30.5 130

Left blank
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WIFI UNII-2A 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

1 Vertical Fundamental

oat 12 vat: 14
i aBovm) Date: 20220526 2 Bavim) Date: 20220526
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w3
L e e
2 W"
35.0( 35.0( M
s s
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ste ascroz:sz Ste aacHoz:sz
Condiion PART 15 407 Im HE_ANT_3117_0107 VERTICAL Condion - PART 15 407 3m HF_ANT_3117_0107 VERTICAL
REW-1000.000KHz VEW 3000 000K1iz REW-1000 000Kl VB 3000 000Kz
Prject 21191601 Prject 21191601
Vods Wodo 4 Vode Mode 4
Peak s #19 GB227012194000K SN #19 GUBZ27012194000K
Pine 2t Accessory Plane Zuah pccesaoey
sting M power eting 16 <ating & pover seting 16
ver” Uinit  neantenna Casie preams Apos T/pos ‘Over” Uinit  Readntenna  Covle Pream AfPos T/pos
Frea Level Uit Line Lovel Factor Loss Fecior Remark Frea Level Uinis Line Level Focror Loss Factor Renari
G " ws B a R R R R A
1 sersss st 28 ece Wiz B sa2 59 20 192 Pesk 1+ 5.0 .03 %73 530 B5.Es a3 9.5 w2 e 132 Peok
Siees oisr T M e e o 19 mverase
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Report No

.+ FR211916-01D

WIFI

UNII-2A 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

Vertical

Fundamental

Peak

el (dBuVim) Date: 20220526

175
220 5268, 316, 5364, £ 0
Frequency (MH2)
Ste 03CH02-5Z
Condition PART 15.407 3m HF_ANT_3117_0107 VERTICAL
RBW-1000.000KHz VBW-3000.000KHz
21191601

Wiz uv/m b asav/m dowv ao/m 5 @b en  deg

1 55712 49.85 -20.12 7300 36.34 3020 9.90 30.55 210 192 Peak
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PART 15.407 AVG|

220 5268, 5316, 5364,
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03CH02-52

PART 15.407 AVG 3m HF_ANT_3117_0107 VERTICAL
RB-1000.000KHz VBW1.000KHz

211916.01

Mods 4
#19 GOB227012194000K
Zwith

= ae

1 546000 41.00 -13.00 54.00 27.46 34.20 9.90 30.5 210 192 Aver

Left blank
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Report No

.+ FR211916-01D

WIFI

UNII-2A 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

Horizontal

Fundamental

Peak

s Mg Wl
——

o s s
DR

Wiz uv/m b asav/m dowv ao/m 5 @b en  deg

1 sasass S1.50 -22.50 7a.00 .55 30.20 9.87 30.55 115 172 Peak
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n e
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WIFI UNII-2A 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - L

1 Vertical Fundamental

vatws vats
i agovm) Date: 20220526 2 Bavim) Date: 20220526
1223 1229
1050 1050 .
a7 w3
70| 115407 L e e
523 s —— {
o . B s | st
350 350l
s s
o ED 5 B T = o0 20, 00, w00 ED 7o
requency (i) reauency (i)
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Condiion PART 15 407 Im HE_ANT_3117_0107 VERTICAL Condion - PART 15 407 3m HF_ANT_3117_0107 VERTICAL
REW-1000.000KHz VEW 3000 000K1iz REW-1000 000Kl VB 3000 000Kz
Prject 21191601 Prject 21191601
Vods Wodo & Vode Mode &
Peak s #19 GB227012194000K SN #19 GUBZ27012194000K
Pine 2t Accessory Plane Zuah pccesaoey
sting M power eting 16 <ating & pover seting 16
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Frea Level Uit Line Lovel Factor Loss Fecior Remark Frea Level Uinis Line Level Focror Loss Factor Renari

dee
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jin
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WIFI UNII-2A 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

1 Vertical Fundamental

el (dBuVim) Date: 20220526

175
220 5268, 316, 5364, ED 460
Frequency (MH2)
Ste 03CH02-5Z
Condition PART 15.407 3m HF_ANT_3117_0107 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz

Peak Left blank

1 5399.28 5029 -23.71 7a.00 36.80 30.20 9.82 30.53 211 185 Peak

5. 5364,
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PART 15.407 AVG 3m HF_ANT_3117_0107 VERTICAL
RB-1000.000KHz VBW1.000KHz
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#19 GOB227012194000K
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Avg. Left blank

= ae
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WIFI UNII-2A 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz
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WIFI UNII-2A 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz
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Condiion PART 15 407 Im HE_ANT_3117_0107 VERTICAL Condion - PART 15 407 3m HF_ANT_3117_0107 VERTICAL
REW-1000.000KHz VEW 3000 000K1iz REW-1000 000Kl VB 3000 000Kz
Prject 21191601 Prject 21191601
Vods Wodo & Vode Mode &
Peak s #19 GB27012194000K SN #19 GUBZ27012194000K
Pine 2t Accessory Plane Zuah pccesaoey
sting M power eting 16 <ating & pover seting 16
ver” Uinit  neantenna Casie preams Apos T/pos ver) Lisit  Resdhntenna Cable Preanp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Remark
e @ G " ws B a R R R R A
1 steses sas s 7ece s M0l 0.5 150 182 Pesk 1o 5000 t6154 326 8.3 .59 .20 dos W5 B0 162 Peok
Pt Sos lee loze sl Do o Averase
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UNII-2A 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

UNII-2A 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L
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Fundamental

1
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WIFI UNII-2A 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH52 5260MHz - R

1 Horizontal Fundamental

el (dBuVim) Date: 20220526
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220 5268, 316, 5364, ED 460
Frequency (MH2)
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Condition PART 15.407 3m HF_ANT_3117_0107 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz
21191601

Peak

Left blank

@ B/ dow /@ @

iz dBuv/m " e
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21191601
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#19 GOB227012194000K
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Avg. Left blank

n e

1 546000 41.45 -12.52 54.00 27.46 34.20 1035 30.5 127 189 Aver
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WIFI

UNII-2A 5250~5350MHz Band Edge @ 3m
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WIFI UNII-2A 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH52 5260MHz - R

1 Vertical Fundamental

el (dBuVim) Date: 20220526

175
220 5268, 316, 5364, ED 460
Frequency (MH2)
Ste 03CH02-5Z
Condition PART 15.407 3m HF_ANT_3117_0107 VERTICAL
RBW-1000.000KHz VBW-3000.000KHz
21191601

Peak

Left blank

@ B/ dow /@ @

iz dBuv/m " e
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Data: 10
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21191601

Mode 13
#19 GOB227012194000K
Zwith

Avg. Left blank

= ae

1 546000 41.45 -12.56 54.00 27.44 34.20 1035 30.5 218 190 Aver
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